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[bookmark: Article2]Licensing of anastrozole for primary prevention of breast cancer

NHS England has issued circular SSC2582 - Licensing of anastrozole for primary prevention of breast cancer (see attached below). We would like to draw your attention to both the letter and the updated SPC for anastrazole 1mg tablets. 

Key Points: 

The NICE guideline on familial breast cancer has recommended anastrozole off-label since 2017. The NICE guideline has been updated to reflect that anastrozole is now licensed for prevention. 

The NICE update is supported by the position of Anastrozole across the K+M formularies as ‘specialist initiation’ meaning that prescribing can be continued in primary care following specialist initiation. 

Information for patients has been produced by NICE and, separately, Breast Cancer Now. The NICE patient decision aids have been updated to include the most recent trial data on anastrozole for prevention.

NHS England (formerly Health Education England) has produced an e-learning for healthcare module on breast cancer primary prevention education. This will be updated to reflect the licence variation for anastrozole.




	

Valproate: organisations to prepare for new regulatory measures for oversight of prescribing to new patients and existing female patients

The National Patient Safety Agency (NatPSA) issued Alert Natpsa_2023_013_MHRA.pdf on November 28th 2023 concerning the known significant risk of serious harm to a baby after exposure to valproate in pregnancy. 
The alert recommends that a new or existing group is set up to co-ordinate the implementation of the new regulatory measures for oversight of valproate prescribing to new and existing patients. 

The regulatory change in January 2024, for oral valproate medicines, means that:  
A. Valproate must not be started in new patients (male or female) younger than 55 years, unless two specialists independently consider and document that there is no other effective or tolerated treatment, or there are compelling reasons that the reproductive risks do not apply.  
B. At their next annual specialist review, women of childbearing potential and girls should be reviewed using a revised valproate Risk Acknowledgement Form, which will include the need for a second specialist signature if the patient is to continue with valproate and subsequent annual reviews with one specialist unless the patient’s situation changes. 

The actions required to implement these measures are to begin as soon as possible and be completed by 31 January 2024 

Formulary and Guidance

[bookmark: Article4]New Dementia Guidelines in Kent and Medway
The dementia medication prescribing guidance has been updated to reflect the current NICE [NG97] guidance. It outlines the responsibilities of specialist prescribers when initiating people on cognitive enhancing medication ensuring they are on established on a stable dose of medication for a minimum of one-month supply before transferring responsibility to primary care. For people with an established diagnosis of Alzheimer’s disease who are already taking an Acetylcholinesterase inhibitor and additional therapy is required, GPs may start treatment with memantine if confident to do so on the advice of a specialist/clinician.

The guidance also covers treatment choices, prescribing guidance as well as how Primary Care colleagues seeking medication advice and guidance can contact the Consultant Psychiatrist and the community mental health team for support.

Please find the approved Kent and Medway guideline embedded below, which can now be used and shared. 

The guidelines will be uploaded to all formulary websites in due course.
Along with the guidelines being approved and updated, the formulary websites will also be updated in due course to reflect this, for now please use the products listed within the guidelines for formulary choices. 







[bookmark: Article5] Kent and Medway List of New Approved Guidelines

Please find attached a list of New Approved Guidelines from the Integrated Medicines Optimisation Committee (IMOC) October 2023. 





Learning and Development 

[bookmark: Article6][bookmark: _Hlk150769745]NIHR Evidence Webinar 30th January 2024: How can we reduce antibiotic use in primary care?
NIHR is hosting an webinar on 30th January 2024, at 13:00. This webinar will cover NIHR research that could help reduce antibiotic prescribing in primary care. Speakers will present actionable evidence on antibiotic stewardship, and safe and effective prescribing. Presentations will be followed by a Q&A session, giving you a unique opportunity to quiz the researchers on how this research could be implemented at your organisation and reflect on potential barriers and facilitators. The webinar will cover; making decisions about who is in most need of antibiotics, if antibiotics are needed for children with chest infections, and how digital tools can help reduce antibiotic prescribing.
National Updates

	
[bookmark: _Hlk153386720]National Patient Safety Alerts 

The MHRA Central Alerting System alerts can be accessed at https://www.cas.mhra.gov.uk/Home.aspx  

Potential for inappropriate dosing of insulin when switching insulin degludec (Tresiba) products 

Tresiba (insulin degludec) NPSA & High Strength Insulin
The Kent and Medway Medicines Optimisation Team would like to remind colleagues about the shortage of Tresiba (insulin degludec) FlexTouch 100 units/ml solution for injection pre-filled pens. A tier 2 medicines supply notification (MSN) was issued on 24th of May 2023 and cascaded to practices on 25th May 2023. The contents of the MSN and how to manage this supply issue can be viewed on the Medicines Supply Tool. The Tool also details any updates and changes to re-supply dates. To access the Tool you will be required to register (free) with the SPS website. To note the supply issues are expected to last until 31st of December 2024.
A National Patient Safety Alert (NPSA), Potential for inappropriate dosing of insulin when switching insulin degludec (Tresiba) products, has now been issued on 8th of December 2023. 
· The Medication Safety Officer (MSO) network has highlighted that in response to this shortage, some patients may have been switched to Tresiba® (insulin degludec) FlexTouch® 200units/ml solution for injection 3ml pre-filled pens. Tresiba® FlexTouch® pen delivery devices dial up in unit increments rather than volume. 
· However, a small number of patients have been incorrectly advised to administer half the number of units. MSOs have highlighted five reports of patients being incorrectly advised to reduce the number of units of insulin to be administered. These reports suggest that errors have occurred at the prescribing, dispensing and administration stages of the medicine journey. One case described a patient requiring treatment in hospital for diabetic ketoacidosis because of a reduced insulin dose.
· Please see the link to the NPSA above which provides further background and clinical information and actions for providers by the 22nd of December 2023.
The Kent and Medway Medicines Optimisation Team would also like to remind colleagues about the MHRA drug safety update High strength, fixed combination and biosimilar insulin products: minimising the risk of medication error.
It is important that healthcare professionals understand the strengths of available insulin products, the differences between them and how to use them correctly; to minimise the risk of medication errors, such as the wrong insulin dose being administered.
High strength insulins have concentrations greater than 100 units/ml. Examples of insulin products which have high strength preparations available include, for example: 
· Toujeo (insulin glargine 300 units/ml).
· Humalog (insulin lispro 200 units/ml).
· Tresiba (insulin degludec 200 units/ml). 
The MHRA alert includes information on:
· Dose conversion when switching between standard and high strength insulin products.
· The ‘dose step’, which is a term to define how patients dial up the required drug dose on the prefilled pen.
Please also see the MHRA Drug Safety Update on Insulin Degludec (Tresiba): available in additional higher strength.

General prescribing advice for high strength insulins: 
· Consult the individual Summary of Product Characteristics (SPC) and educational material before prescribing. 
· Prescribe insulin by brand name. Include the strength (units per ml) and presentation (e.g., cartridge or disposable pen). Write the insulin dose in units (“units” to be spelled out and in lower case), timing and frequency. 
· The pen device shows the number of units of insulin to be injected irrespective of strength; therefore, the insulin dose may stay the same. 
· Seek advice on blood glucose monitoring and dose adjustment from the Diabetes Specialist Team if unsure.
· Check the patient has: 
· Received appropriate training on the correct use of the product and understands the dose required and use of the pen device.
· Read and understands the patient leaflet and any patient education material. 



Potential contamination of some carbomer-containing lubricating eye products with Burkholderia cenocepacia - measures to reduce patient risk

A Field Safety Notice (FSN) issued on 24 November 2023 recalled batches of three carbomer-containing lubricating eye gels (Aacarb, Aacomer and Puroptics). The Medicines and Healthcare products Regulatory Agency (MHRA) issued accompanying Device Safety Information (DSI) with advice to health professionals, patients and customers.
UKHSA has issued recommendations on the use of carbomer-containing lubricating eye products following potential contamination of some products with Burkholderia cenocepacia.
B. cenocepacia is an opportunistic pathogen which rarely causes infection in healthy individuals but can cause severe infections with significant health consequences in some groups.
As a precautionary measure, while further testing is conducted, avoid use of all carbomer-containing lubricating eye products for patients in the following groups:
· individuals with cystic fibrosis 
· patients being cared for in critical care settings (e.g., adult, paediatric and neonatal ICU) 
· severely immunocompromised 
· patients awaiting lung transplantation.
· Clinicians may wish to extend these measures outside of these categories to individuals who they consider to be very high risk of invasive infection based on their clinical judgement.
Other non-carbomer-containing products are available here
Please see National Patient Safety Alert for full details.


[bookmark: Article10]MHRA Drug Safety Update
The latest MHRA Drug Safety Updates can be accessed at Drug Safety Update - GOV.UK (www.gov.uk) . This includes links to alerts, recalls and safety information and to the monthly Drug Safety Update PDF newsletter. 
The November 2023 Drug Safety Update includes:
Ozempic▼(semaglutide) and Saxenda (liraglutide): vigilance required due to potentially harmful falsified products - GOV.UK (www.gov.uk)
Be aware that falsified Ozempic and Saxenda products have been found in the UK, including falsified pens containing insulin, which may lead to patient harm. Please see the MHRA Drug Safety Update for further advice.
Nirmatrelvir, ritonavir (Paxlovid▼): be alert to the risk of drug interactions with ritonavir - GOV.UK (www.gov.uk)
There is a risk of harmful drug interactions with the ritonavir component of the COVID-19 treatment Paxlovid▼ due to its inhibition of the enzyme CYP3A, which metabolises many commonly used drugs. Prescribers should obtain a detailed patient history of current medications before prescribing Paxlovid, checking the Paxlovid product information for known and potential drug interactions.
E-cigarette use or vaping: reminder to remain vigilant for suspected adverse reactions and safety concerns and report them to the Yellow Card scheme - GOV.UK (www.gov.uk)
Letters and medicine recalls sent to healthcare professionals in October 2023 - GOV.UK (www.gov.uk)
Please follow the link in the titles above for more information and resources.


[bookmark: Article11]NICE News – December 2023

Please find the latest NICE news for December 2023 attached.



Shortages

[bookmark: Article12]Medicine Supply Notification: Bumetanide 1mg and 5mg tablets

The Department of Health and Social Care (DHSC) has issued a medicine supply notification 
(MSN/2023/094) for bumetanide 1mg and 5mg tablets.

· Bumetanide 1mg tablets are out of stock until January 2024
· Bumetanide 5mg tablets are out of stock until early March 2024
· Bumetanide 1mg/5ml SF oral solution remains available but is unable to support increased demand
· Furosemide 20mg and 40mg tablets remain available and can support increased demand
· Where these are not suitable, unlicensed supplies of bumetanide 1mg and 5mg tablets may be sourced, lead times vary (refer to the Community Pharmacy England website for information on sourcing unlicensed products).

Actions for primary and secondary care

No new patients should be initiated on bumetanide 1mg and 5mg tablets until the supply issue has resolved.

Where existing patients have insufficient supplies of bumetanide tablets to last until the re-supply date, clinicians should:

· Review patients to determine if this is still the most suitable therapy
· Reserve any remaining stock of bumetanide 1mg tablets for patients using this strength who are unsuitable for a switch to furosemide
· Consider prescribing furosemide tablets which are able to support the market during this time, ensuring that the patient is not intolerant to any of the excipients and is counselled on the appropriate dose to take 
· Only consider prescribing unlicensed products where licensed alternatives are not appropriate. Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary 

If the above options are not considered appropriate or symptoms are not controlled on furosemide, advice should be sought from specialists on management options.

For more information see supporting information from SPS Shortage of Bumetanide 1mg and 5mg tablets – SPS - Specialist Pharmacy Service – The first stop for professional medicines advice

Medicine Supply Notification: Bumetanide 1mg and 5mg tablets - Community Pharmacy England (cpe.org.uk)


[bookmark: Article13]ADHD medicines supply disruption update 

The Department of Health and Social Care (DHSC) issued a National Patient Safety Alert on supply disruptions affecting various strengths of the following medications for the treatment of attention deficit hyperactivity disorder (ADHD) in September. 
 
Please find further information attached below and updated re-supply dates. Not all drugs and strengths are impacted, therefore the individual patient’s medication and quantity should be reviewed before signposting.

A gentle reminder that community pharmacies will only be able to dispense what is written on the prescription, therefore new prescriptions will be needed for changes to the drug, dose or strength. This is a legal requirement, please bear this in mind. A phone call to local pharmacies to understand stock levels prior to prescribing is recommended. 
 
We appreciate that the supply disruption will cause anxiety for patients and their families. NHS Kent and Medway has set up a non-clinical helpline for patients who would like more information on the supply disruption (01634 335095 option 3 then option 3, ADHD medicine shortages). This may help you to support the messaging for patients.



[bookmark: Article14]Shortages Summary 
Please find the medicines shortages update (up until 13th December 2023) attached. Practices are encouraged to register for access to the SPS website https://www.sps.nhs.uk/ and access the full medicines supply tool directly in real time.




From everyone in the Medicines Optimisation Team at NHS Kent and Medway we wish you a very Merry Christmas and a wonderful New Year.
[image: ]



Every effort is made to ensure that the information contained in this newsletter is accurate and up to date at the time of publication. Please be aware that information about medicines and therapeutics will change over time, and that information may not be current after the initial date of publication. Please take note of the publication date and seek further advice if in any doubt about the accuracy of the information. The information contained in this newsletter is the best available from the resources at our disposal at the time. Acronyms used are standard formulary. This newsletter is produced by the NHS Kent and Medway Medicines Optimisation Team on behalf of the Kent & Medway ICB. For all correspondence including any queries, please contact the Medicines Optimisation team email: kmicb.medicinesoptimisation@nhs.net
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NHS England  


 


By e-mail to  
ICB Medical Directors 
Chief Pharmacists 
Cancer Alliance Networks 


  


 


 


 


24th November 2023 


 


Dear Colleagues 


SSC2582 - Licensing of anastrozole for primary prevention of breast cancer  


The national multi-agency Medicines Repurposing Programme successfully secured 


a MHRA licence variation for anastrozole on 6 November (press release). 


Anastrozole’s marketing authorisation now includes a new indication of primary 


prevention of breast cancer in postmenopausal women at moderate or high risk. The 


new indication mirrors the pre-existing NICE guideline recommendation. The licence 


variation has been secured to provide more confidence in the use of the medicine in 


this preventative indication and support more equitable uptake.  


I am writing to provide information that may assist local clinical leaders in managing 


any associated queries about local pathways. The responsible commissioners are 


ICBs. 


Anastrozole reduces the incidence of breast cancer in post-menopausal women at 


increased risk of the disease by almost 50% (IBIS-II). About 4% of women aged 50-


69 (289,000 women in England) are at moderate or high risk, and hence potentially 


eligible for anastrozole (based on clinical advice and Evans et al. 2014). While not all 


will choose to take anastrozole, NHS England modelling estimates that if 25% do, 


around 2,000 cases of breast cancer could potentially be prevented while saving the 


NHS around £15 million in treatment costs. 


The NICE guideline on familial breast cancer has recommended anastrozole off-


label since 2017. The NICE guideline has been updated to reflect that anastrozole is 


now licensed for prevention. The updated summary of product characteristics for 


anastrozole is attached. 


 


 
 Specialised Commissioning – South East 


NHS England 
Premier House 


60 Caversham Road 
Reading, Berkshire 


RG1 7EB 
  
 
 


 


 
 


Date 



https://www.england.nhs.uk/medicines-2/medicines-repurposing-programme/

https://www.england.nhs.uk/2023/11/tens-of-thousands-of-women-set-to-benefit-from-repurposed-nhs-drug-to-prevent-breast-cancer/

https://www.thelancet.com/journals/lancet/article/PIIS0140-6736(19)32955-1/fulltext#:~:text=IBIS-II%20is%20an%20international%2C%20randomised%2C%20double-blind%2C%20placebo-controlled%20trial.,oral%29%20or%20matching%20placebo%20daily%20for%205%20years.

https://aacrjournals.org/cancerpreventionresearch/article/7/10/993/50153/Breast-Cancer-Risk-in-Young-Women-in-the-National

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.nice.org.uk%2Fguidance%2Fcg164%2Fchapter%2FRecommendations&data=05%7C01%7Crosemary.lovett%40nhs.net%7C0f1a5237ca644f68643808dbe5072212%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638355591012197434%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=ON62JsPKHlr0kAZi14vp%2BMEAKGhZ1Z%2B%2BILyeVNuiYY4%3D&reserved=0





 


NHS England  


 


If a patient contacts primary care, the NICE guideline recommends that primary care 


professionals should offer to refer potentially eligible patients to secondary care. The 


referral criteria are in sections 1.3.3 to 1.3.6. Risk reduction and treatment strategies 


are in section 7. The first prescription is likely to be in secondary care. If there is prior 


agreement from primary care, continued prescribing may be from primary care.  


Information for patients has been produced by NICE and, separately, Breast Cancer 


Now (Family history: assessing your breast cancer risk; Family history: managing 


your risk; Anastrozole; Tamoxifen). The NICE patient decision aids have been 


updated to include the most recent trial data on anastrozole for prevention.  


Local decision-makers may find it helpful to consider the Greater Manchester Cancer 


Alliance Risk Reducing Endocrine Therapy Toolkit. The Greater Manchester 


treatment algorithm goes into more detail than the NICE guideline in some areas. 


Any deviations from the NICE guideline should be considered carefully before being 


adopted into local policies. 


NHS England (formerly Health Education England) has produced an e-learning for 


healthcare module on breast cancer primary prevention education. This will be 


updated to reflect the licence variation for anastrozole.  


External links have not been quality-assured or endorsed by NHS England, and you 


may therefore wish to signpost alternative local resources. 


I would be grateful if you could cascade this information to relevant clinical and 


commissioning teams within your organisation, to support equitable access to 


anastrozole. 


With best wishes 


 
 


Dr Christopher Tibbs FRCP  


Medical Director for Commissioning (South East) 


 


 



https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.nice.org.uk%2Fguidance%2Fcg164%2Fchapter%2FRecommendations&data=05%7C01%7Crosemary.lovett%40nhs.net%7C0f1a5237ca644f68643808dbe5072212%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638355591012197434%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=ON62JsPKHlr0kAZi14vp%2BMEAKGhZ1Z%2B%2BILyeVNuiYY4%3D&reserved=0

https://www.nice.org.uk/guidance/cg164/ifp/chapter/About-this-information

https://breastcancernow.org/about-breast-cancer/awareness/breast-cancer-in-families/family-history-assessing-your-breast-cancer-risk/

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fbreastcancernow.org%2Fsites%2Fdefault%2Ffiles%2Fpublications%2Fpdf%2Fbcn_family_history_2022_web_0.pdf&data=05%7C01%7Crosemary.lovett%40nhs.net%7Ca38a29b8122443e6184b08dbdfbc9034%7C37c354b285b047f5b22207b48d774ee3%7C0%7C1%7C638349773214800030%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=bxdFQZOQAaaEcUxSfu%2BbPaVysd4kbMELpiLCMIopLzM%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fbreastcancernow.org%2Fsites%2Fdefault%2Ffiles%2Fpublications%2Fpdf%2Fbcn_family_history_2022_web_0.pdf&data=05%7C01%7Crosemary.lovett%40nhs.net%7Ca38a29b8122443e6184b08dbdfbc9034%7C37c354b285b047f5b22207b48d774ee3%7C0%7C1%7C638349773214800030%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=bxdFQZOQAaaEcUxSfu%2BbPaVysd4kbMELpiLCMIopLzM%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fbreastcancernow.org%2Fabout-breast-cancer%2Ftreatment%2Fhormone-endocrine-therapy%2Fanastrozole-arimidex%2F&data=05%7C01%7Crosemary.lovett%40nhs.net%7Ca38a29b8122443e6184b08dbdfbc9034%7C37c354b285b047f5b22207b48d774ee3%7C0%7C1%7C638349773214800030%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=mNx4pP1Ll7ggxF4V7fstr8y70UTc3HbsB0Z1LoYsFu0%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fbreastcancernow.org%2Fabout-breast-cancer%2Ftreatment%2Fhormone-endocrine-therapy%2Ftamoxifen%2F&data=05%7C01%7Crosemary.lovett%40nhs.net%7Ca38a29b8122443e6184b08dbdfbc9034%7C37c354b285b047f5b22207b48d774ee3%7C0%7C1%7C638349773214800030%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=C2TNaImGZM5M96rJWGwcfPB%2B86DP2Nt%2FuqxxDLXkeak%3D&reserved=0

https://www.nice.org.uk/guidance/cg164/resources

https://gmcancer.org.uk/cancer-pathway-boards/breast/endocrine-therapy/

https://portal.e-lfh.org.uk/Component/Details/740408
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SUMMARY OF PRODUCT CHARACTERISTICS 


 


1. NAME OF THE MEDICINAL PRODUCT 


 


Anastrozole 1mg film-coated tablets 
 
 


2. QUALITATIVE AND QUANTITATIVE COMPOSITION 


 


Each film-coated tablet contains anastrozole 1mg. 


Excipient with known effect: lactose monohydrate 95.250mg.  


For the full list of excipients, see section 6.1. 
 
 


3. PHARMACEUTICAL FORM 


 


Film-coated tablet 


 


White to off White, round, biconvex, film-coated tablets with “AHI” debossing on one side and 


plain on other side. 
 
 


4.  CLINICAL PARTICULARS 


 


4.1  Therapeutic indications 


 


 Anastrozole 1mg film-coated tablet is indicated for the: 


 


• Treatment of hormone receptor-positive advanced breast cancer in postmenopausal women. 


Efficacy has not been demonstrated in oestrogen receptor negative patients unless they had 


a previous positive clinical response to tamoxifen.   


 


• Adjuvant treatment of hormone receptor positive early invasive breast cancer in 


postmenopausal women.  


 


• Adjuvant treatment of hormone receptor positive early invasive breast cancer in 


postmenopausal women who have received 2 to 3 years of adjuvant tamoxifen.  


 


• Primary prevention of breast cancer in postmenopausal women at moderate or high risk. 


 


 


  


4.2 Posology and method of administration 


 


Posology  


 


The recommended dose of Anastrozole 1mg film-coated tablets for adults including the elderly is 


one 1 mg tablet once a day. 


 


For postmenopausal women with hormone receptor-positive early invasive breast cancer, the 


recommended duration of adjuvant endocrine treatment is 5 years. 


 


For the primary prevention of breast cancer in postmenopausal women at moderate or high risk, 


the treatment duration is 5 years. Anastrozole treatment for the primary prevention of breast cancer 


should only be initiated by a medical practitioner experienced in prescribing for this indication, 







and as part of a shared care pathway arrangement, with appropriate patient identification, 


management and follow up. Before commencing treatment, an assessment of the potential benefits 


and risks is essential, including calculating a patient's risk of developing breast cancer according to 


local guidelines and risk assessment tools. Validated algorithms are available that calculate breast 


cancer risk based on features such as age, family history, genetic factors, reproductive factors and 


history of breast disease. The use of anastrozole should be as part of a program including regular 


breast surveillance tailored to the individual woman, taking into account her risk of breast cancer. 


 


Special populations  


 


Paediatric population 


 


Anastrozole is not recommended for use in children and adolescents due to insufficient data on 


safety and efficacy (see sections 4.4 and 5.1) 


 


Renal impairment  


No dose change is recommended in patients with mild or moderate renal impairment. In patients 


with severe renal impairment, administration of Anastrozole 1mg film-coated tablets should be 


performed with caution (see section 4.4 and 5.2).  


 


Hepatic impairment  


No dose change is recommended in patients with mild hepatic disease. Caution is advised in 


patients with moderate to severe hepatic impairment (see section 4.4). 
 
 


Method of administration 


Anastrozole 1mg film-coated tablets should be taken orally.  


 


4.3  Contraindications  


 


Anastrozole is contraindicated in:  


 


• Pregnant or breastfeeding women. 


• Patients with known hypersensitivity to anastrozole or to any of the excipients as listed in 


section 6.1.  


 


 


4.4  Special warnings and precautions for use 


General 
 


Anastrozole should not be used in premenopausal women. The menopause should be defined 


biochemically (luteinizing-hormone [LH], follicle stimulating hormone [FSH], and/or estradiol 


levels) in any patient where there is doubt about menopausal status. There are no data to support 


the use of Anastrozole with LHRH analogues. 


 


Co-administration of tamoxifen or estrogen-containing therapies with Anastrozole should be 


avoided as this may diminish its pharmacological action (see section 4.5 and 5.1). 


 


In the IBIS-II primary prevention study, due to the limited number of women with a confirmed 


BRCA1 or 2 mutation, there is uncertainty about the absolute benefit in these patients treated with 


anastrozole for primary prevention of breast cancer. 


 


Higher proportions of women had hypertension (including essential hypertension, hypertension, 


accelerated hypertension, malignant hypertension and systolic hypertension), 


hypercholesterolaemia (including hypercholesterolaemia, hyperlipidaemia and blood cholesterol 







increased) and cardiovascular events when treated with anastrozole rather than with the placebo in 


the IBIS-II study. Such cardiovascular risks must be considered when starting anastrozole for 


primary prevention in healthy individuals as well as a potential cause of new onset/deterioration of 


these conditions in those already receiving treatment with anastrozole. 


 


Effect on bone mineral density 


 


As Anastrozole lowers circulating estrogen levels it may cause a reduction in bone mineral density 


with a possible consequent increased risk of fracture (see section 4.8). 


 


Women with osteoporosis or osteopenia, or at risk of osteoporosis or osteopenia, should have their 


bone mineral density formally assessed at the commencement of treatment and at regular intervals 


thereafter. Treatment or prophylaxis for osteoporosis or osteopenia should be initiated as 


appropriate and carefully monitored, as per local guidelines. The use of specific treatments, e.g., 


bisphosphonates, may stop further bone mineral loss caused by Anastrozole in postmenopausal 


women and could be considered (see section 4.8). 


 


Patients with severe osteoporosis, that is, T score <–4.0, or more than two vertebral fractures are 


not suitable for anastrozole use in primary prevention. 


 


Hepatic impairment 
 


Anastrozole has not been investigated in breast cancer patients with moderate or severe hepatic 


impairment. Exposure to anastrozole can be increased in subjects with hepatic impairment (see 


section 5.2); administration of Anastrozole in patients with moderate and severe hepatic 


impairment should be performed with caution (see section 4.2). Treatment should be based on a 


benefit-risk evaluation for the individual patient. 


 


Renal impairment 


 


Anastrozole has not been investigated in breast cancer patients with severe renal impairment. 


Exposure to anastrozole is not increased in subjects with severe renal impairment (GRF<30ml/min, 


see section 5.2); in patients with severe renal impairment, administration of Anastrozole should be 


performed with caution (see section 4.2). 


 


Paediatric population 
 


Anastrozole is not recommended for use in children and adolescents as safety and efficacy have not 


been established in this group of patients (see section 5.1). 


 


Anastrozole should not be used in boys with growth hormone deficiency in addition to growth 


hormone treatment. In the pivotal clinical trial, efficacy was not demonstrated and safety was not 


established (see section 5.1). Since anastrozole reduces estradiol levels, anastrozole must not be 


used in girls with growth hormone deficiency in addition to growth hormone treatment. Long-term 


safety data in children and adolescents are not available. 


 


Hypersensitivity to lactose 


 


This product contains lactose. Patients with rare hereditary problems of galactose intolerance, total 


lactase deficiency or glucose-galactose malabsorption should not take this medicine. 


 


Sodium content 


This medicine contains less than 1 mmol sodium (23 mg) per tablet, that is to say essentially 


'sodium-free'. 


 


4.5 Interaction with other medicinal products and other forms of interaction 







 


Anastrozole inhibits CYPs 1A2, 2C8/9 and 3A4 in vitro. Clinical studies with antipyrine and 


warfarin showed that anastrozole at a 1 mg dose did not significantly inhibit the metabolism of 


antipyrine and R– and S-warfarin indicating the co-administration of Anastrozole with other 


medicinal products is unlikely to result in clinically significant medicinal product interactions 


mediated by CYP enzymes. 


 


The enzymes mediating metabolism of anastrozole have not been identified. Cimetidine, a weak, 


unspecific inhibitor of CYP enzymes, did not affect the plasma concentrations of anastrozole. The 


effect of potent 


CYP inhibitors is unknown. 


 


A review of the clinical trial safety database did not reveal evidence of clinically significant 


interaction in patients treated with Anastrozole who also received other commonly prescribed 


medicinal products. There were no clinically significant interactions with bisphosphonates (see 


section 5.1). 


 


Co-administration of tamoxifen or estrogen-containing therapies with Anastrozole should be 


avoided as this may diminish its pharmacological action (see section 4.4 and 5.1). 


 


4.6 Fertility, pregnancy and lactation 


 


Pregnancy 
 


There are no data from the use of Anastrozole in pregnant women. Studies in animals have shown 


reproductive toxicity (see section 5.3). Anastrozole is contraindicated during pregnancy (see 


section 4.3). 


 


Breast-feeding 


 


There are no data on the use of Anastrozole during lactation. Anastrozole is contraindicated during 


breast-feeding 


(see section 4.3). 


 


Fertility 
 


The effects of Anastrozole on fertility in humans have not been studied. Studies in animals have 


shown reproductive toxicity (see section 5.3). 


 


4.7 Effects on ability to drive and use machines 


 


Anastrozole has no or negligible influence on the ability to drive and use machines. However, 


asthenia and somnolence have been reported with the use of Anastrozole and caution should be 


observed when driving or operating machinery while such symptoms persist. 
 


4.8 Undesirable effects 


 


Table 1 presents adverse reactions from clinical trials, post-marketing studies or spontaneous 


reports. Unless specified, the frequency categories were calculated from the number of adverse 


events reported in a large phase III study conducted in 9,366 postmenopausal women with operable 


breast cancer given adjuvant treatment for five years (the Anastrozole, Tamoxifen, Alone or in 


Combination [ATAC] study). 


 


Adverse reactions listed below are classified according to frequency and System Organ Class 


(SOC). Frequency groupings are defined according to the following convention: very common (≥ 


1/10), common (≥ 1/100 to < 1/10), uncommon (≥ 1/1,000 to < 1/100), rare (≥ 1/10,000 to 


<1/1,000), and very rare (<1/10,000). The most frequently reported adverse reactions were 







headache, hot flushes, nausea, rash, arthralgia, joint stiffness, arthritis, and asthenia. 


 


Table 1 Adverse reactions by System Organ Class and frequency 


 


Adverse reactions by SOC and frequency 


Metabolism and nutrition disorders Common Anorexia 


Hypercholesterolaemia 


  Uncommon Hypercalcaemia (with or without 


an increase in parathyroid 


hormone) 


Nervous system disorders Very common Headache 


Common Somnolence 


Carpal Tunnel Syndrome* 


Sensory disturbances (including 


paraesthesia, taste loss and taste 


perversion) 


Psychiatric disorders Very common Depression 


Vascular disorders Very common Hot flushes 


Gastrointestinal disorders Very common Nausea 


Common Diarrhoea 


Vomiting 


Hepatobiliary disorders Common Increases in alkaline phosphatase, 


alanine aminotransferase and 


aspartate aminotransferase 


Uncommon Increases in gamma-GT and 


bilirubin 


Hepatitis 


Skin and subcutaneous tissue disorders Very common Rash 


Common Hair thinning (alopecia) 


Allergic reactions 


Uncommon Urticaria 


Rare Erythema multiforme 


Anaphylactoid reaction 


Cutaneous vasculitis (including 


some reports of Henoch-


Schönlein purpura)** 


Very rare Stevens-Johnson syndrome 


Angioedema 


Musculoskeletal and connective tissue 


disorders 


Very common Arthralgia/joint stiffness 


Arthritis 


Osteoporosis 


Common Bone pain 


Myalgia 


Uncommon Trigger finger 


Reproductive system and breast 


disorders 


Common Vaginal dryness 


Vaginal bleeding *** 


General disorders and administration site 


conditions 


Very common Asthenia 







 


* Events of Carpal Tunnel Syndrome have been reported in patients receiving Anastrozole 


treatment in clinical trials in greater numbers than those receiving treatment with tamoxifen. 


However, the majority of these events occurred in patients with identifiable risk factors for 


the development of the condition. 


 


** Since cutaneous vasculitis and Henoch-Schönlein purpura was not observed in ATAC, the 


frequency category for these events can be considered as ‘Rare’ (≥1/10,000 to 1/1,000) 


based on the worst value of the point estimate. 


 


*** Vaginal bleeding has been reported commonly, mainly in patients with advanced breast 


cancer during the first few weeks after changing from existing hormonal therapy to treatment 


with Anastrozole. If bleeding persists, further evaluation should be considered. 


 


Table 2 presents the frequency of pre-specified adverse events in the ATAC study after a 


median follow-up of 68 months, irrespective of causality, reported in patients receiving trial 


therapy and up to 14 days after cessation of trial therapy. 


 


Table 2 ATAC study pre-specified adverse events 
 


Adverse events Anastrozole 


(N=3,092) 


Tamoxifen 


(N=3,094) 


Hot flushes 1,104 (35.7%) 1,264 (40.9%) 


Joint pain/stiffness 1,100 (35.6%) 911 (29.4%) 


Mood disturbances 597  (19.3%) 554  (17.9%) 


Fatigue/asthenia 575  (18.6%) 544  (17.6%) 


Nausea and vomiting 393  (12.7%) 384  (12.4%) 


Fractures 315 (10.2%) 209 (6.8%) 


Fractures of the spine, hip, or wrist/Colles 133 (4.3%) 91 (2.9%) 


Wrist/Colles fractures 67 (2.2%) 50 (1.6%) 


Spine fractures 43 (1.4%) 22 (0.7%) 


Hip fractures 28 (0.9%) 26 (0.8%) 


Cataracts 182  (5.9%) 213 (6.9%) 


Vaginal bleeding 167 (5.4%) 317 (10.2%) 


Ischaemic cardiovascular disease 127 (4.1%) 104 (3.4%) 


Angina pectoris 71 (2.3%) 51 (1.6%) 


Myocardial infarct 37 (1.2%) 34 (1.1%) 


Coronary artery disorder 25 (0.8%) 23 (0.7%) 


Myocardial ischaemia 22 (0.7%) 14 (0.5%) 


Vaginal discharge 109 (3.5%) 408 (13.2%) 


Any venous thromboembolic event 87 (2.8%) 140 (4.5%) 


Deep venous thromboembolic events 


including PE (pulmonary embolism) 


48 (1.6%) 74 (2.4%) 


Ischaemic cerebrovascular events 62 (2.0%) 88 (2.8%) 


Endometrial cancer 4 (0.2%) 13 (0.6%) 


 


Fracture rates of 22 per 1,000 patient-years and 15 per 1,000 patient-years were observed for the 


Anastrozole and tamoxifen groups, respectively, after a median follow-up of 68 months. The 


observed fracture rate for Anastrozole is similar to the range reported in age-matched 


postmenopausal populations. The incidence of osteoporosis was 10.5% in patients treated with 


Anastrozole and 7.3% in patients treated with tamoxifen. 


 


It has not been determined whether the rates of fracture and osteoporosis seen in ATAC in patients 


on Anastrozole treatment reflect a protective effect of tamoxifen, a specific effect of Anastrozole, 


or both. 


 







IBIS-II Study 


 


The following tables present adverse event data from the large IBIS-II international randomized, 


controlled clinical trial investigating the efficacy and safety of chemoprevention with daily 


anastrozole over 5 years in postmenopausal women (see section 5.1).  Over 5 years there was no 


significant difference in the overall rate of AEs for anastrozole versus placebo (89% in both 


groups). A summary of adverse events is included in Error! Reference source not found., and 


this includes all predefined AEs, AEs affecting at least 5% of participants, or those that differed 


significantly (p<0.02) between groups.  


 


Table 3 Adverse events recorded in IBIS-II study during period of medication usage 


 


Adverse Event Anastrozole (n=1920) Placebo (n=1944) 


Any  1709 (89%) 1723 (89%) 


Fractures  164 (9%) 149 (8%) 


  Arm  66 (3%) 61 (3%) 


  Leg  65 (3%) 57 (3%) 


  Rib, spine, or collarbone  23 (1%) 18 (1%) 


  Pelvic or hip  9 (<1%) 10 (1%) 


  Skull  1 (<1%) 1 (<1%) 


Musculoskeletal  1226 (64%) 1124 (58%) 


  Arthralgia*  972 (51%) 894 (46%) 


    Mild  385 (20%) 386 (20%) 


    Moderate  422 (22%) 363 (19%) 


    Severe  151 (8%) 123 (6%) 


  Joint stiffness  143 (7%) 96 (5%) 


  Pain in hand or foot  178 (9%) 147 (8%) 


  Carpal tunnel syndrome or 


nerve compression  
67 (3%) 43 (2%) 


Vasomotor*†  1090 (57%) 961 (49%) 


  Mild  550 (29%) 504 (26%) 


  Moderate  390 (20%) 330 (17%) 


  Severe  150 (8%) 127 (7%) 


Gynaecological  460 (24%) 423 (22%) 


  Vaginal dryness  357 (19%) 304 (16%) 


  Haemorrhage or bleeding  65 (3%) 81 (4%) 


  Vaginal or uterine prolapse  13 (1%) 31 (2%) 


  Vulvovaginal pruritus  40 (2%) 60 (3%) 


Vascular 152 (8%) 127 (7%) 


  Hypertension  89 (5%) 55 (3%) 


  Myocardial infarction or 


cardiac failure  
8 (<1%) 9 (<1%) 


  Thrombosis or embolism  19 (1%) 17 (1%) 


  Phlebitis  9 (<1%) 8 (<1%) 


  Cerebrovascular accident  3 (<1%) 6 (<1%) 


Eye  348 (18%) 335 (17%) 


  Dry eyes  83 (4%) 58 (2%) 


  Conjunctivitis  12 (1%) 5 (<1%) 


  Glaucoma  12 (1%) 24 (1%) 


  Cataract  90 (5%) 95 (5%) 


Infections  230 (12%) 217 (11%) 


  Influenza  25 (1%) 12 (1%) 


  Otitis media  18 (1%) 6 (<1%) 


Data presented as n (%). *Assessments of severity broadly based on Common Terminology 


Criteria for Adverse Events, but some discretion by clinicians was allowed. †Vasomotor 







symptoms defined as hot flushes or night sweats. 


 


During the long-term follow-up period (up to 12 years), only major AEs (defined as other cancers, 


cardiovascular events, fractures, and deaths) were routinely collected. Overall, there was no 


significant difference between anastrozole and placebo for any of the major adverse events. Less 


serious AEs, such as development of hypertension, were not routinely collected in the long-term 


follow-up. 


 


Reporting of suspected adverse reactions 


Reporting suspected adverse reactions after authorisation of the medicinal product is important. It 


allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare 


professionals are asked to report any suspected adverse reactions via the Yellow Card Scheme 


Website: www.mhra.gov.uk/yellowcard or search for MHRA Yellow Card in the Google Play or 


Apple App Store. 


 


 


4.9 Overdose 


 


There is limited clinical experience of accidental overdose. In animal studies, anastrozole 


demonstrated low acute toxicity. Clinical trials have been conducted with various dosages of 


Anastrozole, up to 60 mg in a single dose given to healthy male volunteers and up to 10 mg daily 


given to postmenopausal women with advanced breast cancer; these dosages were well tolerated. A 


single dose of Anastrozole that results in life-threatening symptoms has not been established. There 


is no specific antidote to overdosage and treatment must be symptomatic.  


 


In the management of an overdose, consideration should be given to the possibility that multiple 


agents may have been taken. Vomiting may be induced if the patient is alert. Dialysis may be 


helpful because Anastrozole is not highly protein bound. General supportive care, including 


frequent monitoring of vital signs and close observation of the patient, is indicated. 
 
 
 


5. PHARMACOLOGICAL PROPERTIES 


 


5.1 Pharmacodynamic properties 


 


Pharmacotherapeutic group: Aromatase inhibitors, ATC code: L02B G03 


 


Mechanism of action and pharmacodynamic effects 


 


Anastrozole is a potent and highly selective non-steroidal aromatase inhibitor. In postmenopausal 


women, estradiol is produced primarily from the conversion of androstenedione to estrone through 


the aromatase enzyme complex in peripheral tissues. Estrone is subsequently converted to 


estradiol. Reducing circulating estradiol levels has been shown to produce a beneficial effect in 


women with breast cancer. In postmenopausal women, Anastrozole at a daily dose of 1 mg 


produced estradiol suppression of greater than 


80% using a highly sensitive assay. 


 


Anastrozole does not possess any progestogenic, androgenic, or estrogenic activity. 


 


Daily doses of Anastrozole up to 10 mg do not have any effect on cortisol or aldosterone secretion, 


measured before or after standard adrenocorticotrophic hormone (ACTH) challenge testing. 


Corticoid supplements are therefore not needed. 


 


Clinical efficacy and safety 
 


Advanced breast cancer 
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First-line therapy in postmenopausal women with advanced breast cancer 


Two double-blind, controlled clinical studies of similar design (Study 1033IL/0030 and Study 


1033IL/0027) were conducted to assess the efficacy of Anastrozole compared with tamoxifen as 


first-line therapy for hormone receptor-positive or hormone receptor-unknown locally advanced or 


metastatic breast cancer in postmenopausal women. A total of 1,021 patients were randomised to 


receive 1 mg of Anastrozole once daily or 20 mg of tamoxifen once daily. The primary endpoints 


for both trials were time to tumour progression, objective tumour response rate, and safety. 


 


For the primary endpoints, Study 1033IL/0030 showed that Anastrozole had a statistically 


significant advantage over tamoxifen for time to tumour progression (Hazard ratio (HR) 1.42, 95% 


Confidence Interval (CI) [1.11, 1.82], Median time to progression 11.1 and 5.6 months for 


Anastrozole and tamoxifen respectively, p=0.006); objective tumour response rates were similar 


for Anastrozole and tamoxifen. Study 1033IL/0027 showed that Anastrozole and tamoxifen had 


similar objective tumour response rates and time to tumour progression. Results from the 


secondary endpoints were supportive of the results of the primary efficacy endpoints. There were 


too few deaths occurring across treatment groups of both trials to draw conclusions on overall 


survival differences. 


 


Second-line therapy in postmenopausal women with advanced breast cancer 


Anastrozole was studied in two controlled clinical trials (Study 0004 and Study 0005) in 


postmenopausal women with advanced breast cancer who had disease progression following 


tamoxifen therapy for either advanced or early breast cancer. A total of 764 patients were 


randomised to receive either a single daily dose of 1 mg or 10 mg of Anastrozole or megestrol 


acetate 40 mg four times a day. Time to progression and objective response rates were the primary 


efficacy variables. The rate of prolonged (more than 24 weeks) stable disease, the rate of 


progression, and survival were also calculated. In both studies there were no significant differences 


between treatment arms with respect to any of the efficacy parameters. 


Adjuvant treatment of early invasive breast cancer for hormone receptor-positive patients 


 


In a large phase III study conducted in 9,366 postmenopausal women with operable breast cancer 


treated for 5 years (see below), Anastrozole was shown to be statistically superior to tamoxifen in 


disease-free survival. A greater magnitude of benefit was observed for disease free survival in 


favour of Anastrozole versus tamoxifen for the prospectively defined hormone receptor-positive 


population. 


 


Table 4 ATAC endpoint summary: 5-year treatment completion analysis 


 


Efficacy endpoints 


Number of events (frequency) 


Intention-to- 


treat population 


Hormone-receptor- 


positive tumor status Anastrozole 


(N=3125) 


Tamoxifen 


(N=3116) 


Anastrozole 


(N=2618) 


Tamoxifen 


(N=2598) 


Disease-free survival
a
 575(18.4) 651(20.9) 424(16.2) 497(19.1) 


Hazard ratio 0.87 0.83 


2-sided 95% CI 0.78 to 0.97 0.73 to 0.94 


p-value 0.0127 0.0049 


Distant disease-free 


survival
b


 
500(16.0) 530(17.0) 370(14.1) 394(15.2) 


Hazard ratio 0.94 0.93 


2-sided 95% CI 0.83 to 1.06 0.80 to 1.07 


p-value 0.2850 0.2838 


Time to recurrence
c
 402(12.9) 498(16.0) 282(10.8) 370(14.2) 


Hazard ratio 0.79 0.74 


2-sided 95% CI 0.70 to 0.90 0.64 to 0.87 


p-value 0.0005 0.0002 







Time to distant recurrence
d


 324(10.4) 375(12.0) 226(8.6) 265(10.2) 


Hazard ratio 0.86 0.84 


2-sided 95% CI 0.74 to 0.99 0.70 to 1.00 


p-value 0.0427 0.0559 


Contralateral breast 


primary 
35(1.1) 59(1.9) 26(1.0) 54(2.1) 


Odds ratio 0.59 0.47 


2-sided 95% CI 0.39 to 0.89 0.30 to 0.76 


p-value 0.0131 0.0018 


Overall survival 
e
 411(13.2) 420(13.5) 296(11.3) 301(11.6) 


Hazard ratio 0.97 0.97 


2-sided 95% CI 0.85 to 1.12 0.83 to 1.14 


p-value 0.7142 0.7339 


 


a Disease-free survival includes all recurrence events and is defined as the first occurrence of 


loco-regional recurrence, contralateral new breast cancer, distant recurrence or death (for 


any reason). 


b Distant disease-free survival is defined as the first occurrence of distant recurrence or death 


(for any reason). 


c Time to recurrence is defined as the first occurrence of loco-regional recurrence, 


contralateral new breast cancer, distant recurrence or death due to breast cancer. 


d Time to distant recurrence is defined as the first occurrence of distant recurrence or death 


due to breast cancer. 


e Number (%) of patients who had died. 


 


The combination of Anastrozole and tamoxifen did not demonstrate any efficacy benefits in 


comparison with tamoxifen in all patients as well as in the hormone receptor-positive population. 


This treatment arm was discontinued from the study. 


 


With an updated follow-up at a median of 10 years, long term comparison of the treatment effects 


of Anastrozole relative to tamoxifen were shown to be consistent with previous analyses. 


 


Adjuvant treatment of early invasive breast cancer for hormone receptor-positive patients being 


treated with adjuvant tamoxifen 
 


In a phase III trial (Austrian Breast and Colorectal Cancer Study Group [ABCSG] 8) conducted in 


2,579 postmenopausal women with hormone receptor-positive early breast cancer who had 


received surgery with or without radiotherapy and no chemotherapy (see below), switching to 


Anastrozole after 2 years adjuvant treatment with tamoxifen was statistically superior in disease-


free survival when compared to remaining on tamoxifen, after a median follow-up of 24 months. 


 


Table 5 ABCSG 8 trial endpoint and results summary 
 


Efficacy endpoints Number of events (frequency) 


 Anastrozole (N=1,297) 


(N=1,297) 


Tamoxifen(N=1,282) 


(N=1,282) Disease-free survival 65(5.0) 93(7.3) 


Hazard ratio 0.67 


2-sided 95% CI 0.49 to 0.92 


p-value 0.014 


Time to any recurrence 36(2.8) 66(5.1) 


Hazard ratio 0.53 


2-sided 95% CI 0.35 to 0.79 


p-value 0.002 


Time to distant recurrence 22 (1.7) 41(3.2) 


Hazard ratio 0.52 


2-sided 95% CI 0.31 to 0.88 







p-value 0.015 


New contralateral breast cancer 7(0.5) 15(1.2) 


Odds ratio 0.46 


2-sided 95% CI 0.19 to 1.13 


p-value 0.090 


Overall survival 43(3.3) 45(3.5) 


Hazard ratio 0.96 


2-sided 95% CI 0.63 to 1.46 


p-value 0.840 


 


Two further similar trials (GABG/ARNO 95 and ITA), in one of which patients had received 


surgery and chemotherapy, as well as a combined analysis of ABCSG 8 and GABG/ARNO 95, 


supported these results. 


 


The Anastrozole safety profile in these 3 studies was consistent with the known safety profile 


established in postmenopausal women with hormone receptor-positive early breast cancer. 


 


Primary reduction of breast cancer risk 


 


Anastrozole reduces, but does not eliminate the risk of breast cancer. The International Breast 


cancer Intervention Study, IBIS-II, was a large international, multicentre, double-blind, 


randomised, placebo-controlled trial which investigated the efficacy and safety of 


chemoprevention with daily anastrozole over 5 years in postmenopausal women aged 40–70 years 


who were at an increased risk of breast cancer. The inclusion criteria defined an increased risk of 


breast cancer based on various family and personal history criteria that corresponded to a relative 


risk compared to the general population. Key exclusion criteria included: premenopausal status; 


any previous diagnosis of breast cancer (except for ER+ ductal carcinoma in situ diagnosed less 


than 6 months previously and treated by mastectomy); any invasive cancer in the previous 5 years 


(except for non-melanoma skin cancer or cervical cancer); present or previous use of selective 


oestrogen receptor modulators for more than 6 months (unless as part of IBIS-I and treatment was 


completed at least 5 years before study entry); intention to continue hormone replacement therapy; 


prophylactic mastectomy; evidence of severe osteoporosis (T score <–4.0 or more than two 


vertebral fractures). 


 


19,399 women-years of follow-up were available (9727 in the anastrozole group and 9672 in the 


placebo group), with a median follow-up period of 5.0 years (IQR 3.0–7.1). At this time point, 


51% (979 women) in the anastrozole group and 50% (975) in the placebo group had completed the 


full 5 years of treatment.  


 


The primary study endpoint was histologically confirmed breast cancer (defined as invasive cancer 


or non-invasive ductal carcinoma in situ), which demonstrated significantly fewer breast cancer 


cases in the anastrozole group (40, 2%) in comparison to the placebo group (85, 4%; HR 0.47, 


95% CI 0.32–0.68, p<0.0001) at this time point.  


 


Additional long-term follow-up (12 years) was undertaken in the post-treatment period.  


 


This analysis included 3864 women (1920 assigned to the anastrozole group and 1944 were 


assigned to placebo group). Mean follow-up for this analysis was 131 months, which consisted of 


a total of 41,295 women-years of follow-up (20,803 women-years for anastrozole and 20,491 


women-years for placebo), of this 22,367 women-years came after the 5-year treatment period.  


 


For the primary study endpoint, there was a significant reduction in breast cancer cases in the 


anastrozole group (85, 4.4%) compared to placebo (165, 8.5%, p<0.0001). This corresponds to a 


49% reduction for all breast cancer cases with anastrozole (HR 0.51, 95% CI 0.39–0.66, 


p<0.0001). A Kaplan-Meier survival curve (figure 1) was constructed which allowed the 







calculation of an estimated risk of breast cancer during the 12-year follow-up period. These figures 


were calculated to be 5.3%  in the anastrozole group versus 8.8%  in placebo group. Based on 


these results, anastrozole had a number needed to treat of 29 in order to prevent one breast cancer 


case (over 12 years).  


 


 
Figure 1: risk from start of treatment (0 years) and risk after the end of active treatment (5 years) to 


show comparison of risk reduction over 0–5 years period and post–5 years period. 


 


These results show that the reduction in breast cancer incidence with anastrozole over placebo was 
greatest during the 5 years of treatment, with a smaller (but still significant) reduction seen over 
the subsequent follow-up period. 


 


Bone mineral density (BMD) 
 


In the phase III/IV study (Study of Anastrozole with the Bisphosphonate Risedronate [SABRE]), 


234 postmenopausal women with hormone receptor-positive early breast cancer scheduled for 


treatment with Anastrozole 1 mg/day were stratified to low, moderate and high risk groups 


according to their existing risk of fragility fracture. The primary efficacy parameter was the 


analysis of lumbar spine bone mass density using DEXA scanning. All patients received treatment 


with vitamin D and calcium. Patients in the low risk group received Anastrozole alone (N=42), 


those in the moderate group were randomised to Anastrozole plus risedronate 35 mg once a week 


(N=77) or Anastrozole plus placebo (N=77) and those in the high risk group received Anastrozole 


plus risedronate 35 mg once a week (N=38). The primary endpoint was change from baseline in 


lumbar spine bone mass density at 12 months. 


 


The 12-month main analysis has shown that patients already at moderate to high risk of fragility 


fracture showed no decrease in their bone mass density (assessed by lumbar spine bone mineral 


density using DEXA scanning) when managed by using Anastrozole 1 mg/day in combination with 


risedronate 35 mg once a week. In addition, a decrease in BMD which was not statistically 


significant was seen in the low risk group treated with Anastrozole 1 mg/day alone. These findings 


were mirrored in the secondary efficacy variable of change from baseline in total hip BMD at 12 


months. 


 


This study provides evidence that the use of bisphosphonates could be considered in the 


management of possible bone mineral loss in postmenopausal women with early breast cancer 


scheduled to be treated with Anastrozole.  


 


IBIS-II Bone Health Study 







A total of 1410 women were enrolled from the main IBIS-II study into three stratified groups 


depending on baseline T score: Stratum I, women with healthy T score (at least –1·0); Stratum II, 


women who were osteopenic (T score at least –2·5 but less than –1·0); and Stratum III, 


osteoporotic women with a T score of less than –2·5 but greater than –4·0 or those with one to two 


low trauma fragility fractures (as assessed by spinal radiographs from up to 2 years before 


randomisation). 


 


 


The primary objective of the bone substudy was to compare the effect of risedronate versus 


placebo on bone density in women taking anastrozole (Stratum II).  


 


Within Stratum II, patients receiving anastrozole showed a linear bone mineral density loss at both 


the lumber spine and hip, that was significantly reduced by co-administration of risedronate. These 


conclusions were strengthened through analysis of patients in the other strata.  


 


Paediatric population 


 


Anastrozole is not indicated for use in children and adolescents. Efficacy has not been established 


in the paediatric populations studied (see below). The number of children treated was too limited to 


draw any reliable conclusions on safety. No data on the potential long-term effects of anastrozole 


treatment in children and adolescents are available (see also section 5.3). 


 


The licensing authority has waived the obligation to submit the results of studies with anastrozole in 


one or several subsets of the paediatric population in short stature due to growth hormone deficiency 


(GHD), testotoxicosis, gynaecomastia, and McCune-Albright syndrome (see section 4.2). 


 


Short stature due to Growth Hormone Deficiency 


A randomised, double-blind, multi-centre study evaluated 52 pubertal boys (aged 11 to 16 years 


inclusive) with GHD treated for 12 to 36 months with Anastrozole 1 mg/day or placebo in 


combination with growth hormone. Only 14 subjects on anastrozole completed 36 months. 


 


No statistically significant difference from placebo was observed for the growth related parameters 


of predicted adult height, height, height SDS (standard deviation score), and height velocity. Final 


height data were not available. While the number of children treated was too limited to draw any 


reliable conclusions on safety, there was an increased fracture rate and a trend towards reduced 


bone mineral density in the anastrozole arm compared to placebo. 


 


Testotoxicosis 


An open-label, non-comparative, multi-centre study evaluated 14 male patients (aged 2 to 9 years) 


with familial male-limited precocious puberty, also known as testotoxicosis, treated with 


combination of anastrozole and bicalutamide. The primary objective was to assess the efficacy and 


safety of this combination regimen over 12 months. Thirteen out of the 14 patients enrolled 


completed 12 months of combination treatment (one patient was lost to follow-up). There was no 


significant difference in growth rate after 


12 months of treatment, relative to the growth rate during the 6 months prior to entering the study. 


 


Gynaecomastia studies 


Trial 0006 was a randomised, double-blind, multi-centre study of 82 pubertal boys (aged 11-18 


years inclusive) with gynaecomastia of greater than 12 months duration treated with Anastrozole 1 


mg/day or placebo daily for up to 6 months. No significant difference in the number of patients 


who had a 50% or greater reduction in total breast volume after 6 months of treatment was 


observed between the anastrozole 1 mg treated group and the placebo group.  


 


Trial 0001 was an open-label, multiple-dose pharmacokinetic study of Anastrozole 1 mg/day in 36 


pubertal boys with gynaecomastia of less than 12 months duration. The secondary objectives were 


to evaluate the proportion of patients with reductions from baseline in the calculated volume of 


gynaecomastia of both breasts combined of at least 50% between day 1 and after 6 months of study 


treatment, and patient tolerability and safety. A decrease in 50% or more of total breast volume was 







seen in 56% (20/36) of the boys after 6 months. 


 


McCune-Albright Syndrome study 


Trial 0046 was an international, multi-centre, open-label exploratory trial of Anastrozole in 28 girls 


(aged 2 to ≤ 10 years) with McCune-Albright Syndrome (MAS). The primary objective was to 


evaluate the safety and efficacy of anastrozole 1 mg/day in patients with MAS. The efficacy of 


study treatment was based on the proportion of patients fulfilling defined criteria relating to vaginal 


bleeding, bone age, and growth velocity. No statistically significant change in the frequency of 


vaginal bleeding days on treatment was observed. There were no clinically significant changes in 


Tanner staging, mean ovarian volume, or mean uterine volume. No statistically significant change 


in the rate of increase in bone age on treatment compared to the rate during baseline was observed. 


Growth rate (in cm/year) was significantly reduced (p<0.05) from pre- treatment through month 0 


to month 12, and from pre-treatment to the second 6 months (month 7 to month 12). 


 


5.2 Pharmacokinetic properties 


 


Absorption 


 


Absorption of anastrozole is rapid and maximum plasma concentrations typically occur within two 


hours of dosing (under fasted conditions). Food slightly decreases the rate but not the extent of 


absorption. The small change in the rate of absorption is not expected to result in a clinically 


significant effect on steady-state plasma concentrations during once daily dosing of Anastrozole 


tablets. Approximately 90 to 95% of plasma anastrozole steady-state concentrations are attained 


after 7 daily doses, and accumulation is 3- to 4-fold. There is no evidence of time or dose-


dependency of anastrozole pharmacokinetic parameters. 


 


Anastrozole pharmacokinetics are independent of age in postmenopausal women.  


Distribution 


Anastrozole is only 40% bound to plasma proteins. 


 


Elimination 


Anastrozole is eliminated slowly with a plasma elimination half-life of 40 to 50 hours. Anastrozole 


is extensively metabolised by postmenopausal women with less than 10% of the dose excreted in 


the urine unchanged within 72 hours of dosing. Metabolism of anastrozole occurs by N-


dealkylation, hydroxylation and glucuronidation. The metabolites are excreted primarily via the 


urine. Triazole, the major metabolite in plasma, does not inhibit aromatase. 


 


Renal or hepatic impairment 


The apparent clearance (CL/F) of anastrozole, following oral administration, was approximately 


30% lower in volunteers with stable hepatic cirrhosis than in matched controls (Study 


1033IL/0014). However, plasma anastrozole concentrations in the volunteers with hepatic cirrhosis 


were within the range of concentrations seen in normal subjects in other trials. Plasma anastrozole 


concentrations observed during long-term efficacy trials in patients with hepatic impairment were 


within the range of plasma anastrozole concentrations seen in patients without hepatic impairment. 


 


The apparent clearance (CL/F) of anastrozole, following oral administration, was not altered in 


volunteers with severe renal impairment (GFR <30ml/min) in Study 1033IL/0018, consistent with 


the fact that anastrozole is eliminated primarily by metabolism. Plasma anastrozole concentrations 


observed during long- term efficacy trials in patients with renal impairment were within the range 


of plasma anastrozole concentrations seen in patients without renal impairment. In patients with 


severe renal impairment, administration of Anastrozole should be performed with caution (see 


section 4.2 and 4.4). 


 


Paediatric population 
 


In boys with pubertal gynaecomastia (10-17 years), anastrozole was rapidly absorbed, was widely 


distributed, and was eliminated slowly with a half-life of approximately 2 days. Clearance of 







anastrozole was lower in girls (3-10 years) than in the older boys and exposure higher. Anastrozole 


in girls was widely distributed and slowly eliminated. 


 


5.3 Preclinical safety data 


 


Non-clinical data reveal no special hazard for humans based on conventional studies of safety 


pharmacology, repeated dose toxicity, genotoxicity, carcinogenic potential, toxicity to reproduction 


for the indicated population. 


 


Acute toxicity 


 


In animal studies toxicity was only seen at high doses. In acute toxicity studies in rodents, the median 


lethal dose of anastrozole was greater than 100 mg/kg/day by the oral route and greater than 50 


mg/kg/day by the intraperitoneal route. In an oral acute toxicity study in the dog, the median lethal 


dose was greater than 45 mg/kg/day.  


 


Chronic toxicity 
 


In animal studies adverse effects were only seen at high doses. Multiple dose toxicity studies 


utilized rats and dogs. No no-effect levels were established for anastrozole in the toxicity studies, 


but those effects that were observed at the low doses (1 mg/kg/day) and mid doses (dog 3 


mg/kg/day; rat 5 mg/kg/day) were related to either the pharmacological or enzyme inducing 


properties of anastrozole and were unaccompanied by significant toxic or degenerative changes. 


 


Mutagenicity 


Genetic toxicology studies with anastrozole show that it is not a mutagen or a clastogen.  


Reproductive toxicology 
 


In a fertility study weanling male rats were dosed orally with 50 or 400 mg/l anastrozole via their 


drinking water for 10 weeks. Measured mean plasma concentrations were 44.4 (±14.7) ng/ml and 


165 (±90) ng/ml respectively. Mating indices were adversely affected in both dose groups, whilst a 


reduction in fertility was evident only at the 400 mg/l dose level. The reduction was transient as all 


mating and fertility parameters were similar to control group values following a 9 week treatment-


free recovery period. 


 


Oral administration of anastrozole to female rats produced a high incidence of infertility at 1 


mg/kg/day and increased pre-implantation loss at 0.02 mg/kg/day. These effects occurred at 


clinically relevant doses. An effect in man cannot be excluded. These effects were related to the 


pharmacology of the compound and were completely reversed after a 5-week compound 


withdrawal period. 


 


Oral administration of anastrozole to pregnant rats and rabbits caused no teratogenic effects at 


doses up to 


1.0 and 0.2 mg/kg/day respectively. Those effects that were seen (placental enlargement in rats and 


pregnancy failure in rabbits) were related to the pharmacology of the compound. 


 


The survival of litters born to rats given anastrozole at 0.02 mg/kg/day and above (from Day 17 of 


pregnancy to Day 22 post-partum) was compromised. These effects were related to the 


pharmacological effects of the compound on parturition. There were no adverse effects on 


behaviour or reproductive performance of the first generation offspring attributable to maternal 


treatment with anastrozole.  


 


Carcinogenicity 


A two-year rat oncogenicity study resulted in an increase in incidence of hepatic neoplasms and 







uterine stromal polyps in females and thyroid adenomas in males at the high dose (25 mg/kg/day) 


only. These changes occurred at a dose which represents 100-fold greater exposure than occurs at 


human therapeutic doses, and are considered not to be clinically relevant to the treatment of 


patients with anastrozole. 


 


A two-year mouse oncogenicity study resulted in the induction of benign ovarian tumours and a 


disturbance in the incidence of lymphoreticular neoplasms (fewer histiocytic sarcomas in females 


and more deaths as a result of lymphomas). These changes are considered to be mouse-specific 


effects of aromatase inhibition and not clinically relevant to the treatment of patients with 


anastrozole. 


 


 


6.   PHARMACEUTICAL PARTICULARS 


 


6.1  List of excipients 


 


Anastrozole 1 mg Tablets: 


Core tablet: 


Lactose monohydrate 


Povidone K-30 


Sodium starch Glycolate (Type A) 


Magnesium stearate 


Film-coating:  


Hypromellose E-5 


Macrogol 300 


Titanium dioxide E171 


 


6.2  Incompatibilities 


 


Not applicable.  


 


6.3  Shelf life 


 


 3 years 


 


6.4   Special precautions for storage 


 


No specific storage conditions recommended. 


6.5  Nature and contents of container 


 


PVC/PVDC/Aluminium blister 


Anastrozole 1 mg film-coated Tablets are packed in blisters in pack of 10, 14, 20, 28, 30, 50, 56, 60, 


84, 90, 98, 100 or 300 tablets 


Not all packs may be marketed 


 


Special precautions for disposal and other handling 


 


Any unused product or waste material should be disposed of in accordance with local requirements. 
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Dementia Medication Prescribing Guidance 
 


Kent and Medway Position (in line with NICE NG97): 


• Acetylcholinesterase (AChE) inhibitors are 1st-line treatment option for mild to moderate Alzheimer's disease. 
(i.e. Donepezil (1st line), galantamine, or rivastigmine). They are also a treatment option for dementia with Lewy 
bodies, vascular dementia, and Parkinson's dementia. 


• Before initiating patients on cognitive enhancing medication, a full assessment in line with NICE guidance should 
be undertaken by the Specialist. 


• A patient should be established on a stable dose of medication and a minimum of one-month supply should be 
given to patients by the Specialist Prescriber before transferring responsibility to primary care. 


• For people with an established diagnosis of Alzheimer’s disease who are already taking an AChEI, if additional 
therapy is required, GPs may start treatment with memantine if confident to do so on the advice of a 
specialist/clinician (Nurse, Consultant, Community Geriatrician, KMPT specialists, GPs with a specialist 
knowledge) who has the necessary knowledge and skills and does not require ongoing specialist monitoring.   


• Memantine is licensed for the treatment of patients with moderate to severe Alzheimer's disease and is also a 
treatment option for dementia with Lewy bodies, vascular dementia, and Parkinson's dementia. 


• Memantine MONOTHERAPY should be initiated or recommended by a specialist and: 
- should be offered to patients with severe Alzheimer's disease 
- may be used in moderate disease where an AChE inhibitor is not tolerated or contraindicated 
- may be used in dementia with Lewy bodies if AChE inhibitors are not tolerated or contraindicated (*unlicensed 
indication, off-label use) 
- may be used in Vascular dementia ONLY if co-morbid Alzheimer’s disease, or dementia with Lewy Bodies is 
suspected (*unlicensed indication, off-label use). 


• COMBINATION THERAPY – Primary care prescribers may start treatment with memantine without taking 
advice from a specialist for people with an established diagnosis of Alzheimer's disease who are already taking 
an AChE inhibitor and have worsening cognitive function or other markers of deterioration. 


• If prescribing an AChE inhibitor (donepezil, galantamine, or rivastigmine), treatment should normally be started 
with the drug with the lowest acquisition cost (taking into account required daily dose and the price per dose). 
However, an alternative AChE inhibitor could be prescribed if it is considered appropriate when taking into 
account adverse event profile, expectations about adherence, medical comorbidity, possibility of drug 
interactions, and dosing profiles. 


• STOPPING DEMENTIA MEDICATION –  
o Tolerability may change over time consequent upon the ageing process and the emergence of medical co-


morbidities and frailty. In later stages of dementia, medications that help with memory may be less effective (1) 
In this situation it may appropriate to reduce the dose or discontinue treatment.  


o This should be done ideally in consultation with the specialist who initiated treatment.  
o Dementia specialists are available to provide advice on such matters without the need for a formal re-referral. 


The patient’s family and care home staff (if in care home) should be involved in the discussions too. 
o All letters sent to the GP will have contact details of the Consultant Psychiatrist and the older adult team for 


any advice and support. If there is an urgent medical need, the patient can be fast-tracked back to KMPT by 
contacting the Duty Team in the CMHT. See appendix 3 for contact details. 


 


Diagnosis  1st Choice 
(Specialist Initiation or advice) 


2nd Choice 
 


Alzheimer's 
Disease (AD) 
 
 
 
 
 
 


Mild / 
Moderate 


Donepezil (1st line), galantamine or 
rivastigmine as monotherapy 


- 


Moderate / 
Severe 


Memantine monotherapy  
(in moderate when AChEI not 
tolerated or contraindicated) 


Addition of Memantine to patient already 
on AChEI with worsening cognitive 
function or other markers of deterioration. 
(Specialist advice available if required) 







                                                                                   


Approved by: IMOC 
Approval Date: October 2023 
Review Date: October 2025 
Version 6.2 


Dementia with 
Lewy Body 
(DLB) 


Mild to 
Moderate 


Donepezil* or rivastigmine* Galantamine* (if 1st choice not tolerated) 


Severe Donepezil* or rivastigmine* Memantine 
Vascular 
Dementia (VD) 


Comorbid AD, 
DLB or PDD 


AChE inhibitors* or memantine* - 


Parkinson's 
Disease 
Dementia (PDD) 


Mild to 
Moderate 


 
Donepezil*, rivastigmine, or 
galantamine* 


 
Memantine* (if 1st choice not tolerated) 


Severe 
 [ * = unlicensed indication, off-label use ]  
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Appendix 1:                Memantine prescribing guidance document for GPs 


Treatment with memantine, in addition to an AChE inhibitor, should be considered for people with 
moderate Alzheimer’s disease, and offered to people who have Severe Alzheimer’s disease.(1) 
Examples of when memantine should be considered: when the dementia is significantly impacting 
on activities of daily living; there are emerging Behavioural and Psychological Symptoms of 
Dementia (BPSD); or there is increased carer strain due to deterioration of the person’s symptoms 
of dementia. 


MEDICATION DOSE  GENERAL ADVICE  
Memantine  Initially 5mg once daily for 1 week, then 


increased in steps of 5mg every week 
over the first 4 weeks of treatment 
reaching the recommended 20mg daily 
maintenance dose; maximum dose of 
20mg per day. i.e.  
Week 1: 5mg daily, Week 2: 10mg daily 
Week 3: 15mg daily, Week 4: 20mg 
daily 


• Administer once a day at 
approximately the same time 
every day 


• The absorption of memantine is 
not affected by food 


• Usually taken in the morning but 
may be given at night if sedation 
is a problem 


• Do not give if patient is on 
amantadine 


Full prescribing information is available via www.medicines.org.uk. 


A titration pack is available containing the appropriate strength tablets for the first 4 weeks of 
treatment. Alternatively, the 10mg tablets can be halved to allow 5mg increments. 


Renal impairment: In patients with moderate renal impairment (CrCl 30 – 49 mL/min) the daily 
dose should be 10 mg per day. If tolerated well after at least 7 days of treatment, the dose could 
be increased up to 20 mg/day according to the standard titration scheme. In patients with severe 
renal impairment (CrCl 5 – 29 mL/min) the daily dose should be 10 mg per day. 


Hepatic impairment:  No adjustment is required for mild or moderate hepatic impairment. Seek 
specialist advice for prescribing for people with severe impairment.  


Information sources: The manufacturer’s information leaflet is available via 
www.medicines.org.uk. Additional information for people taking memantine is available via the 
Choice and Medication website. This website offers information in different formats and languages. 
(https://www.choiceandmedication.org/kmpt/medication/memantine/) 


Formulations of memantine other than standard tablets  


These formulations are significantly more expensive than the standard tablets. 
There is a licensed liquid memantine product available. This is presented either as a pump 
mechanism; each pumped dose contains 5mg, or an oral solution to be measured in mLs. 
Orodispersible and soluble tablets are also licensed in 10mg and 20mg strengths. Alternatively, it 
is acceptable to crush the tablets well and disperse in water for administration. This would however 
be “off-label” administration.  


Monitoring of treatment: Cognitive, functional, and behavioural symptoms can be monitored as 
part of routine clinical care. It is not necessary to repeat cognitive tests, routinely monitor blood 
pressure or arrange any haematological monitoring. Refer back those with BPSD symptoms not 
being managed in primary care. It is appropriate to continue memantine (and acetylchoIinesterase 
inhibitors) into the severe stages of the illness - at the time of end-of-life care planning or difficulties 
with swallowing etc. it would be appropriate to rationalise and stop these drugs. 
 
(1) Dementia: assessment, management and support for people living with dementia and their carers, NICE guidelines June 2018 (NG97) 
 
 
 



http://www.medicines.org.uk/

https://www.choiceandmedication.org/kmpt/medication/memantine/

https://www.nice.org.uk/guidance/ng97/chapter/Recommendations
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Appendix 2:       Guidance on prescribing Acetylcholinesterase Inhibitors (AChEIs) 


General advice 
• The AChEIs (Donepezil, Rivastigmine, and Galantamine) are recommended as options for 


managing mild to moderate Alzheimer's disease.  
• AChEIs are not recommended for initiation in severe Alzheimer’s disease however they should 


not be stopped because of disease severity alone.  
• For people with an established diagnosis of Alzheimer’s disease who are already taking an 


AChEI, GPs may start treatment with memantine without taking advice from a specialist 
clinician. 


• Secondary care can be contacted for advice if required and patients can be referred back to 
memory services when clinically appropriate. The treatments are not disease modifying. 


 
Dosing and general administration advice  
MEDICATION DOSE  GENERAL ADVICE  


 
Donepezil  Initially 5 mg once daily for one month, 


then increased up to 10 mg once daily if 
tolerated. 


• Doses to be given at bedtime 
to minimise gastrointestinal 
(GI) symptoms 


• If sleep disturbance is noted 
(particularly vivid nightmares) 
morning dosing may resolve 


Galantamine Immediate-release formulations Initially 
4 mg twice daily for 4 weeks, increased to 
8 mg twice daily for at least 4 weeks; 
maintenance 8–12 mg twice daily. 
 
Modified-release formulations - Initially 
8 mg once daily for 4 weeks, increased to 
16 mg once daily for at least 4 weeks; 
usual maintenance 16–24 mg daily. 


• If dose is not tolerated, reduce 
to maximum tolerated 


• Oral solution is only approved 
for short-term use in the 
management of hospital 
patients who are unable to 
swallow tablets/capsules. Not 
for use in patients who can no 
longer swallow tablets due to 
severe dementia 


Rivastigmine  By mouth –initially 1.5 mg twice daily, 
increased in steps of 1.5 mg twice daily, 
dose to be increased at intervals of at 
least 2 weeks according to response and 
tolerance; usual dose 3–6 mg twice daily 
(max. per dose 6 mg twice daily), if 
treatment interrupted for more than 
several days, re-titrate from 1.5 mg twice 
daily. 
 
By transdermal application using 
patches – apply 4.6 mg/24 hours daily for 
at least 4 weeks, increased if tolerated to 
9.5 mg/24 hours daily for a further 6 
months, then increased if necessary to 
13.3 mg/24 hours daily, increase to 13.3 
mg/24 hours patch if well tolerated and 
cognitive deterioration or functional decline 
demonstrated. 


• Use with caution in patients 
with body-weight less than 50 
kg 


• If treatment interrupted for 
more than 3 days, re-titrate 
from 4.6mg/24 hours patch 


• Rivastigmine patches are 
formulary approved for 
patients: 
o unable to tolerate 


treatment with oral 
rivastigmine due to nausea 
and vomiting and 


o requiring treatment with an 
AChE who are unable to 
take oral medication (e.g. 
swallowing difficulties or 
‘nil by mouth’ prior to 
surgery 


 
• Consult the latest edition of the British National Formulary: https://bnf.nice.org.uk/ or Summary 


of Product Characteristics (SPC) https://www.medicines.org.uk/emc for full details of dosing 



https://bnf.nice.org.uk/

https://www.medicines.org.uk/emc
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advice for the individual acetylcholinesterase inhibitors and the necessary dose adjustments 
that may be required in hepatic and renal impairment.  


 
Contraindications and Cautions 
• Cholinesterase inhibitors should be prescribed with caution where there is a history of asthma 


or obstructive pulmonary disease.  
• AChEIs have a vagotonic effect that can produce bradycardia.  
• Caution is advised in patients with sick sinus syndrome and other supraventricular cardiac 


conditions. 
• Caution advised in patients with or at risk of gastrointestinal/peptic ulcer or concurrent 


nonsteroidal anti-inflammatory drugs (NSAIDs). These patients should be monitored for 
symptoms. 


 
Commonly reported adverse effects 
• Diarrhoea, muscle cramps, fatigue, nausea and vomiting, insomnia, agitation, decreased 


appetite 
• For a full list of possible adverse effects, please refer to the Summary of Product 


Characteristics (SPC) https://www.medicines.org.uk/emc for the specific medication being 
prescribed 


• Additional information on AChEIs is available via the Choice and Medication website. This 
website offers information for the individual medicines in different formats and languages 
(https://www.choiceandmedication.org/kmpt/). The manufacturer’s information leaflet is also 
available via www.medicines.org.uk 


 
Physical Health Monitoring of Treatment 
• Baseline monitoring should be carried out by the initiating prescriber prior to 


commencement of treatment.  
• On-going monitoring will be the responsibility of the GP 


PARAMETER AND RELATED ADVICE BASELINE ONGOING 
Adverse events (related to individual medicines) x x 
Weight/BMI 
• Weight loss is associated with Alzheimer’s disease but 


AChEs may also cause weight loss.  
• Patients weighing <50kg may experience more adverse 


effects and are more likely to discontinue treatment. 


x x 


Prescribed/Over the Counter/herbal medicines  
• Medication should be reviewed during each consultation 


in order to identify potential drug interactions. 


x x 


Cardiovascular health  
• Acetylcholinesterase inhibitors may have vagotonic 


effects so baseline cardiovascular function must be 
monitored before starting treatment and repeated when 
indicated, for example, when additional drugs with 
vagotonic effects are added or in the event of emerging 
cardiovascular problems 


x When clinically 
indicated 


Renal and hepatic function 
 


x Annual eGFR 
(memantine) 
When clinically 
indicated 
(AChEI) 


 
 
 



https://www.medicines.org.uk/emc

https://www.choiceandmedication.org/kmpt/

http://www.medicines.org.uk/
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Appendix 3:       Contact phone number and email address for advice 


For Primary Care colleagues who need advice and guidance regarding their older patients’ mental health-
related medication, please find a list of useful email addresses and contact numbers below. The lines 
are open from Monday to Friday from 9am to 5pm and you will be directed to the best member of the 
team to assist with your query.   


 
If your call is unanswered:   
• Please state details of your enquiry 
• Provide a mobile contact number  
• Confirm the best time for a member of the CMHT to call you back 
• Your message will be dealt with and you should expect a call back within 72 hours. 


 
Emails are monitored throughout the working day and responses will be sent out within 24 hours.   


 
KMPT Community Mental Health Service for Older People (CMHSOP) – aged 65+ 


CMHSOP Location CMHSOP Contact details 
Ashford 01233 658125 


KAMNASCPT.ashfordOPMH@nhs.net 
Canterbury & Coastal 01227 812054 


01227 812083 
kmpt.canterbury.olderpeople@nhs.net 


Dartford, Gravesham, & Swanley 01322 421289 
01322 622208 


KAMNASCPT.dgscmhsopadmin@nhs.net 
Dover & Deal 01304 213364 


kmpt.doveranddealcmhtop@nhs.net 
Maidstone 01622 726899 


kmpt.maidstonecmhsopadmin@nhs.net   
Medway 0300 303 3189 


KAMNASCPT.medwayCMHSOP@nhs.net                
Shepway 01303 228838 


kmpt.shepwaycmhsopadmin@nhs.net   
South West Kent 01732 228242 


01732 228270 
kmpt.southwestkentcmhsopadmin@nhs.net 


Swale 01795 438446 
KAMNASCPT.swalecmhsop@nhs.net 


Thanet 01843 267071 
KAMNASCPT.thanetcmhtop@nhs.net 


 
KMPT operates a Community Mental Health Service both for older people with mental health needs, 
which are complicated by age-related needs, and for people of all ages, who have needs related to 
dementia. The service provides support and advice to professionals, care homes and carers. Service 
users receive an initial assessment after which a plan will be made in collaboration with the individual 
concerned as to what the next steps might be. This may involve further appointments with health 
care professionals, invitations to specialist groups, therapy and neuropsychological assessments. 
The KMPT team includes consultant psychiatrists, community psychiatric nurses, occupational 
therapists, psychological services and support staff, Admiral nurses and administrative staff. Further 
information about the KMPT Community Mental Health Service for Older People can be found here. 


 
Version Control Authors Date 
6.2       Jagdip Bahia / Dr Ephraim Efiong / Kwame Oduro / 


Von-de-viel Netty / Acacia Sooklal 
08/09/2023
  


 



mailto:KAMNASCPT.ashfordOPMH@nhs.net

mailto:kmpt.canterbury.olderpeople@nhs.net
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Dementia Medication Prescribing Guidance 
 



Kent and Medway Position (in line with NICE NG97): 



• Acetylcholinesterase (AChE) inhibitors are 1st-line treatment option for mild to moderate Alzheimer's disease. 
(i.e. Donepezil (1st line), galantamine, or rivastigmine). They are also a treatment option for dementia with Lewy 
bodies, vascular dementia, and Parkinson's dementia. 



• Before initiating patients on cognitive enhancing medication, a full assessment in line with NICE guidance should 
be undertaken by the Specialist. 



• A patient should be established on a stable dose of medication and a minimum of one-month supply should be 
given to patients by the Specialist Prescriber before transferring responsibility to primary care. 



• For people with an established diagnosis of Alzheimer’s disease who are already taking an AChEI, if additional 
therapy is required, GPs may start treatment with memantine if confident to do so on the advice of a 
specialist/clinician (Nurse, Consultant, Community Geriatrician, KMPT specialists, GPs with a specialist 
knowledge) who has the necessary knowledge and skills and does not require ongoing specialist monitoring.   



• Memantine is licensed for the treatment of patients with moderate to severe Alzheimer's disease and is also a 
treatment option for dementia with Lewy bodies, vascular dementia, and Parkinson's dementia. 



• Memantine MONOTHERAPY should be initiated or recommended by a specialist and: 
- should be offered to patients with severe Alzheimer's disease 
- may be used in moderate disease where an AChE inhibitor is not tolerated or contraindicated 
- may be used in dementia with Lewy bodies if AChE inhibitors are not tolerated or contraindicated (*unlicensed 
indication, off-label use) 
- may be used in Vascular dementia ONLY if co-morbid Alzheimer’s disease, or dementia with Lewy Bodies is 
suspected (*unlicensed indication, off-label use). 



• COMBINATION THERAPY – Primary care prescribers may start treatment with memantine without taking 
advice from a specialist for people with an established diagnosis of Alzheimer's disease who are already taking 
an AChE inhibitor and have worsening cognitive function or other markers of deterioration. 



• If prescribing an AChE inhibitor (donepezil, galantamine, or rivastigmine), treatment should normally be started 
with the drug with the lowest acquisition cost (taking into account required daily dose and the price per dose). 
However, an alternative AChE inhibitor could be prescribed if it is considered appropriate when taking into 
account adverse event profile, expectations about adherence, medical comorbidity, possibility of drug 
interactions, and dosing profiles. 



• STOPPING DEMENTIA MEDICATION –  
o Tolerability may change over time consequent upon the ageing process and the emergence of medical co-



morbidities and frailty. In later stages of dementia, medications that help with memory may be less effective (1) 
In this situation it may appropriate to reduce the dose or discontinue treatment.  



o This should be done ideally in consultation with the specialist who initiated treatment.  
o Dementia specialists are available to provide advice on such matters without the need for a formal re-referral. 



The patient’s family and care home staff (if in care home) should be involved in the discussions too. 
o All letters sent to the GP will have contact details of the Consultant Psychiatrist and the older adult team for 



any advice and support. If there is an urgent medical need, the patient can be fast-tracked back to KMPT by 
contacting the Duty Team in the CMHT. See appendix 3 for contact details. 



 



Diagnosis  1st Choice 
(Specialist Initiation or advice) 



2nd Choice 
 



Alzheimer's 
Disease (AD) 
 
 
 
 
 
 



Mild / 
Moderate 



Donepezil (1st line), galantamine or 
rivastigmine as monotherapy 



- 



Moderate / 
Severe 



Memantine monotherapy  
(in moderate when AChEI not 
tolerated or contraindicated) 



Addition of Memantine to patient already 
on AChEI with worsening cognitive 
function or other markers of deterioration. 
(Specialist advice available if required) 
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Dementia with 
Lewy Body 
(DLB) 



Mild to 
Moderate 



Donepezil* or rivastigmine* Galantamine* (if 1st choice not tolerated) 



Severe Donepezil* or rivastigmine* Memantine 
Vascular 
Dementia (VD) 



Comorbid AD, 
DLB or PDD 



AChE inhibitors* or memantine* - 



Parkinson's 
Disease 
Dementia (PDD) 



Mild to 
Moderate 



 
Donepezil*, rivastigmine, or 
galantamine* 



 
Memantine* (if 1st choice not tolerated) 



Severe 
 [ * = unlicensed indication, off-label use ]  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 











                                                                                   



Approved by: IMOC 
Approval Date: October 2023 
Review Date: October 2025 
Version 6.2 



Appendix 1:                Memantine prescribing guidance document for GPs 



Treatment with memantine, in addition to an AChE inhibitor, should be considered for people with 
moderate Alzheimer’s disease, and offered to people who have Severe Alzheimer’s disease.(1) 
Examples of when memantine should be considered: when the dementia is significantly impacting 
on activities of daily living; there are emerging Behavioural and Psychological Symptoms of 
Dementia (BPSD); or there is increased carer strain due to deterioration of the person’s symptoms 
of dementia. 



MEDICATION DOSE  GENERAL ADVICE  
Memantine  Initially 5mg once daily for 1 week, then 



increased in steps of 5mg every week 
over the first 4 weeks of treatment 
reaching the recommended 20mg daily 
maintenance dose; maximum dose of 
20mg per day. i.e.  
Week 1: 5mg daily, Week 2: 10mg daily 
Week 3: 15mg daily, Week 4: 20mg 
daily 



• Administer once a day at 
approximately the same time 
every day 



• The absorption of memantine is 
not affected by food 



• Usually taken in the morning but 
may be given at night if sedation 
is a problem 



• Do not give if patient is on 
amantadine 



Full prescribing information is available via www.medicines.org.uk. 



A titration pack is available containing the appropriate strength tablets for the first 4 weeks of 
treatment. Alternatively, the 10mg tablets can be halved to allow 5mg increments. 



Renal impairment: In patients with moderate renal impairment (CrCl 30 – 49 mL/min) the daily 
dose should be 10 mg per day. If tolerated well after at least 7 days of treatment, the dose could 
be increased up to 20 mg/day according to the standard titration scheme. In patients with severe 
renal impairment (CrCl 5 – 29 mL/min) the daily dose should be 10 mg per day. 



Hepatic impairment:  No adjustment is required for mild or moderate hepatic impairment. Seek 
specialist advice for prescribing for people with severe impairment.  



Information sources: The manufacturer’s information leaflet is available via 
www.medicines.org.uk. Additional information for people taking memantine is available via the 
Choice and Medication website. This website offers information in different formats and languages. 
(https://www.choiceandmedication.org/kmpt/medication/memantine/) 



Formulations of memantine other than standard tablets  



These formulations are significantly more expensive than the standard tablets. 
There is a licensed liquid memantine product available. This is presented either as a pump 
mechanism; each pumped dose contains 5mg, or an oral solution to be measured in mLs. 
Orodispersible and soluble tablets are also licensed in 10mg and 20mg strengths. Alternatively, it 
is acceptable to crush the tablets well and disperse in water for administration. This would however 
be “off-label” administration.  



Monitoring of treatment: Cognitive, functional, and behavioural symptoms can be monitored as 
part of routine clinical care. It is not necessary to repeat cognitive tests, routinely monitor blood 
pressure or arrange any haematological monitoring. Refer back those with BPSD symptoms not 
being managed in primary care. It is appropriate to continue memantine (and acetylchoIinesterase 
inhibitors) into the severe stages of the illness - at the time of end-of-life care planning or difficulties 
with swallowing etc. it would be appropriate to rationalise and stop these drugs. 
 
(1) Dementia: assessment, management and support for people living with dementia and their carers, NICE guidelines June 2018 (NG97) 
 
 
 





http://www.medicines.org.uk/


https://www.choiceandmedication.org/kmpt/medication/memantine/


https://www.nice.org.uk/guidance/ng97/chapter/Recommendations
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Appendix 2:       Guidance on prescribing Acetylcholinesterase Inhibitors (AChEIs) 



General advice 
• The AChEIs (Donepezil, Rivastigmine, and Galantamine) are recommended as options for 



managing mild to moderate Alzheimer's disease.  
• AChEIs are not recommended for initiation in severe Alzheimer’s disease however they should 



not be stopped because of disease severity alone.  
• For people with an established diagnosis of Alzheimer’s disease who are already taking an 



AChEI, GPs may start treatment with memantine without taking advice from a specialist 
clinician. 



• Secondary care can be contacted for advice if required and patients can be referred back to 
memory services when clinically appropriate. The treatments are not disease modifying. 



 
Dosing and general administration advice  
MEDICATION DOSE  GENERAL ADVICE  



 
Donepezil  Initially 5 mg once daily for one month, 



then increased up to 10 mg once daily if 
tolerated. 



• Doses to be given at bedtime 
to minimise gastrointestinal 
(GI) symptoms 



• If sleep disturbance is noted 
(particularly vivid nightmares) 
morning dosing may resolve 



Galantamine Immediate-release formulations Initially 
4 mg twice daily for 4 weeks, increased to 
8 mg twice daily for at least 4 weeks; 
maintenance 8–12 mg twice daily. 
 
Modified-release formulations - Initially 
8 mg once daily for 4 weeks, increased to 
16 mg once daily for at least 4 weeks; 
usual maintenance 16–24 mg daily. 



• If dose is not tolerated, reduce 
to maximum tolerated 



• Oral solution is only approved 
for short-term use in the 
management of hospital 
patients who are unable to 
swallow tablets/capsules. Not 
for use in patients who can no 
longer swallow tablets due to 
severe dementia 



Rivastigmine  By mouth –initially 1.5 mg twice daily, 
increased in steps of 1.5 mg twice daily, 
dose to be increased at intervals of at 
least 2 weeks according to response and 
tolerance; usual dose 3–6 mg twice daily 
(max. per dose 6 mg twice daily), if 
treatment interrupted for more than 
several days, re-titrate from 1.5 mg twice 
daily. 
 
By transdermal application using 
patches – apply 4.6 mg/24 hours daily for 
at least 4 weeks, increased if tolerated to 
9.5 mg/24 hours daily for a further 6 
months, then increased if necessary to 
13.3 mg/24 hours daily, increase to 13.3 
mg/24 hours patch if well tolerated and 
cognitive deterioration or functional decline 
demonstrated. 



• Use with caution in patients 
with body-weight less than 50 
kg 



• If treatment interrupted for 
more than 3 days, re-titrate 
from 4.6mg/24 hours patch 



• Rivastigmine patches are 
formulary approved for 
patients: 
o unable to tolerate 



treatment with oral 
rivastigmine due to nausea 
and vomiting and 



o requiring treatment with an 
AChE who are unable to 
take oral medication (e.g. 
swallowing difficulties or 
‘nil by mouth’ prior to 
surgery 



 
• Consult the latest edition of the British National Formulary: https://bnf.nice.org.uk/ or Summary 



of Product Characteristics (SPC) https://www.medicines.org.uk/emc for full details of dosing 





https://bnf.nice.org.uk/


https://www.medicines.org.uk/emc
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advice for the individual acetylcholinesterase inhibitors and the necessary dose adjustments 
that may be required in hepatic and renal impairment.  



 
Contraindications and Cautions 
• Cholinesterase inhibitors should be prescribed with caution where there is a history of asthma 



or obstructive pulmonary disease.  
• AChEIs have a vagotonic effect that can produce bradycardia.  
• Caution is advised in patients with sick sinus syndrome and other supraventricular cardiac 



conditions. 
• Caution advised in patients with or at risk of gastrointestinal/peptic ulcer or concurrent 



nonsteroidal anti-inflammatory drugs (NSAIDs). These patients should be monitored for 
symptoms. 



 
Commonly reported adverse effects 
• Diarrhoea, muscle cramps, fatigue, nausea and vomiting, insomnia, agitation, decreased 



appetite 
• For a full list of possible adverse effects, please refer to the Summary of Product 



Characteristics (SPC) https://www.medicines.org.uk/emc for the specific medication being 
prescribed 



• Additional information on AChEIs is available via the Choice and Medication website. This 
website offers information for the individual medicines in different formats and languages 
(https://www.choiceandmedication.org/kmpt/). The manufacturer’s information leaflet is also 
available via www.medicines.org.uk 



 
Physical Health Monitoring of Treatment 
• Baseline monitoring should be carried out by the initiating prescriber prior to 



commencement of treatment.  
• On-going monitoring will be the responsibility of the GP 



PARAMETER AND RELATED ADVICE BASELINE ONGOING 
Adverse events (related to individual medicines) x x 
Weight/BMI 
• Weight loss is associated with Alzheimer’s disease but 



AChEs may also cause weight loss.  
• Patients weighing <50kg may experience more adverse 



effects and are more likely to discontinue treatment. 



x x 



Prescribed/Over the Counter/herbal medicines  
• Medication should be reviewed during each consultation 



in order to identify potential drug interactions. 



x x 



Cardiovascular health  
• Acetylcholinesterase inhibitors may have vagotonic 



effects so baseline cardiovascular function must be 
monitored before starting treatment and repeated when 
indicated, for example, when additional drugs with 
vagotonic effects are added or in the event of emerging 
cardiovascular problems 



x When clinically 
indicated 



Renal and hepatic function 
 



x Annual eGFR 
(memantine) 
When clinically 
indicated 
(AChEI) 



 
 
 





https://www.medicines.org.uk/emc


https://www.choiceandmedication.org/kmpt/


http://www.medicines.org.uk/
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Appendix 3:       Contact phone number and email address for advice 



For Primary Care colleagues who need advice and guidance regarding their older patients’ mental health-
related medication, please find a list of useful email addresses and contact numbers below. The lines 
are open from Monday to Friday from 9am to 5pm and you will be directed to the best member of the 
team to assist with your query.   



 
If your call is unanswered:   
• Please state details of your enquiry 
• Provide a mobile contact number  
• Confirm the best time for a member of the CMHT to call you back 
• Your message will be dealt with and you should expect a call back within 72 hours. 



 
Emails are monitored throughout the working day and responses will be sent out within 24 hours.   



 
KMPT Community Mental Health Service for Older People (CMHSOP) – aged 65+ 



CMHSOP Location CMHSOP Contact details 
Ashford 01233 658125 



KAMNASCPT.ashfordOPMH@nhs.net 
Canterbury & Coastal 01227 812054 



01227 812083 
kmpt.canterbury.olderpeople@nhs.net 



Dartford, Gravesham, & Swanley 01322 421289 
01322 622208 



KAMNASCPT.dgscmhsopadmin@nhs.net 
Dover & Deal 01304 213364 



kmpt.doveranddealcmhtop@nhs.net 
Maidstone 01622 726899 



kmpt.maidstonecmhsopadmin@nhs.net   
Medway 0300 303 3189 



KAMNASCPT.medwayCMHSOP@nhs.net                
Shepway 01303 228838 



kmpt.shepwaycmhsopadmin@nhs.net   
South West Kent 01732 228242 



01732 228270 
kmpt.southwestkentcmhsopadmin@nhs.net 



Swale 01795 438446 
KAMNASCPT.swalecmhsop@nhs.net 



Thanet 01843 267071 
KAMNASCPT.thanetcmhtop@nhs.net 



 
KMPT operates a Community Mental Health Service both for older people with mental health needs, 
which are complicated by age-related needs, and for people of all ages, who have needs related to 
dementia. The service provides support and advice to professionals, care homes and carers. Service 
users receive an initial assessment after which a plan will be made in collaboration with the individual 
concerned as to what the next steps might be. This may involve further appointments with health 
care professionals, invitations to specialist groups, therapy and neuropsychological assessments. 
The KMPT team includes consultant psychiatrists, community psychiatric nurses, occupational 
therapists, psychological services and support staff, Admiral nurses and administrative staff. Further 
information about the KMPT Community Mental Health Service for Older People can be found here. 



 
Version Control Authors Date 
6.2       Jagdip Bahia / Dr Ephraim Efiong / Kwame Oduro / 



Von-de-viel Netty / Acacia Sooklal 
08/09/2023
  



 





mailto:KAMNASCPT.ashfordOPMH@nhs.net


mailto:kmpt.canterbury.olderpeople@nhs.net


mailto:KAMNASCPT.dgscmhsopadmin@nhs.net


mailto:kmpt.doveranddealcmhtop@nhs.net


mailto:kmpt.maidstonecmhsopadmin@nhs.net


mailto:KAMNASCPT.medwayCMHSOP@nhs.net


mailto:kmpt.shepwaycmhsopadmin@nhs.net


mailto:kmpt.southwestkentcmhsopadmin@nhs.net


mailto:KAMNASCPT.swalecmhsop@nhs.net


mailto:KAMNASCPT.thanetcmhtop@nhs.net


https://www.kmpt.nhs.uk/information-and-advice/community-mental-health-services/community-mental-health-services-for-older-people/
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Kent and Medway Position Statement: Safe Prescribing of Injectable 
Medicines in Primary Care 



 
Recommendations: 



Kent and Medway ICB recommend that where injectable preparations are required, for example in palliative care, to 
avoid confusion and potential error that prescribers use the following recommendations. 



Prescribing Recommendation Example 
Prescribe in mg instead of ml,  
OR  
Include both mg and the equivalent number of mls 
that make up this dose on the prescription. 
 



Administer 2.5mg  
OR 
Administer 2.5mg (0.25ml)  
 



Ensure the route of administration is clearly included 
in the prescription. 
 



Administer (dose) by subcutaneous injection 



Avoid abbreviations.  Write ‘micrograms’ in full 
Write ‘units’ in full 
 



Ensure you are familiar with the medicine and that 
the dose, frequency, route and duration are 
appropriate. 
 



 



Ensure the indication for ‘when necessary’ (PRN) 
medicines is added. 
 



Administer 2.5mg (0.25ml) every 4-6 hours when 
required. 



In primary care injectable opioid preparations should 
not be prescribed for patients with chronic pain.[1] 



 



 
 



 



Aims and Further Guidance: 



These recommendations aim to: 
• Improve the safety of prescribing injectable medicines in primary care. 
• Minimise the potential harm associated with prescribing injectable medicines.  
• Minimise any confusion for patient relatives. 



 
Further guidance to support prescribing of injectables in palliative care: 



• Anticipatory prescribing at End of Life (Adults) 
• Kent and Medway Palliative Care Community Prescription Chart 
• Guidelines for the use of the Kent and Medway Palliative Care Drug Chart 



 
 



 



 



 



 





https://www.eastkentformulary.nhs.uk/media/1713/km-anticipatory-prescribing-at-end-of-life-revision.pdf


https://view.officeapps.live.com/op/view.aspx?src=https%3A%2F%2Fwww.eastkentformulary.nhs.uk%2Fmedia%2F1638%2Fpalliative-booklet-km-drug-chart.docx&wdOrigin=BROWSELINK


https://view.officeapps.live.com/op/view.aspx?src=https%3A%2F%2Fwww.eastkentformulary.nhs.uk%2Fmedia%2F1638%2Fpalliative-booklet-km-drug-chart.docx&wdOrigin=BROWSELINK


https://www.eastkentformulary.nhs.uk/media/1637/guidelines-for-the-use-of-the-km-drug-chart.pdf
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Key issues: 



Healthcare professionals should be aware that: 
• The majority of injectable preparations prescribed within primary care are likely to be for palliative patients. 
• A near miss has been reported where a box of injectable oxycodone was prescribed and labelled as ‘Give 



2.5ml’, instead of 2.5mg. This would have resulted in a ten times overdose for the patient if administered.  
• An incident has also occurred where a patient was inadvertently administered a morphine ampoule orally by 



their relative. 
These recommendations are intended for use alongside clinical and professional judgment 



 



 



  



References: 



[1] Recommendation of the East Kent Opioid Stewardship Group 
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EMOLLIENT PRESCRIBING GUIDANCE FOR ADULTS AND CHILDREN                                  
Please use the tables below to prescribe / review and switch to the most suitable cost-effective alternative. 
Guidelines for Prescribing: 
• To help support implementation and ensure cost-effective, evidence-based use of medicines in line with the NHS E guidelines on conditions for which over-the-counter (OTC) items should not routinely 



be prescribed in primary care, NHS Kent and Medway does not support the routine prescribing of items available OTC for self-care.[Position statement] 
• Refer to the Primary Care Dermatology Society for Eczema management advice and images – https://www.pcds.org.uk/clinical-guidance/atopic-eczema.  
• For newly diagnosed patients – Offer the most cost-effective emollient from the products below, depending on the severity of the condition, patient choice, and site of application. 
• For existing patients who have been prescribed a least cost-effective emollient for a diagnosed skin condition – Review choice of emollient, with a view to trialling the most cost-effective emollient 



from the products below. 
• For existing patients who have been prescribed an emollient for dry skin with no dermatological condition or risk to their skin integrity by any healthcare professional either in primary care 



or secondary care – Review these patients and stop prescribing of emollient. Recommend a suitable OTC product for self-purchase. 
 



Rationale for prescribing Emollients 
• Emollients should only be prescribed for the management of diagnosed 



dermatological conditions, such as eczema or psoriasis; or where there is a 
significant risk to skin integrity in the prescriber’s clinical assessment. 



• Patients who do not have a diagnosed dermatological condition or 
significant risk to skin integrity (maintenance) should no longer receive 
emollients on an NHS prescription and be advised to purchase emollients 
over the counter (OTC). 



• Frequent use of emollients is effective in reducing the amount of topical steroids 
and other agents needed to manage skin disease/condition well. 



• Bath and shower products SHOULD NOT BE ROUTINELY PRESCRIBED. 
Refer to “Bath and Shower Preparations Advice” section. 



• For patients who have been reviewed by secondary care/specialist and 
require an emollient not listed in this guideline, written rationale should be 
provided including why other first line products are unsuitable, and the request 
respected. 



• If the rationale for deviation from products listed in this guideline is not 
recorded in communication from specialist/secondary care, then primary care 
prescriber should switch to the most suitable cost-effective alternative. 



• Emollients should be reviewed frequently (at least annually) by the initiating 
clinician (GP or specialist), and stopped where continued use is not justified e.g. 
skin condition has improved, with no evidence of chronic relapsing eczema or if 
skin condition has resolved completely and does not require on-going emollient 
therapy for maintenance. Patient should be requested to purchase a suitable 
OTC product when prescribed emollient is no longer necessary. 



Approximate quantities of emollients to be prescribed 
This table suggests suitable quantities to be prescribed for an adult for a minimum of twice daily 
application for 1 month or 1 week. For children, approximately half this amount is suitable. [BNF] 
 
Affected area 



Creams or Ointments Lotions 
One month supply One week supply One month supply  One week supply 



Face 60–120g  15–30g 400ml 100ml 
Both hands 100–200g  25–50g 800ml 200ml 
Scalp 200–400g  50–100g 800ml 200ml 
Both arms or both legs 400–800g 100–200g 800ml 200ml 
Trunk 1600g 400g 2000ml 500ml 
Groin & genitalia 60–100g 15–25g 400ml 100ml 
*For widespread use as soap and moisturiser, 2400g/month (600g/week) of creams/ointments is 
sufficient OR 3200ml/month (800ml/week) 



 



CAUTION: Fire Hazard with BOTH paraffin-containing and paraffin-free emollients. Keep away from fire / 
flames! 
• All patients should be warned regarding the risk of fire when using large quantities of all emollients. Regardless of 



paraffin concentration, the risk of fire cannot be excluded with paraffin-free emollients.  
• Patients should be counselled to keep away from open or gas fire or hobs and naked flames, including candles and 



avoid smoking. 
• Patients on medical oxygen who require an emollient should not use any paraffin-based products. 
• Patients should be counselled to wash bedding/clothing regularly high temperatures to minimise emollient build-up.  
• Change patient clothing and bedding regularly—preferably daily—because emollients soak into fabric and can 



become a fire hazard. 
 



 
 
 
Bath and Shower 
Preparations Advice 



• Bath and shower products SHOULD NOT BE ROUTINELY PRESCRIBED. Do not initiate bath and shower preparations for any new patient; prescribe only 
if no other item or intervention is clinically appropriate or available; deprescribe in patients currently prescribed this medicine or switch patients to an 
alternative “leave-on” or “soap substitute” emollient in line with the NHS items not for routine prescribing in primary care guidance.  



• They are no longer considered an essential component of total emollient therapy, as the amount of bath additives deposited on the skin is lower than with directly 
applied emollient creams or ointments, and therefore show no clinical benefit when added to standard eczema care in children. In line with these findings and 
recommendations from the BATHE Study, the latest update to NICE CG57 recommends clinicians to not offer emollient bath additives to children with atopic eczema. 



• Using “leave-on” emollient as a soap substitute Many standard emollients can be used in this way e.g. by applying it to the skin before showering then rinsing it 
off. Alternatively, 1-2 tablespoons of any ointment (except 50:50) can be dissolved in some hot water and added into bath water, as a bath additive. [Note: Bath products 
will coat the bath, making it slippery, and patients should be warned to take extra care]. 





https://www.england.nhs.uk/wp-content/uploads/2018/03/otc-guidance-for-ccgs.pdf


https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.kentandmedway.icb.nhs.uk%2Fabout-us%2Fwho-we-are%2Fmedicines-optimisation&data=05%7C01%7Ck.oduro%40nhs.net%7C805d70c29b774f18575508db99a24596%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638272694448299931%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=VYRouckEM4ZBCNBN%2Fw%2FaLOeuGTDw2AGQWaOXunb7xwA%3D&reserved=0


https://www.kentandmedway.icb.nhs.uk/application/files/3716/9029/7617/NHS_Kent__Medway_OTC_Position_Statement.pdf


https://www.pcds.org.uk/clinical-guidance/atopic-eczema


https://www.gov.uk/drug-safety-update/emollients-new-information-about-risk-of-severe-and-fatal-burns-with-paraffin-containing-and-paraffin-free-emollients


https://www.gov.uk/drug-safety-update/emollients-new-information-about-risk-of-severe-and-fatal-burns-with-paraffin-containing-and-paraffin-free-emollients


https://www.england.nhs.uk/publication/items-which-should-not-be-routinely-prescribed-in-primary-care-guidance-for-ccgs/


https://www.bmj.com/content/361/bmj.k1332


https://www.nice.org.uk/guidance/cg57/chapter/Recommendations
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!!! Products contain a variety of excipients – check before prescribing if patients have known sensitivities !!! 



Pharmaceutical form Most cost-effective ( *** = preferred ) Medium cost-effective Least cost-effective 
 
 
 
 
 
 
 
 
 
 



 



Creams 
(Moderately 



greasy; 
 for dry skin) 



 
 
 
 
 
 
 
 
 



 
 
 



Light 
 



Consider if self-
care / over the 



counter (OTC) is 
appropriate 



 
 
*** Epimax Original Cream (WSP 15%, LP 
6%) 100g=80p; 500g=£2.67 
(53p/100g) 



 
ExoCream (WSP 15%, LP 12.6%, HAL 1%) 
125g=£2.33; 500ml pump=£3.99 
(80p/100g) 



AproDerm Emollient Cream (WSP 15%, LP 6%) 50g=£1.70; 500g 
pump=£4.95 (99p/100g) 
Cetraben Cream (WSP 13.2%, LP 10.5%) 50g=£1.48; 150g=£4.17; 
500g=£6.29; 1050g=£12.24 (£1.17/100g) 



 
Epimax Moisturising Cream (WSP 14.5%, LLP 12.6%, 
HAL 1%)100g=£1.99; 500g=£2.99  
(60p/100g) 



Diprobase Advanced Eczema Cream (WSP 15%, LP 6%) 500ml 
pump=£7.01 (£1.40/100ml) 



 
 
Epimax Excetra Cream (WSP13.2%, LP 10.5%) 
100g=£1.83; 500g=£3.09 
(62p/100g) 



E45 Cream (WSP14.5%, LLP 12.6%) 50g=£2.25; 125g=£3.81; 
350g=£7.30; 500g=£7.12 (£1.42/100g) 



 
Exmaben Cream (WSP 13.2%, LLP 10.5%) 500g=£4.25 
(85p/100g) 



Hydromol Cream (LP 13.8%, IM 5%) 50g=£2.37; 100g=£4.42; 
500g=£12.88 
(£2.58/100g) 
Oilatum Cream (WSP 15%, LLP 6%) 150g=£3.91; 500ml pump=£5.28 
(£1.06/100g) 



 
 
 
ExmaQS Cream (WSP 15%, LLP 6%) Tub 
500g=£2.95 
(59p/100g) 



 
ZeroAQS Emollient Cream (WSP 15%, LP 6%) 
500g=£3.39 
(68p/100g) 



Oilatum Junior Cream (WSP 15%, LLP 6%) 150g=£3.62; 350ml 
pump=£5.75; 500ml pump=£7.55 (£1.51/100g) 
QV Cream (WSP 5%, LLP 10%) 100g=£2.32; 500g=£6.60; 1050g=£12.40 
(£1.18/100g) 



 
ZeroCream (WSP 14.5% LP 12.6%) 50g=£1.23; 
500g=£4.30 
(86p/100g) 



Ultrabase Cream (WSP 10%) 100ml=£2.85; 500ml pump=£7.01 
(£1.40/100ml) 
Zerobase Cream (WSP 10%, LP 11%) 50g=£1.10; 500g pump=£5.58 
(£1.12/100g) 



 
Medium – heavy 



Aquamax Cream (WSP 20%, LP 8%) 
100g=£1.89; Tub 500g=£3.99 (80p/100g) 



 Epaderm Cream (YSP 15%, LP 10%, CEW 5%) 50g pump=£1.78; 150g 
pump=£3.71; 500g pump=£7.27 (£1.45/100g) 



 
 



Gels 
(Mildly 



greasy; for 
moderate / 



mild dry 
skin) 



 
 
 



Consider if self-
care / over the 



counter (OTC) is 
appropriate 



 
 
 
*** Epimax Isomol Gel (LP15%, IM 15%) 
100g=£1.99; 500g=£3.08 
(62p/100g) 



AproDerm Gel (LP 15%, IM 15%) 100g=£1.99; 
500g=£3.99 
(80p/100g) 



Adex Gel (LP 15%, IM 15%, nicotinamide 4%) 100g=£2.69; 500g 
pump=£5.99 
(£1.20/100g) 



MyriBase Gel (LP 15%, IM 15%) 100g=£2.12; 500ml 
pump=£4.66 
(93p/100g) 



Doublebase Gel (LP 15%, IM 15%) 100g=£2.65; 500g pump=£5.83; 
1kg=£10.98  
(£1.10/100g) 



 
Zerodouble Gel (LP 15%, IM 15%) 100g=£2.34; 
500g=£5.14 
(£1.03/100g) 



Doublebase Dayleve Gel (LP 15%, IM 15%) 100g=£2.65; 500g=£6.29 
(£1.26/100g) 
HypoBase Gel (LP 15%, IM 15%) 500g pump=£5.83 
(£1.17/100g) 



 
 



 
 
Ointments 



(Greasy; for 
very dry 



skin / acute 
flares) 



 
 



 
 



Greasy Ointment 



 
 
*** Epimax Ointment (YSP 30%, LP 40% EW 
30%) 125g=£2.01; 500g=£3.13  
(63p/100g) 



Aquaderm Hydrous Ointment (WAO 50%) 500g=£4.15 
(83p/100g) 



Cetraben Ointment (WSP 35%, LLP 45%) 125g=£3.63; 450g=£5.67  
(£1.26/100g) 



Hydromol Ointment (YSP 32%, CEW 25.5%, LP 42.5%) 
100g=£3.30; 125g=£3.24; 500g=£5.50 
(£1.10/100g) 



Epaderm Ointment (YSP 30%, LP 40% EW 30%) 125g=£4.03; 
500g=£6.83; 1kg=£12.89 
(£1.29/100g) 



Zeroderm Ointment (WSP 30%, LP 40%, EW 30%) 
125g=£2.53; 500g=£4.29  
(86p/100g) 



Thirty:30 Ointment (YSP 30%, LP40% EW 30%) 125g=£4.08; 250g=£4.29; 
500g=£6.93  
(£1.39/100g) 



 
Very greasy 



ointment 



EmulsifEss Ointment (WSP 50%, EW 30%, LP 
20%) 500g=3.97 (80p/100g) 



 
Ovelle Emulsifying Ointment (WSP 50%, EW 30%, LP 
20%) 500g=£4.15 (83p/100g) 



 



Fifty:50 Ointment (WSP 50%, LP 50%) 
500g=£3.92 (78p/100g) 



 
Colloidal oat creams 



(Moderately greasy; for dry skin) 



*** Epimax Oatmeal Cream (WSP 1%, LLP 
4%) 100g=£2.06; 500g=£3.10 (62p/100g) 



AproDerm Colloidal Oat Cream (WSP 15%, LP 6%) 
100ml=£2.74; 500ml pump=£5.80 (£1.16/100ml)  



Aveeno Cream 100g=£4.85; 300g=£6.80; 500g=£6.47  
(£1.29/100g)  



 Miclaro Oat Cream 1% cream 300ml=£3.80; 500ml=£3.99  
(80p/100ml) 



Zeroveen Cream (WSP, LP 5%) 100g=£2.86; 500g=£6.13 
(£1.23/100g) 
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Products to be prescribed for specialist indication / patient groups – short-term use only! 
Pharmaceutical form Most cost-effective ( *** = preferred ) Medium cost-effective Least cost-effective 



 
 
 
 
 



Urea containing emollients 
(Useful where a keratolytic is 
required e.g. hyperkeratosis, 



ichthyosis, extremely dry and/or 
fissured skin on hands & feet) 



Consider if self-care / over the 
counter (OTC) is appropriate 



 
 
 
 
 
 
 
 
ImuDERM Cream 5% 500g pump=£6.79 
(£1.36/100g) 



 
 
 
 
 
 
 
Balneum 5% Intensiv Cream (Urea 5%) 50g pump=£2.85; 
500g pump=£9.97 (£1.99/100g)  
Do not use cream if peanut/soya allergy as contains 
glycine soya oil 



Aquadrate 10% Cream 30g=£1.64; 100g=£4.62 
(£4.62/100g) 
Balneum Plus Cream (Urea 5%) 100g=£3.29; 500g pump=£14.99 
(£3.00/100g) 
(OTC) Dermatonics Once Heel Balm (25% Urea) 75ml=£3.80; 
200ml=£9.44 
(£4.72/100g) 
(OTC) E45 Itch Relief 5% Cream 50g=£3.31; 100g=£5.08; 500g 
pump=£17.77 
(£3.55/100g) 
(OTC) Eucerin Dry Skin Relief (5% Urea) 75ml=£5.98 (£7.97/100ml) 
(OTC) Eucerin Intensive 10%-Foot Cream (10% urea) 100ml=£6.26 
(£6.26/100ml) 
(OTC) Flexitol Urea 10% Cream – 150g=£5.25; 500g=£12.36 (£2.47/100g) 
(OTC) Flexitol Urea 25% Heel Cream – 40g=£2.88; 75g=£3.98; 
200g=£9.85; 500g=£15.55 (£3.11/100g) 
Hydromol Intensive Cream 10% 30g=£1.73; 100g=£4.62 
(£4.62/100g) 



 



Paraffin Free –  
only for those patients with 



confirmed paraffin sensitivity 



Note: Fire hazard risk (page 1) applies to 
both paraffin-containing AND paraffin-free 
emollients 



Epimax Paraffin-Free Ointment (0% paraffin) 500g=£4.99 
(£1.00/100g) 



AproDerm Colloidal Oat Cream (0% paraffin) 100ml=£2.74; 500ml 
pump=£5.80 
(£1.16/100ml) 



 



Lotions 
Consider if self-care / over the 



counter is appropriate 
(Lotions have higher water content 
than creams and considered less 
effective as emollients. Use only if 



other formulations have been trialled 
and deemed unsuitable) 



  
Miclaro Oat Lotion 500ml=£3.99 
(80p/100ml) 



Aveeno Lotion 200ml=£4.97; 300ml=£4.99 
(£1.66/100ml) 
Cetraben Lotion (5% WSP, LLP 4%) 200ml=£4.00; 500ml=£5.84 
(£1.17/100ml) 



E45 Lotion (WSP 10%, LP 4%) 200ml=£2.88; 
500mL=£5.82 
(£1.16/100ml)  



QV Lotion (5% WSP) 250ml=£3.38; 500ml=£5.47 
(£1.09/100ml) 



 



Emollient Sprays 
 



For very painful / fragile skin: where there is difficulty with “hands-on” application of creams and 
ointments only! 



Emollin Spray 240ml Aerosol=£7.73 
(£3.22/100ml) 



 



Emollients with antibacterials To wash and/or as a leave-on emollient during skin infection only (long-term on dermatology 
recommendation only) 



Dermol 500 Lotion (LP 2.5%) 500ml=£6.04 (£1.21/100ml) 
Dermol Cream (LP 10%) 100g=£2.86; 500g=£6.63 (£1.33/100g) 



WSP – White Soft Paraffin 
YSP – Yellow Soft Paraffin 
LP – Liquid Paraffin 
LLP – Light Liquid Paraffin 
EW – Emulsifying Wax 
CEW – Cetomacrogol Emulsifying Wax 
WAO – Wool Alcohols Ointment 
HAL – Hypoallergenic Anhydrous Lanolin 
 
Per 100g/ml calculation based on the largest pack size available.  
Prices: Drug Tariff & dm+d; Accessed August 2023 



Counselling Points for Patients/Carers 
• Advise on the Fire Hazard Caution with emollients (above) for both prescribed and OTC / purchased emollients. 
• If a topical corticosteroid is required, emollients should be applied at least 15-30 minutes before or after the topical corticosteroid. 
• Any emollient (except white soft paraffin alone) can be used as a soap substitute, as normal soap tends to dry the skin. 
• Apply emollients after bathing while water is still trapped in the skin to increase skin hydration. 
• Wash and dry hands before applying emollients to reduce the risk of introducing germs to the skin. 
• Emollients should be applied gently in the direction of hair growth so that a visible sheen remains. 
• Emollients should be applied as frequently as possible, as directed by the prescriber and use continued even when skin condition has improved. 



 



Approved by: IMOC 
Approval Date:  October 2023 
Review Date: October 2025                                                            Version: Final 





https://www.nhsbsa.nhs.uk/pharmacies-gp-practices-and-appliance-contractors/drug-tariff


https://services.nhsbsa.nhs.uk/dmd-browser/
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EMOLLIENTS 
AND HOW TO USE THEM 



 



 
 
 
What are emollients? 
Emollient is simply the medical word for a moisturiser. 
They help soothe the skin and provide relief from itching 
and dryness. Patients who do not have a diagnosed 
dermatological condition or risk to skin integrity 
(breakdown of skin) should purchase emollients over 
the counter e.g. from pharmacies or health and beauty 
stores. 



 



How do emollients work? 
An emollient replaces natural oils that help keep water in 
the skin to prevent it becoming dry, cracked, and itchy. It 
also traps moisture in the skin and forms a protective oily 
layer on the outer skin, which helps skin to repair and 
improve hydration. 



 



Types of emollients 
Emollients can be used either as soap substitutes or as a 
leave on emollient. There are many different types of 
emollients and they can be classified according to how 
they are used and how greasy they are. 



 



 
Ointments: Greasy in nature, they are usually made of white 
soft paraffin or liquid paraffin and are ideal for very dry or 
thickened skin - normally applied at night, they do not 
usually contain preservatives and are therefore less likely to 
cause skin reactions. 



 
Creams: Have a mixture of oil and water. Less greasy than 
ointments, therefore easier to spread onto the skin. Must 
be used frequently and liberally to prevent the skin from 
drying out. Good for daytime application. 



 
Lotions: Contains the most water and least oil, so are the 
least effective in moisturising the skin. They usually contain 
preservatives (ingredients that help to protect the product 
from bacteria/germs and increase its shelf life) which may 
cause skin irritation. Lotions are useful for hairy areas such 
as scalps and areas of weepy skin. 



 
 



How often should emollient treatment be applied? 
Emollients should be applied as frequently as possible. This 
should be at least three times daily, and ideally applied four 
to six times a day (every 3 hours). Emollient use should be 
continued even when the skin condition has im- proved. 
Emollients can and should be applied at other times during 
the day e.g. in extreme weather in order to provide a barrier 
from the cold. Reviewing the need of your prescribed 
emollient should be carried out by your GP annually. 



Which emollient is best? 
There is no 'best emollient'. The type (or types) to use 
depends on the dryness of the skin, the area of the skin 
involved, and what is comfortable and acceptable to 
you. 



 
If you only have mild skin dryness and do not  
experience flare ups frequently a lotion/cream maybe 
the best option. 



 
For moderate to severe dryness, a thicker cream or 
ointment would be ideal to use. Areas of weeping  
eczema will usually be managed with a cream/lotion, as 
ointments will tend to be very messy. 



 
How to apply emollient treatment? 
Step 1: Wash your hands to remove invisible bacteria. 



Step 2: Do not put fingers into tubs to scoop out the 
emollient, as you may introduce bacteria into the  
emollient tub. To reduce the risk of infection, transfer 
some emollient onto a clean plate using a clean dessert 
spoon. If you have cream in a tub with a pump top, you 
can pump directly onto your hand. 
 



  



Step 3: Emollients should be applied to the skin in a 
downward direction of hair growth and left in a thin 
layer to soak in - this can take up to 10 minutes. Please 
do not rub emollients in. 











How and when should topical steroids be used (if 
and when prescribed)? 
Intensive use of emollients can reduce the need for 
topical corticosteroids (reduce skin inflammation). The 
quantity and frequency of use of emollients should be far 
greater than that of other therapies given. If a topical 
corticosteroid is required, emollients should ideally be 
applied at least 15-30 minutes before or after the topical 
corticosteroid. The skin should be moist, but not slippery, 
when applying the steroid. 



 
Bathing and washing 
Bathe regularly in tepid water only, this cleans and helps 
prevent infection by removing scales, crusts, dried blood, 
and dirt. Applying emollients after bathing increases skin 
hydration, as water is still trapped in the skin. Any 
emollient (except white soft paraffin) should be used as a 
soap substitute, as normal soap tends to dry the skin. This 
can be applied prior to washing and directly after- wards 
onto damp skin. They provide greater moisturising than 
bath emollients that don't have enough contact with the 
skin. When drying, pat the skin dry to avoid damage to the 
skin. The use of bath emollients/ oils and shower 
products are not routinely recommended for the 
majority of dermatological conditions. As an alternative, 
1-2 tablespoons of any ointment (except 50:50) can be 
dissolved in some hot water and added into the bath 
water as a bath additive.' 



 
What precautions should be taken with 
emollients? 
Ointments and creams used in the bath and shower can 
make the surface slippery so take   extra care. 



Emollients are not flammable in themselves, or when 
they are on the skin. But when bedding, clothing, and 
dressings containing dried emollient residue catch fire, 
they ignite and burn more quickly and intensely than 
they would if they did not contain dried emollient 
residue. 



 



The risk of bedding, clothing or dressings catching fire is 
highest for people who smoke, because they use lighters or 
matches. If you use naked flames or other potentially 
flammable heat sources, we strongly recommend that you 
take extra care and avoid using them near clothing, bed- 
ding or dressings. 



If you find that an emollient is making your skin sore and/ or 
very itchy, you may be allergic to one of the ingredients and 
you should discuss this with your doctor or nurse. If you are 
having ultraviolet light treatment or radiotherapy, ask for 
specific guidance on emollient use, as instructions may 
differ slightly. 



 
How much emollient should be applied? 
The quantity of leave-on emollient required will vary de- 
pending on the size of the person, the severity of the skin 
condition, and whether the emollient is also being used as a 
soap substitute. As a general guide, if you needed to treat 
the whole body, the recommended quantities used are 600g 
per week for an adult, and 250-500g per week for a child 
under 12.  
 
The table below is a guide for suitable quantities needed 
for an adult for twice daily application for a month but can 
be adjusted depending on frequency of application. 



Area of body Creams or 
ointments (g) 



Lotions 
(ml) 



Face 120g 500ml 
Both hands 200g 500 ml 
Scalp 500g 1000ml 



Both arms or both legs 1000g 1000ml 
Trunk 1000g 1500ml 
Groins and genitalia 100g 500ml 



 



Lifestyle 
A light moisturiser should be applied during the day and 
a greasy one at night. The greasier the emollient, the 
more effective at retaining hydration. You may wish to 
use different types of emollients at different times of the 
day, on different areas of the body or when severity of 
your condition varies. For example, use a cream in the 
morning if dressing to go to work or school and an 
ointment in the evening when wearing pajamas. 



 
Possible side effects from emollients 
Emollients used for skin conditions tend to be bland and 
non-perfumed. However, some creams contain 
preservatives, fragrances, and other additives.  
Occasionally, some people become sensitised (allergic) to 
an ingredient. If you suspect that you are sensitive to an 
emollient then speak to your doctor, nurse, or 
pharmacist for advice. 



 
  Washing clothing and bedding 



It is recommended to wash clothing and bedding 
regularly at the highest temperature recommended by 
the manufacturer. This might reduce the build-up of 
emollient on them but does not remove it completely 
and the danger may remain. 
 



References: 
National Eczema Society Emollient factsheet Jun23 (eczema.org) 
MHRA – Skin Creams Alert 



Further information: 
Emollients ‐ NHS (www.nhs.uk)  



How to use emollients ‐ YouTube 
Emollients | Eczema Treatment | Eczema.org 
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https://eczema.org/wp-content/uploads/Emollients-Jun-23.pdf


https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/904956/Emollients_A5_leaflet_290720.pdf


https://www.google.com/search?q=How+to+use+emollients+%E2%80%90+YouTube&oq=How+to+use+emollients+%E2%80%90+YouTube&aqs=edge.0.69i59j0i546j0i546i649j0i546l2j69i64.926j0j1&sourceid=chrome&ie=UTF-8


https://eczema.org/information-and-advice/treatments-for-eczema/emollients/
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1 
 



Posi�on statement on Bath and Shower prepara�ons 
/ addi�ves 
 



Bath and shower products SHOULD NOT BE ROUTINELY PRESCRIBED. Do not ini�ate bath and 
shower prepara�ons for any new pa�ent; prescribe only if no other item or interven�on is 
clinically appropriate or available; deprescribe in pa�ents currently prescribed this medicine or 
switch pa�ents to an alterna�ve “leave-on” or “soap subs�tute” emollient in line with the NHS 
items not for rou�ne prescribing in primary care guidance.  



They are no longer considered an essen�al component of total emollient therapy, as the amount 
of bath addi�ves deposited on the skin is lower than with directly applied emollient creams or 
ointments, and therefore show no clinical benefit when added to standard eczema care in 
children. In line with these findings and recommenda�ons from the BATHE Study, the latest 
update to NICE CG57 recommends clinicians to not offer emollient bath addi�ves to children with 
atopic eczema. 



 



Background 
Using “leave-on” emollient as a soap subs�tute - many standard emollients can be used in this way 
e.g. by applying it to the skin before showering then rinsing it off. Alterna�vely, 1-2 tablespoons of 
any ointment (except 50:50) can be dissolved in some hot water and added into bath water, as a bath 
addi�ve. [Note: Bath products will coat the bath, making it slippery, and patients should be warned 
to take extra care]. 



Savings 
In England and Wales, the annual spend on emollients (including bath and shower emollients) is over 
£95.4 million. Review of emollient prescribing could lead to an annual cost saving across England and 
Wales of approximately £24.4 million. This equates to £39,327 per 100,000 pa�ents - na�onal cost 
savings (based on NHSBSA ISP data August to October 2019) 
 
Self-Care  
Pa�ents with dry skin not related to a dermatological condi�on should be encouraged to purchase 
over the counter (OTC). 
 
Recommenda�on 
NHS England guidance for items which should not be rou�nely prescribed in Primary Care Policy 
Guidance (August 2023) states to subs�tute bath and shower prepara�ons for dry and pruri�c skin 
condi�ons with ‘leave on’ emollients. This informa�on supersedes the NHS England consulta�on of 
2019. 
 
References: 
• NHS England » Items which should not rou�nely be prescribed in primary care: policy guidance  
• htps://cks.nice.org.uk/eczema-atopic#!prescribinginfosub:1 
• 244. Bath and shower emollients 2.0 (prescqipp.info) 
 





https://www.england.nhs.uk/publication/items-which-should-not-be-routinely-prescribed-in-primary-care-guidance-for-ccgs/


https://www.england.nhs.uk/publication/items-which-should-not-be-routinely-prescribed-in-primary-care-guidance-for-ccgs/


https://www.bmj.com/content/361/bmj.k1332


https://www.nice.org.uk/guidance/cg57/chapter/Recommendations


https://www.england.nhs.uk/long-read/items-which-should-not-routinely-be-prescribed-in-primary-care-policy-guidance/#utm_campaign=1432734_ICS%20Leaders%20Bulletin%20-%207%20August%202023&utm_medium=email&utm_source=NHS%20Confederation&dm_i=6OI9,UPI6,2F7CEU,3RRNJ,1


https://www.england.nhs.uk/long-read/items-which-should-not-routinely-be-prescribed-in-primary-care-policy-guidance/#utm_campaign=1432734_ICS%20Leaders%20Bulletin%20-%207%20August%202023&utm_medium=email&utm_source=NHS%20Confederation&dm_i=6OI9,UPI6,2F7CEU,3RRNJ,1


https://www.england.nhs.uk/long-read/items-which-should-not-routinely-be-prescribed-in-primary-care-policy-guidance/#utm_campaign=1432734_ICS%20Leaders%20Bulletin%20-%207%20August%202023&utm_medium=email&utm_source=NHS%20Confederation&dm_i=6OI9,UPI6,2F7CEU,3RRNJ,1


https://cks.nice.org.uk/eczema-atopic#!prescribinginfosub:1


https://www.prescqipp.info/umbraco/surface/authorisedmediasurface/index?url=%2fmedia%2f4238%2fb244i-bath-and-shower-emollients-20.pdf
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1 



Information about changes to medicines or treatments on the 
NHS: Changes to prescribing of bath and shower preparations. 
 
The NHS will be asking doctors to stop or greatly reduce the prescribing of 
some treatments. This is because the treatments are: 



• Not as safe as other treatments OR 



• Not as good (effective) as other treatments OR 



• More expensive than other treatments that do the same thing. 



This includes bath and shower preparations for dry and itchy skin conditions. 



This document will explain why the changes are happening and where you can get 
more information and support. 



Which bath and shower preparations are affected? 
Moisturising bath and shower preparations are bath oils that are poured into the 
bath water, and bath and shower emollients which can be used to wash the body. 
These products are used for dry and itchy skin conditions such as eczema. 



Why will these bath and shower preparations not be prescribed 
anymore? 
A study showed that using pour in the bath emollients did not make any difference 
to eczema symptoms and therefore using these products is not a good use of NHS 
resources. 



There is no good quality evidence to show that bath and shower emollients are 
more effective than leave on emollients used as a soap substitute. 



There are also risks with using bath emollients such as skin irritation if large 
amounts are used, particularly if antiseptic bath oils are used. 



What options are available instead of these bath and 
shower preparations? 
It is still really important to use leave-on emollient moisturisers and avoid soap. 



Emollients can be used as a soap substitute. Mix a small amount (around 
teaspoonful) of emollient in the palm of your hand with a little warm water and 
spread it over damp or dry skin. Rinse and pat the skin dry, being careful not to rub 
it. 



You can use soap substitutes for handwashing, showering or in the bath. 
Emollients do not foam like normal soap but are just as effective at cleaning the 
skin. 



 











Approved by:IMOC 
Approval Date: October 2023 
Review Date: October 2025 



2 



Items which should not routinely be prescribed in primary care – bath and shower 
preparations for dry and itchy skin conditions. 



 
Where can I find more information and support? 
• You can speak to your local pharmacist, GP or the person who prescribed the 



medication to you. 
• Your local patient group. 
• NHS website https://www.nhs.uk/conditions/emollients/ 



• The Patients Association can also offer support and advice: 
www.patients- association.org.uk/ or call 020 8423 8999 



• British Medical Journal. Results of the BATHE study including patient 
video. https://www.bmj.com/content/361/bmj.k1332 



• PrescQIPP - Changes to prescribing of bath and shower preparations 
PDF (prescqipp.info) 



 



Find out more about the medicines that are being stopped or reduced: 
https://www.england.nhs.uk/medicines/items-which-should-not-be-routinely-prescribed/ 



 





http://www.nhs.uk/conditions/emollients/


http://www.bmj.com/content/361/bmj.k1332


https://www.prescqipp.info/umbraco/surface/authorisedmediasurface/index?url=%2fmedia%2f4158%2fpatient-information-changes-to-prescribing-of-bath-and-shower-preparations.pdf


https://www.prescqipp.info/umbraco/surface/authorisedmediasurface/index?url=%2fmedia%2f4158%2fpatient-information-changes-to-prescribing-of-bath-and-shower-preparations.pdf


http://www.england.nhs.uk/medicines/items-which-should-not-be-routinely-prescribed/
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Kent & Medway Guidance on Safe Insulin Prescribing  
 



Over the last few years, a variety of insulin preparations have become available, including high-strength 
insulins and biosimilar formulations. As a result, there can be potential patient safety risks from either 
prescribing or dispensing of the wrong product, or an incorrect dose being administered, due to lack of 
information or familiarity.  



Therefore, this guidance has been produced to support healthcare professionals, within different 
healthcare settings, engaged in the care of patients with diabetes/using insulin, in the safe and appropriate 
prescribing and dispensing of insulins.  
 
 
For primary care, Ardens templates are now available for EMIS. 



 
Recommendations for ALL Insulin Prescribing 



1. Avoid hand-writing prescriptions for insulin (where possible to do so i.e., in Primary Care). 



Computer generated prescriptions are standardised, clearer, and therefore safer. 



2. Prescribe all insulins by brand name. 



This will ensure that the correct insulin is given to the patient and help reduce the risk of an incorrect 
strength product being given.  



3. Prescribe the “right insulin, right strength, right device and right dose at the right time”. 
(See Appendix 2 for “Insulin Safety Poster”). 



Include on the prescription and communications : 
• Brand name followed by generic name. 
• Insulin type. 
• Insulin strength e.g., 100units/ml, 200units/ml, 300units/ml, 500units/ml. 
• Device used (cartridge/pen/vial). 
• Dose, in units; with “units” written in full. 
• Time that the dose is to be administered. 



e.g., Humulin I® 100units/ml 3ml cartridges x 5. Dose 24 units at midday 
e.g., Lantus® Insulin Glargine 100units/ml 3ml SoloStar pen devices x 5. Dose 56 units at 22:00. 



4. Carefully check the strength of the insulin selected on the picking list of the clinical system. 



5. For all new initiations of insulin, discuss with the patient the importance of all healthcare professionals 
across different healthcare settings being able to access up-to-date records about their insulin. Discuss 
options for ensuring this, for example, recommend that patients:  



• Download the NHS app.  
• Have given permission for healthcare professionals to access their Summary Care Record (SCR). 
• Keep the most up-to-date copy of their repeat prescription on their person. 
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• If they have been given an insulin passport/insulin safety card, that it has been explained to them 
how to use it/the importance of updating it (as per the 2011 National Patient Safety Alert (NPSA) 
“The adult patient’s passport to safer use of insulin”).  



 
6. Prescribers are reminded that whenever a patient’s insulin is changed, their medication list, and their 
repeat prescription where necessary, should be updated on the clinical system, including stopping the 
previous insulin preparation. Their insulin passport/insulin safety card should be updated if they have one.  



• This is to reduce the risk of inadvertent doubling of doses and to ensure patients are not prescribed 
duplicate prescriptions under different brand names.  



• This is to enable healthcare professionals to accurately identify their current insulin products to 
ensure safe and effective transfer and continuity of care across healthcare sectors.  



• When prescriptions of insulin are prescribed, dispensed, or administered, healthcare professionals 
should cross-reference available information to confirm the correct identity of insulin products. 



7. Ensure that patients and carers are adequately informed and counselled about how to use their 
insulin. 



8. If the patient needs insulin to be administered by a district nurse, an administration chart must be 
written up (including all details in point 3 above). 



9. Refresh your knowledge about insulin safety. 
 
 
 



Additional Recommendations for Prescribing HIGH STRENGTH Insulins 



• Standard strength insulin products are 100 units/ml.  
• High-strength insulin products have higher concentrations e.g., 200 units/ml, 300units/ml, or 



500units/ml. They have been developed for patients with large daily insulin requirements. Despite 
the strength being higher than the standard 100 units/ml – the dosing method is identical. 



1. Always include the dose, in units of insulin, written in full as “units” on the prescription. 



2. Ensure that you, and the patient, understand any changes in administration that are required when 
switching between standard strength and high-strength insulin products.  



• Consult the Summary of Product Characteristics (SPC) before prescribing.  
• Understand any limits in changing the type of device e.g., what doses and dose increments the 



device is capable of, and make sure that any required dose conversions are correct.  
• The numerical value prescribed is the numerical value dialled up on the pen device. The pens have 



a window showing the number of units of insulin that will be administered.  
• Please note that the pen device shows the number of units of insulin to be injected irrespective of 



the strength of the device; therefore, the insulin dose may stay the same.  There is a difference in 
concentration between standard and high-strength insulins - hence the volume administered 
changes, although the dose may stay the same. 



Please see here for more information provided in comparison charts: “Insulin types & available medicinal 
forms within the UK”, “Prefilled disposable pen device comparison chart” and “Re-usable cartridge pen 
comparison” from the Diabetes Specialist Nurse Forum UK.  





https://www.england.nhs.uk/improvement-hub/wp-content/uploads/sites/44/2017/11/Safe-use-of-insulin-and-you-patient-info-booklet.pdf


https://static1.squarespace.com/static/636e507501d1fa72da31dd2d/t/6463d4f0ce6cd30b815a86cf/1684264177475/Insulin+types+%26+pen+devicesV1.pdf
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3. Inform patients that any insulin supplied in a prefilled pen should only be used with this device. 
Healthcare professionals must never use a syringe to withdraw insulin from a prefilled pen, otherwise 
overdose can result. 



4. Tell patients to closely monitor their blood glucose levels when starting a high-strength insulin and in 
the weeks after. 



 
 
 



Fixed Combination Products 



• Xultophy® - NOT RECOMMENDED  
o Xultophy® was the first product to combine insulin with another injectable treatment, a 



GLP-1RA. It contains insulin degludec 100 units/ml with liraglutide 3.6 mg/mL and is only 
available in a prefilled pen. 



• Suliqua® - NOT RECOMMENDED and not assessed locally for formulary inclusion   
o Suliqua® is a fixed ratio combination product of insulin glargine with lixisenatide (a GLP1-



RA). Suliqua® is available as two different strengths of pre-filled SoloStar® pens, providing 
different dosing options: Suliqua® (10-40) pen, and Suliqua® (30-60) pen. 



 
 
 



Summary of Principles for Communication 



• It is good practice to ensure patients know their usual brand of insulin. 
• It is good practice for prescribers to use brand names in all communications relating to insulin 



prescribing. 



For further information and advice for healthcare professionals, the MHRA has guidance on minimising the 
risk of medication error with high-strength, fixed combination and biosimilar insulin products, which 
following ensures the risk of medication errors with insulins is minimised.  



 
 
 
 
 
 
 
 
 
 
 
 
 



 





https://www.gov.uk/drug-safety-update/high-strength-fixed-combination-and-biosimilar-insulin-products-minimising-the-risk-of-medication-error


https://www.gov.uk/drug-safety-update/high-strength-fixed-combination-and-biosimilar-insulin-products-minimising-the-risk-of-medication-error
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Appendix 1  
Checklist for the Safe Dispensing of Insulin 



Reinforce the Benefits of Patients Carrying Up-to-date Records of their Insulin: 
When prescriptions of insulin are prescribed, dispensed, or administered, healthcare professionals should 
cross-reference available information to accurately confirm the correct identity of current insulin products. 
Healthcare professionals should access up-to-date patient records about their insulin, for example: 



• Patients’ Summary Care Record (SCR), if they have given permission to access it.   
• The most up-to-date copy of patients’ repeat prescriptions. 
• Patients’ insulin passports/insulin safety cards, if they have been given one (ensure it is up-to-date). 



If not already in possession of one, provide one and encourage them to carry the passport/card and 
explain the benefits. Check patients’ prescriptions against the insulin passport/card information 
and the product at the point of dispensing. 



• The NHS app, for patients who have downloaded it.  
If patients’ records are not up-to-date and do not match the prescription, query with the prescriber. 
Whenever a patient’s insulin is changed, their medication list, and their repeat prescription where 
necessary, should be updated on the clinical system, including stopping the previous insulin preparation. 
Their insulin passport/insulin safety card should be updated if they have one.  
 
General Recommendations: 



• All insulins should be prescribed and dispensed by brand name - return any prescription that does 
not specify the brand name to the prescriber. 



• Dose conversion - if a patient is switching between different products, check whether a dose 
conversion is required, and whether this has been calculated correctly. 



• Switching to a biosimilar insulin should only be undertaken after discussion between clinician and 
patient and only dispensed against a prescription; biosimilar insulins should not be given as a 
“brand” substitution for the originator insulin at the point of dispensing. 



Minimise the Risk of Picking Errors: 
• Ensure that storage arrangements for high-strength insulins facilitate correct selection of the 



medicine. 
• Ensure that the electronic dispensing system allows clear differentiation between different 



strength insulins. 
• Carefully check the strength of insulin selected from the picking list on the electronic dispensing 



system. 
• Carefully check the strength of the insulin dispensed against the strength on the prescription. 



Ensure that Patients Can Use Their Insulin Product: 
• Ensure that patients have been trained on the use of any new insulin. 
• If different short and long-acting insulins are prescribed together, the differences in appearance 



and use between devices must be highlighted to the patient. 
• Check that patients/carers can read the strength of the insulin, and the dose counter of the pen 



device, before dispensing. 
• Patients switched to a biosimilar insulin must receive appropriate education. Consider potential 



differences between insulins in terms of device (e.g., cartridges or pens) and administration, and 
storage conditions and shelf life (check product Summaries of Product Characteristics). 



• Advise patients to closely monitor their blood sugar levels when starting a new insulin. 





https://www.england.nhs.uk/improvement-hub/wp-content/uploads/sites/44/2017/11/Safe-use-of-insulin-and-you-patient-info-booklet.pdf


https://www.medicines.org.uk/emc#gref
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Appendix 2  
Insulin Safety Poster  
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Kent & Medway Guidance on Biosimilar Insulin Prescribing 
 



Over the last few years, a variety of insulin preparations have become available, including biosimilar 
formulations. This guidance summarises the biosimilar insulins available currently in the UK and provides 
information to increase familiarity with biosimilar insulins; to support healthcare professionals within 
different healthcare settings who are engaged in the care of patients with diabetes/using insulin. The aim is 
to increase the uptake of prescribing of biosimilar insulins and to ensure that prescribing of biosimilar 
insulins is safe and appropriate. 



When a patent expires on an originator insulin (biological medicine), opportunity arises for manufacturers 
to replicate them and make a biosimilar insulin (copy of the original approved insulin molecule/biological 
medicine). Biosimilar insulins, which have been approved for use in the UK, have been shown to be 
equivalent/have no clinically meaningful difference (safety, quality, and immunogenicity) to the originator 
insulins they are based on. The use of biosimilar insulins, which are becoming increasingly available and are 
typically cheaper, could enable cost savings.  



The NICE guidelines for Type 1 diabetes in adults (NG17) and Type 2 diabetes in adults (NG28) recognise the 
use of biosimilar insulins. When starting an insulin for which a biosimilar is available, NICE recommends 
using the product with the lowest acquisition cost (see section below for biosimilar insulins available in the 
UK and costs compared to originator insulins). When patients are already using an insulin for which a lower 
cost biosimilar is available, NICE recommends discussing the possibility of switching to the biosimilar with 
the patient, discussing their preferences and making a shared decision. The decision to initiate a biosimilar 
insulin, or switch an insulin to its biosimilar version, should not be considered a routine procedure; it must 
be undertaken by a clinician with a special interest in diabetes, experienced and competent in prescribing 
insulins. 



 



Kent and Medway Policy Recommendation and Guidance Committee (PRGC) Policy 
Recommendation: Switching between biosimilars 



This document contains further information explaining what biological and biosimilar medicines are, and 
what National guidance (NICE and NHS England) says about biosimilars. The recommendations that the 
PRGC made in this policy, include: 



• Switching from one biosimilar treatment to another biosimilar treatment can be appropriate so 
that the product of lowest acquisition cost is being used. The exception is where there are 
mitigating circumstances, or if the standard treatment course is less than 6 months. 



• Biosimilars should be added to local formularies for their licensed indications at the time of their 
launch (or soon after) to maximise the financial savings available. 



 



 



 



  





https://www.nice.org.uk/guidance/ng17/chapter/Recommendations#insulin-therapy


https://www.nice.org.uk/guidance/ng28/chapter/Recommendations#drug-treatment
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Summary of Prescribing Principles for Initiating Biosimilar Insulin 



• All insulin prescriptions should include the brand name, the strength of insulin and the device to 
ensure continuity of supply of the insulin and associated administration devices. 



• When a new insulin biosimilar has been added to the Local Formulary, prescribers are encouraged 
to follow a phased approach to its introduction: 



o Phase 1 - Introduce the 1st line biosimilar insulin for new initiations of insulin, where there 
has been no previous use of the originator insulin (where clinically appropriate/appropriate 
for the individual patient). All patients requiring new initiations of insulin for type 1 and 
type 2 diabetes should be initiated on a biosimilar insulin. 



o Phase 2 - Switch existing type 1 and type 2 patients from the originator brand to the 1st line 
biosimilar brand with appropriate counselling, where this is clinically appropriate. This is 
clinician decision based. If the patient’s glycaemic control is not stable on the originator 
insulin, part of the discussion/management options should be to switch to the biosimilar 
brand. 



• The decision to initiate a biosimilar insulin, or switch an insulin to its biosimilar version, should 
not be considered a routine procedure; it must be undertaken by a clinician with a special 
interest in diabetes, experienced and competent in prescribing insulins. 



• Switching to and prescribing a biosimilar insulin should only be undertaken after discussion 
between clinician and patient, not given as substitution for the originator insulin at the point of 
dispensing. 



• Patients switched to a biosimilar insulin must be fully informed and receive appropriate education. 
Consider potential differences between insulins in terms of device (e.g., cartridges or pens) and 
administration, and storage conditions and shelf life (check product Summaries of Product 
Characteristics). 



• It is important that all healthcare professionals across all healthcare settings can access up-to-date 
records about patients’ insulin, to accurately identify their current insulin products to ensure safe 
and effective transfer and continuity of care across healthcare sectors. When prescriptions of 
insulin are prescribed, dispensed, or administered, healthcare professionals should cross-reference 
available information to confirm the correct identity of insulin products. 



• Prescribers are reminded that whenever a patient’s insulin is changed, their medication list, and 
their repeat prescription where necessary, should be updated on the clinical system, including 
stopping the previous insulin preparation. This is to reduce the risk of inadvertent doubling of 
doses and to ensure patients are not prescribed duplicate prescriptions under different brand 
names. Their insulin passport/insulin safety card should be updated if they have one (as per the 
2011 National Patient Safety Alert (NPSA) “The adult patient’s passport to safer use of insulin”).   



• Patients switched to a biosimilar insulin should be advised to monitor their glucose readings more 
closely to identify any variability in glucose profile compared to the originator insulin. 



• Biosimilar medicines, including insulins, have black triangle status in early years of use. Any issues 
or adverse effects should be reported to the MHRA using the Yellow Card system. 
 



For further information and advice for healthcare professionals when starting treatment with a biosimilar, 
the MHRA has guidance on minimising the risk of medication error with high-strength, fixed combination 
and biosimilar insulin products, which following ensures the risk of medication errors with insulins is 
minimised.  
 





https://www.medicines.org.uk/emc#gref


https://www.medicines.org.uk/emc#gref


https://yellowcard.mhra.gov.uk/


https://www.gov.uk/drug-safety-update/high-strength-fixed-combination-and-biosimilar-insulin-products-minimising-the-risk-of-medication-error


https://www.gov.uk/drug-safety-update/high-strength-fixed-combination-and-biosimilar-insulin-products-minimising-the-risk-of-medication-error
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Originator Insulins and available Biosimilar Insulins 



 



Insulin aspart (short-acting insulin) 



Originator Insulin: 



• NovoRapid® - ON FORMULARY 
o NovoRapid® (insulin aspart) is a rapid-acting insulin, which is available as 100 units/ml as a 



vial, a cartridge, or FlexPen® and FlexTouch® pens (prefilled pens). 



Biosimilar Insulin: 



• Trurapi® - 1st LINE 
o Trurapi® is a biosimilar aspart insulin. Trurapi® has been shown to be equivalent to 



NovoRapid® in its pharmacokinetic and pharmacodynamic properties. 
o It is available as 100 units/ml, as a vial, cartridge or SoloStar® pen (prefilled pen).  



 



Originator insulin 
(insulin aspart 100 



units/ml) and 
device(s) 



Cost (NHSBSA 
dm+d April 2023) 



Biosimilar insulin 
(insulin aspart 100 



units/ml) and 
device(s)  



Cost (NHSBSA 
dm+d April 2023) 



Potential cost 
saving 



NovoRapid®  



5 x 3ml FlexPens  



£30.60 Trurapi®  



5 x 3ml SoloStar 
pens  



 



£21.42 £9.18 



NovoRapid®  



5 x 3ml FlexTouch 
pens  



£32.13 £10.71 



NovoRapid®  



5 x 3ml cartridges  



£28.31 Trurapi®  



5 x 3ml cartridges 



£19.82 £8.49 



NovoRapid®  



1 x 10ml vial 



£14.08 Trurapi®  



1 x 10ml vial 



£11.97 £2.11 
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Insulin lispro (short-acting insulin) 



Originator Insulin: 



• Humalog® - ON FORMULARY 
o Humalog® (insulin lispro) is a rapid-acting insulin, which is available as 100 units/ml and as 



a high-strength insulin as 200 units/ml. 
o The 100 units/ml preparation is available as a vial, cartridge and KwikPen® (prefilled pen), 



whereas the 200 units/ml is only available as a KwikPen®. 
o The 100 units/ml and 200 units/ml preparations are bioequivalent, which means there is no 



dose conversion required when switching between different strength products, although 
patients should be counselled on the different strengths, devices, administration etc. 



o Care must be taken when prescribing, dispensing, and administering Humalog® as it is 
available in multiple strengths, all of which have the same name (as well as Humalog 
mixes/combination products existing). 



Biosimilar Insulin: 



• Admelog® - 1st LINE 
o Admelog® is a biosimilar lispro insulin. Admelog® has been shown to be equivalent to 



Humalog® in its pharmacokinetic and pharmacodynamic properties. 
o It is available as 100 units/ml, as a vial, cartridge or SoloStar® pen (prefilled pen) 



 



 Originator insulin 
(insulin lispro 100 



units/ml) and 
device(s) 



Cost (NHSBSA 
dm+d April 2023) 



Biosimilar insulin 
(insulin lispro 100 



units/ml) and 
device(s)  



Cost (NHSBSA 
dm+d April 2023) 



Potential cost 
saving 



Humalog®  



5 x 3ml KwikPens  



 



£29.46 Admelog®  



5 x 3ml SoloStar 
pens  



£22.10 £7.36 



Humalog®  



5 x 3ml cartridges 



£28.31 Admelog®  



5 x 3ml cartridges 



£21.23 £7.08 



Humalog®  



1 x 10ml vial 



£16.61 Admelog®  



1 x 10ml vial 



£14.12 £2.49 
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Insulin glargine (long-acting insulin) 



The Kent and Medway formulary status for insulin glargine (for the originator insulin glargine and the 
available biosimilar insulin glargines) will be updated when the formularies across Kent and Medway are 
reviewed and aligned in due course. Below is an overview of the available insulin glargine products and 
their cost.   



Originator Insulin: 



• Lantus® - currently on formulary, formulary status to be reviewed and agreed 
o Lantus® (insulin glargine) is a long-acting insulin, which is available as 100 units/ml as a vial, 



a cartridge, or SoloStar pen® (prefilled pen).  



Biosimilar Insulins: 



• Semglee® - currently on formulary in Dartford, Gravesham and Swanley only, formulary status to 
be reviewed and agreed 



o Semglee® is a biosimilar glargine insulin. Semglee® has been shown to be equivalent to 
Lantus® in its pharmacokinetic and pharmacodynamic properties. 



o It is available as 100 units/ml only as a prefilled pen (not cartridges). 
o The Semglee® pen is based on the comparable insulin delivery system, the Lantus® 



SoloStar® pen, in size and function. 
o N.B. dispensing errors have occurred due to the similarity in the names of Semglee® and 



semaglutide (Rybelsus®/Ozempic®), a GLP-1RA.  
 



• Abasaglar® - currently on formulary, formulary status to be reviewed and agreed 
o Abasaglar® is a biosimilar glargine insulin. Abasaglar® has been shown to be equivalent to 



Lantus® in its pharmacokinetic and pharmacodynamic properties. 
o It is available as 100 units/ml, in a cartridge or KwikPen® (prefilled pen).  



Originator insulin 
(insulin glargine 



100 units/ml) and 
device(s) 



Cost (NHSBSA 
dm+d April 2023) 



Biosimilar insulin 
(insulin glargine 



100 units/ml) and 
device(s)  



Cost (NHSBSA 
dm+d April 2023) 



Potential cost 
saving 



Lantus®  



5 x 3ml SoloStar 
pens  



or 5 x 3ml 
cartridges 



£34.75 Semglee®  



5 x 3ml prefilled 
pens 



£29.99 £4.76 



Abasaglar®  



5 x 3ml KwikPens  



or 5 x 3ml 
cartridges 



£35.28 None 



 



Further clinical guidance on switching from originator insulins to their biosimilar insulins will be released 
in due course.   
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Top Tips and Recommendations for use of Sodium Glucose 
Co-transporter 2 inhibitors (SGLT2i) in Adults with Type 2 Diabetes (T2DM) for Glycaemic Control



INTRODUCTION & SCOPE



What are SGLT2 Inhibitors?



When Initiating SGLT2 Inhibitors:  
Information for the Patient



When Initiating SGLT2 Inhibitors: Prescribing Considerations also see here 



• Updated NICE T2DM guidelines [NG28, June 2022] highlight increased recommendations for SGLT2 inhibitor use for adults with
T2DM



• The SGLT2i class have a growing evidence base for cardio +/- renal protective effects independent of glycaemic effectiveness.
Further data is emerging rapidly, and this may be reflected in ongoing licensing changes for individual members of this class. Please
see section on “SGLT2i Use in HF and CKD” on page 3 for more information



Aims of this document:
• To guide prescribing of SGLT2 inhibitors within each individual drug’s current license for glycaemic control in T2DM alongside



appropriate clinical guidelines, such as NG28
• To ensure safe prescribing of SGLT2 inhibitors for patients with type 2 diabetes for the management of glycaemic control
• To ensure these agents are prescribed appropriately and that the necessary safety information is given to all patients



*It is important to note this is only a guide and not exhaustive, appropriate clinical judgement and referral to other reference sources 
may be appropriate in individual patient cases



• An established class of medications for the treatment of diabetes which act by preventing the absorption of glucose and 
sodium, mainly from the proximal renal tubule in the kidney
• Glucose and sodium are, therefore, lost in urine
• People do not become hyponatraemic (unless also on diuretics) as most of the sodium is reabsorbed in the distal tubule
• This effect results in decreasing the blood glucose level, weight loss, an osmotic diuresis and a drop in blood pressure. These drugs 



have been licensed and used widely in people with T2DM and have shown significant cardiovascular and renal benefits in different 
subsets of this group of patients



Before initiating SGLT2 inhibitors the patient should be 
advised:



• What the benefits of taking SGLT2 inhibitors are to them 
as an individual



• What side effects may occur (see “Class Side Effects” on 
page 3) and sick day rules (see box to right) and when to 
stop taking their SGLT2 inhibitor due to associated risks 
with dehydration and development of DKA



• To seek urgent medical attention if symptoms of 
DKA



• To seek urgent medical attention if symptoms of 
Fournier’s gangrene (e.g., severe pain, tenderness, 
erythema, swelling in genital or perineal area)



• About the importance of routine preventative foot care
• To drink plenty of fluids to avoid dehydration unless 



they have been told to restrict fluids by a healthcare 
professional, for example due to heart or kidney 
problems



• Minimise risk of hypoglycaemia: 
• Review glucose lowering medications that may cause hypoglycaemia (e.g., insulin and sulphonylureas)
• Consider dose reductions of above when SGLT2i initiated, particularly if HbA1c is already at target 



• Minimise risk of Diabetic Ketoacidosis (DKA), check if the person may be at increased risk, for example if:
• They have had a previous episode of DKA
• They are unwell with intercurrent illness
• They are following a very low carbohydrate or ketogenic diet (20-50g/day of carbohydrate or <10% of a 2000 kcal/day diet)



• Minimise risk of hypotension: 
• Review diuretic and anti-hypertensives if hypertension improves or if there is postural hypotension
 



When a person with diabetes is not well and is unable to eat and drink 
as normal, some simple rules can prevent further deterioration or DKA
Patients should be told the following:
• If unwell with diarrhoea, UTI, vomiting, fever or unusual drowsiness, 



STOP SGLT2 inhibitors and don’t restart until feeling better and 
eating/drinking fluids normally



• Restart only AFTER eating normally for AT LEAST 24 HOURS AND no 
longer acutely unwell



• Encourage patient to avoid dehydration with appropriate fluid intake
• ALL patients must be counselled on the risk of ketoacidosis and signs 



and symptoms of this (nausea, vomiting, abdominal pain, stupor, 
fatigue, difficulty breathing) and to STOP SGLT2 inhibitor if any 
symptoms develop



• Seek medical advice if particularly unwell with infection or illness
• To seek urgent medical attention if symptoms of Fournier’s gangrene 



(e.g., severe pain, tenderness, erythema, swelling in genital or perineal 
area)



• Stop SGLT2 inhibitors prior to surgery - as advised by pre-op team



Reducing Risk:
Patient Education, Sick Day Rules



Monitoring Requirements
• Additional monitoring after starting SGLT2 inhibitors is NOT required
• Routine monitoring of kidney function should continue as part of routine care, frequency guided by national 



and local guidance for T2DM, and in line with person’s other co-morbidities as appropriate. Additional 
routine tests are not required after starting SGLT2i



• Note glycaemic benefit will be limited for all SGLT2i below eGFR of 45ml/min as the glucose lowering efficacy 
of SGLT2i therapy is dependent on renal function. Further glycaemic control may be required.



Pregnancy and Breast-
feeding



AVOID – toxicity in 
animal studies





https://abcd.care/sites/default/files/resources/SGLT2-inhibitors-ABCD.pdf








Who is most likely to benefit most from SGLT2 inhibitor treatment?
It is important to select the right patient for SGLT2 inhibitor therapy and avoid in others who may be at high risk of DKA 
The following patients are likely to benefit most: 
• Adults above 18 years with T2DM and one or more of the following: 



• established/high risk of atherosclerotic cardiovascular disease (NICE guidance NG28 advises SGLT2i use with 
  proven cardiovascular benefit in people with QRISK2 of 10% or higher)



• People who qualify for a statin due to diabetes will qualify for SGLT2i therapy
• NICE define established atherosclerotic CVD as: coronary heart disease, acute coronary syndrome, previous 



myocardial infarction, stable angina, prior coronary or other revascularisation, cerebrovascular disease 
(ischaemic stroke and transient ischaemic attack) and peripheral arterial disease.



• chronic kidney disease (CKD)
• heart failure (HF)
• inadequate glycaemic control with need to minimise hypoglycaemia 
• inadequate glycaemic control with need to minimise weight gain / encourage weight loss 



• Patients with a clear understanding of the risks associated with SGLT2 inhibitors, how to reduce those risks and ability to 
follow sick day rules



Who is likely to be at risk with SGLT2 inhibitors?
Use with CAUTION in the following situations: 



AVOID in the following situations: 



Top Tips and Recommendations for use of Sodium Glucose 
Co-transporter 2 inhibitors (SGLT2i) in people with Type 2 Diabetes (T2DM) For Glycaemic Control



 Diabetes History:
• Long duration of diabetes (generally over 10 



years from diagnosis) 
• Person with very high level of HbA1c >86 



mmol/mol
• Person considered at high risk of acute effects of 



hyperglycaemia (e.g., dehydration due to non-
adherence to medication) 



• Past history of active foot disease/foot 
ulceration – consider discussion with specialist, 
ensure regular preventative footcare*



• Existing diabetic foot ulcers*
• Previous lower limb amputation* 
• History of peripheral arterial disease (PAD)*
• Taking sulphonylureas and/or insulin – increased 



risk of hypoglycaemia if commenced on SGLT2i



 Patient Characteristics: 
• Body mass index <27 kg/m2 although diabetes and other 



specialists may use them in people with lower BMI for 
potential cardiac or renal benefits 



• Recent weight loss 
• Potential for pregnancy
• People at risk of hypotension/hypovolaemia (e.g., on 



diuretic and/or multiple antihypertensive therapies, 
elderly)



• People diagnosed with or at risk of frailty 
• Cognitive impairment or use of medication compliance 



aid (as this may imply inadequate understanding required 
to follow sick day rules and take action to prevent and 
identify DKA) 



 Other Past Medical History: 
• On long term or recurrent courses of steroids
• Raised haematocrit
• Severe hepatic impairment
• Recurrent urinary or genital tract infections



 Patient Characteristics: 
• Age <18 years 
• Pregnant, breastfeeding, female in their child-bearing years and 



sexually active without contraception
• Person with excess alcohol consumption or IVDU
• History of allergic reaction to SGLT2i or any of their excipients
• Person adhering to a fasting diet or ketogenic, low calorie, or low 



carbohydrate diet (including in context of strenuous exercise) 
(20-50g/day of carbohydrate or <10% of 2000 kcal/day diet) 



 Current Medical History: 
• Acutely unwell person (acute medical 



illness including COVID-19, surgery or 
planned medical procedure) 



• Active foot disease
• Inpatient with acute vascular event who 



is not stable
• Eating disorder 
• eGFR outside than allowed in the up-to-



date licensing of the medication being 
considered



• Already on SGLT2 inhibitor for other co-
morbidity 



• Organ transplant
• Patients receiving dialysis



 Diabetes History:
• Suspected or possible T1DM – unless under specialist advice, 



noting this is ‘off-label’ use
• Past history of diabetic ketoacidosis – unless under specialist 



advice, noting this is ‘off-label’ use
• Any diagnosis or suspicion of latent autoimmune diabetes 



(LADA), other genetic causes of diabetes, known pancreatic 
disease or injury, or people who rapidly progressed to needing 
insulin within 1 year of diagnosis 



*Caution is in line with MHRA alert (see link below) based on 
CANVAS study on canagliflozin. Later studies and real world 
metanalysis for canagliflozin reported no increased risk of lower 
limb amputations. Not seen in other SGLT2i. 
https://www.gov.uk/drug-safety-update/sglt2-inhibitors-updated-
advice-on-increased-risk-of-lower-limb-amputation-mainly-toes 





https://www.gov.uk/drug-safety-update/sglt2-inhibitors-updated-advice-on-increased-risk-of-lower-limb-amputation-mainly-toes


https://www.gov.uk/drug-safety-update/sglt2-inhibitors-updated-advice-on-increased-risk-of-lower-limb-amputation-mainly-toes








Additional Important safety information – Please see hyperlinks for more detailed advice: 
• MHRA/CHM advice (updated April 2016): SGLT2 inhibitors: updated advice on the risk of diabetic ketoacidosis (DKA) 



• People should be informed on the signs and symptoms of DKA, discontinue treatment with the SGLT2 inhibitor immediately if DKA is suspected or diagnosed 
• Test for raised ketones in patients with ketoacidosis symptoms, even if plasma glucose levels are near-normal



• MHRA/CHM advice (MHRA/CHM advice March 2017): SGLT2 inhibitors: updated advice on increased risk of lower-limb amputation (mainly toes) 
• SGLT2i’s may increase the risk of lower-limb amputation (mainly toes). All people taking an SGLT2i should be counselled on good preventive foot care. Review if lower 



limb complications develop (e.g. skin ulcer, osteomyelitis, or gangrene). Monitor people with risk factors for amputation.
• MHRA/CHM advice: SGLT2 inhibitors: reports of Fournier’s gangrene (necrotising fasciitis of the genitalia or perineum) (February 2019) 



• If Fournier’s gangrene is suspected, stop the SGLT2 inhibitor and urgently start treatment (including antibiotics and surgical debridement as required) 
• Fournier’s gangrene is a rate but potentially life-threatening infection that requires urgent medical attention



• MHRA/CHM advice: SGLT2 inhibitors: monitor ketones in blood during treatment interruption for surgical procedures or acute serious medical illness (March 2020) 
• SGLT2 inhibitor treatment should be interrupted in people who are hospitalised for major surgical procedures or acute serious medical illnesses and ketone levels 



measured, preferably in blood rather than urine. Treatment may be restarted when the ketone values are normal and the person's condition has stabilised
• MHRA/CHM advice: Dapagliflozin (Forxiga): no longer authorised for treatment of type 1 diabetes mellitus



• The authorisation holder for dapagliflozin has withdrawn the indication for type 1 diabetes mellitus. The removal of the type 1 diabetes indication is not due to any new 
safety concerns and the other indications of dapagliflozin are unchanged



References/Adapted from:
- GP Notebook, available via: www.gpnotebook.com [Accessed on 28th July 2021] [Updated and Accessed 14th October 
2021]
- ABCD and DUK joint position statement and recommendations for non-diabetes specialists on the use of sodium 
glucose co-transporter 2 inhibitors in people with type 2 diabetes, January 2021, Clinical Medicine Vol 21, No 3: 204-10
- NICE, NG28, Type 2 diabetes in adults. Available via https://www.nice.org.uk/guidance/ng28 [Accessed 29th July 2022]



Originally produced by Claire Davies, for NHS Northern England Clinical 
Networks, Sept 2021. Updated Oct & Dec 2021, March & June 2022.
Adapted for use with permission by NHS Kent & Medway 
Approved by IMOC, Approval Date October 2023, For review October 2025. 
For any queries/feedback contact: kmicb.medicinesoptimisation@nhs.net 



Common:
• Increased risk of UTI
• Polydipsia
• Polyuria
• Genito-urinary disorders 
• Volume depletion effects (thirst, postural dizziness, 



hypotension, dehydration)
• Decreased eGFR
• Hypoglycaemia (increased risk if on sulphonylureas 



and/or insulin)
Uncommon but serious: (see MHRA alerts in “Additional 
important safety information” below for more information)



• DKA
• Fournier’s Gangrene
• Potential for lower limb amputation - encourage regular 



preventative foot care
Please see individual drug monographs in BNF/SPC for a 
complete side-effect profile – see hyperlinks in table above



Class Side Effects: SGLT2 Inhibitor Use in HF and CKD
• There is increasing use of SGLT2i in Heart Failure (HF) and Chronic Kidney Disease (CKD) in 



people with and without diabetes – check individual SPCs
• Check and document what indication the SGLT2i  is being used for and document this to 



ensure appropriate monitoring and follow up 
• These indications are currently outside the scope of this document 
• Though it should be noted some patients may have multiple conditions for which an SGLT2i 



will confer benefit
• Use urine albumin to creatinine ratio (ACR) for people with T2DM and CKD, who are taking an 



ACE inhibitor or ARB at an optimised dose (titrated to the highest licensed tolerated dose):
• Consider an SGLT2i when urine ACR confirmed between 3-30mg/mmol (in 



addition to the ACE inhibitor or ARB at maximum tolerated dose)
• Offer an SGLT2i when urine ACR confirmed >30mg/mmol (in addition to the ACE 



inhibitor or ARB at maximum tolerated dose  )
• Criteria in the drug marketing authorisations should be met including eGFR 



thresholds (see table above for dose adjustments / hyperlinks to drug SPCs)
• Monitor for volume depletion and eGFR decline
• Please note in November 2021, not all SGLT2 inhibitors were licensed for this 



indication



SGLT2 
Inhibitor



Dose
(When using in T2DM 
for glycaemic control)



Dose Adjustments
(When using in T2DM for glycaemic control. Please note licenses vary, for other indications please check individual drug SPC)



eGFR > 60 eGFR 45-59



eGFR 30-44 eGFR <30



Hepatic Impairment
Note glycaemic benefit will be limited for all SGLT2i below eGFR of 



45ml/min as the glucose lowering efficacy of SGLT2i therapy is 
dependent on renal function. 



Further glycaemic control may be required.



Canagliflozin
PIL/SPC



100mg once daily.
Increased if tolerated to 
300mg once daily if 
required.



Preferably before 
breakfast.



Initiate 100mg once 
daily, titrate to 300mg 
once daily if needed.



Initiate/continue with 
100mg once daily only.



Not recommended for 
glycaemic control in T2DM.



Initiate/continue with 
100mg once daily.



Further glycaemic control 
may be required.



Not recommended for glycaemic 
control in T2DM.



Continue established treatment with 
100mg once daily but do not initiate.
Can continue until dialysis or 
transplant if ACR >30mg/mmol when 
eGFR falls below 30.
Stop if dialysis/transplant.



Further glycaemic control may be 
required.



No dose adjustment 
necessary if 
mild/moderate 
impairment. 



Therapeutic 
experience in severe 
hepatic impairment is 
limited and therefore 
use is not 
recommended by  
manufacturer. 
 



Empagliflozin
PIL/SPC



10mg once daily.
Increased up to 25mg 
once daily if necessary.
With or without food.



Initiation is not 
recommended in adults 
>85 years due to limited 
experience.



Initiate 10mg once 
daily, titrate to 25mg 
once daily if required.



Only initiate in those 
with established CVD, 
10mg daily.



For those already 
taking empagliflozin, 
continue with 10mg 
only.



Only initiate in those with 
established CVD, 10mg 
once daily.



Further glycaemic control 
may be required.



Not recommended for glycaemic 
control in T2DM.



Can continue with 10mg once daily if 
person also has HF down to eGFR of 
20ml/min.
Do not initiate/discontinue if 
already taking if eGFR <20ml/min.



Further glycaemic control may be 
required.



Ertugliflozin
PIL/SPC



5mg once daily.
Increased to 15mg once 
daily if necessary and if 
tolerated.



Dose to be taken in the 
morning.



Initiate 5mg once 
daily, titrate to 15mg 
once daily if needed.



Do not initiate. 
For those already 
taking ertugliflozin 
continue with 5mg 
once daily or 15mg 
once daily.



Do not initiate. 
Discontinue if already taking.



Dapagliflozin
PIL/SPC



10mg once daily.
With or without food. Initiate 10mg once daily.



Not recommended for glycaemic control in T2DM.



Can continue with 10mg once daily if person also has HF or CKD 
down to eGFR of 15ml/min.
Do not initiate if eGFR <15ml/min.
Further glycaemic control may be required.



Initial dose 5mg daily 
in severe hepatic 
impairment, can 
increase to 10mg 
according to 
response/tolerability





https://www.gov.uk/drug-safety-update/sglt2-inhibitors-updated-advice-on-the-risk-of-diabetic-ketoacidosis


https://www.gov.uk/drug-safety-update/sglt2-inhibitors-updated-advice-on-increased-risk-of-lower-limb-amputation-mainly-toes


https://www.gov.uk/drug-safety-update/sglt2-inhibitors-reports-of-fournier-s-gangrene-necrotising-fasciitis-of-the-genitalia-or-perineum


https://www.gov.uk/drug-safety-update/sglt2-inhibitors-monitor-ketones-in-blood-during-treatment-interruption-for-surgical-procedures-or-acute-serious-medical-illness


https://www.gov.uk/drug-safety-update/dapagliflozin-forxiga-no-longer-authorised-for-treatment-of-type-1-diabetes-mellitus?


http://www.gpnotebook.com/


https://www.nice.org.uk/guidance/ng28


mailto:kmccg.medicinesoptimisation@nhs.net


https://www.medicines.org.uk/emc/search?q=%22canagliflozin+hemihydrate%22


https://www.medicines.org.uk/emc/search?q=%22empagliflozin%22


https://www.medicines.org.uk/emc/search?q=%22ertugliflozin+L-pyroglutamic+acid%22


https://www.medicines.org.uk/emc/search?q=%22dapagliflozin+propanediol+monohydrate%22
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 1. Introduction  
 
• A pharmaceutical company commercial offer is defined as an arrangement where a 



medicine (licensed or unlicensed) is provided ‘free of charge’ (FOC) or at a heavily 
discounted price to an individual patient or an identified cohort of patients. 



• There are established frameworks in place in England to enable access to medicines 
without charge. These are the MHRA Early Access to Medicines Scheme (EAMS) and, for 
compassionate use in certain scenarios, as defined by the European Medicines Agency 



• Independent of this, there are an increasing number of schemes being made available by 
pharmaceutical companies that offer medicines ‘free-of-charge’ or provided at a heavily 
discounted price, to an identified cohort of patients, in advance of NICE approval. 



• The aim of this guidance is to ensure a consistent and equitable approach is adopted 
when considering FOC schemes. 



• This guidance reflects the “Free of charge (FOC) medicines schemes – National policy 
recommendations for local systems” published by NHS England (NHSE) on 3rd August 
2023 which will be adopted nationally. Publication reference: PRN00297.
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 2. Purpose and Scope  
 
• Company led FOC schemes are included within scope, for defined patient cohorts. The 



review of these schemes will follow the ‘FOC Application Process Map’ (Appendix 1). 
Individual patient applications will need to be managed at an organisational level. All 
applications are to follow the set of principles outlined in the ‘FOC supply – Request for 
Approval Form’ (Appendix 2). 



• This guidance excludes European Medicines Agency (EMA) Compassionate use 
programmes, NICE approved Patient Access Schemes (PAS), MHRA Early Access to 
Medicines Schemes (EAMS) and clinical trial and post-trial FOC schemes. 



• The motivation of pharmaceutical companies offering FOC schemes is often unclear, and 
there are concerns they are designed to build early product demand and ‘seed the 
market’ in advance of NICE or local commissioner decisions. Whilst FOC schemes have 
the potential to enable patients access to promising treatments where there is an unmet 
clinical need, they can also expose patients to unknown/uncertain risks of harm, 
particularly when investigational treatments are offered. They also risk undermining 
existing evidence-based treatment pathways made by NICE or local centres as well as 
potentially destabilising commissioning processes. Therefore, all FOC medicines schemes 
should be appropriately managed to safeguard both patients and the NHS. 



• This guidance highlights the necessary principles when reviewing FOC medicine schemes 
for an identified cohort, to ensure a consistent and equitable approach. 



 



 
 3. Recommendations  



 
3.1 Recommendations for all FOC schemes 
 
These recommendations have been made by NHSE as published in “Free of charge (FOC) medicines 
schemes – National policy recommendations for local systems”. They apply to all FOC schemes 
regardless of whether a NICE TA or NICE highly specialised technology (HST) has been published or 
not:  
 



1. Early discussion of potential FOC schemes (with an identified clinical need) should be 
undertaken with the relevant ICS stakeholders to allow robust suitability assessment of 
potential impact on currently commissioned pathways (locally or nationally commissioned 
through NHS England). 



2. NHSE recommend that ICSs should not sign up to a FOC scheme if:  
 



• there is no unmet clinical need.  
• it is solely offering a licensed medicine free of charge or at a lower cost for the purpose 



of market access in advance of a commissioning agreement.  
• the pharmaceutical company has chosen not to make a submission on a topic that NICE 



has identified as requiring guidance. This includes medicine indications that the 
company has chosen not to submit to NICE, which has meant that NICE are unable to 
issue guidance. Such arrangements are therefore not generally supported because the 
clinical and cost effectiveness of the treatment is unknown.  



• a positive NICE FAD /Final Draft Guidance, a PAS, EAMS or other commercial 
arrangement is already in place, including any schemes offering medicines at a 
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significantly discounted rate or at a lower cost than the current PAS price for 
indications as defined within the NICE guidance, FAD (i.e. post NICE TA).  



• if a PAS or commercial agreement is already in place and the scheme could potentially 
lead to an increase in inequity in access to medicines and will affect treatment 
pathways for that indication. 



• the medicine or condition is currently commissioned by NHS England specialised 
commissioning. As above any medicines commissioned by NHS England will need to be 
discussed with regional specialised commissioning leads prior to any FOC being 
implemented. 



• ICSs should not sign up to FOC schemes that cap the number of patient numbers who 
are eligible for access as this leads to inequity. 



 
3.2 Recommendations for FOC schemes for medicines following a positive NICE TA 
recommendation. 
 



1. After NICE TA publication, ICSs should not sign up to a FOC scheme if it may result in 
patients receiving medicines that are not as efficacious as other treatments i.e. those 
treatments that are recommended earlier in the NICE treatment pathway. 
 



2. Where NICE recommends the treatment and the patient meets the eligibility criteria 
(including NHS England criteria), the FOC scheme should specify that the free supply stops 
at the funding date and the commissioner is expected to fund ongoing treatment 
thereafter. 



 
3.3 Recommendations for FOC schemes for medicines that have not yet received a positive NICE TA 
or following a negative NICE TA recommendation. 
 



1. Where NICE does not recommend the treatment including non-submissions by companies, 
ongoing supply arrangements should be considered at the outset of the FOC scheme and 
exit provisions included in the written agreement where there is an ongoing patient 
benefit. 
 



2. Where NICE approved eligibility criteria are not met, the pharmaceutical company is 
responsible to continue to supply treatment FOC until the clinician and the patient decide 
that the treatment should be stopped. 



 
3.4 Exclusions to the recommendations 
 
NHSE state these recommendations: 
• do not preclude access to treatments which are considered exceptional and suitable for 



consideration through the commissioners IFR process. 
 



• do not primarily focus on FOC schemes that allow access to treatments for rare conditions which 
would ordinarily be covered by a compassionate use scheme or a clinical trial. 



 
• exclude those medicines approved by regulatory agencies where more defined frameworks are 



specified. These are compassionate use supplies, free of charge medicines as part of a NICE 
patient access scheme or the MHRA early access to medicines scheme. Please see “Free of 
charge (FOC) medicines schemes – National policy recommendations for local systems” for more 
information. 
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3.5 Risks with FOC schemes 
 
FOC schemes may appear to offer the potential for a short-term saving in the cost of the medicine, 
however, other factors and hidden costs need to be considered: 



• supporting costs for staff, equipment, concomitant medicines (particularly if funded). 
• ongoing ordering, supply, and monitoring of the medicine. Failure of supply route could be an 



operational risk and therefore trust(s) may want to discuss stock commitments within the FOC 
agreement to meet their needs. 



• ongoing management of the scheme. 
• data anonymisation and transfer risks and the associated administrative workload. 
• waste management. 
• cost of medicines after the end of the FOC scheme. 
• provider tariff activity costs that have not been commissioned for example admissions, 



outpatient appointments, follow up ratios, monitoring, treating adverse effects. 
• potential for harm and medical negligence claim should an adverse incident occur, plus the 



resulting reputational risk. 
• There is a risk of undermining the NICE guidance as the funding mandate still applies to 



medicines approved by NICE, therefore any FOC scheme should not preclude patients from 
accessing a NICE approved treatment. 



• Where FOC drug could be given in combination with currently funded medicine(s), there is a 
risk that this could lead to increases in the costs of the currently funded medicine(s) due to an 
increase in duration of treatment; this is more common in chemotherapy regimens. 



 
Any additional costs outside of the FOC scheme should be discussed and agreed within the ICS before 
a decision to progress the scheme is made, particularly if new activity is involved. ICSs should confirm 
that the FOC scheme does not undermine the impact of local or national commissioning 
arrangements, including approved pathways and guidelines. It is important to keep a record of 
approved ICS FOC schemes and decisions to ensure a trail of accountability. 
 
Before the formation of ICSs, where the commissioner did not agree to the FOC scheme, the entire 
financial risk remained with the trust, however with the formation of ICSs, and the joint funding pot, 
the risk now lies with the ICS. 
 
Where multiple schemes are in place, the above factors should be considered along with the 
cumulative burden of managing multiple schemes. 
 
3.6 Governance 
 



• It is the responsibility of the trusts to review FOC schemes against the criteria before 
discussion at the High-cost drug working group, then High-cost drug working group 
to present to the Integrated Medicines optimisation steering group (IMOS) for 
decision making and if approved, then for ratification by Integrated medicines 
optimisation committee (IMOC ). 



• The High-cost drug working group must continue to assess new treatments to ensure 
there is sufficient evidence supporting their effectiveness, appropriately balanced 
with the potential for harm, irrespective of whether a new treatment is being offered 
via a FOC scheme. Please see request for approval template Appendix 2 which can be 
used internally for discussion at high-cost drug working group. 
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• Providers should consider whether there are any planned routes to commissioning for FOC 
schemes for a cohort (e.g., NICE TA, NHSE commissioning policy, PRGC commissioning policy, 
CCG business case) as part of the application process and should share their findings during 
the high-cost drug working group review of the scheme, as FOC access is unlikely to be 
indefinite. 



• The financial impacts should be considered and assessed by the individual trust 
representatives/ provider representatives and raised to the High-cost drug working group for 
review before a decision is made at IMOS. 



• Applicants requesting FOC scheme approval must outline intended clinical outcomes and clear 
stopping criteria if these are not achieved. 



• Once approved a written agreement between the company supplying the FOC medicine and 
the individual Trust/ provider must be signed and should be submitted for noting through the 
Provider’s governance arrangements. 



 
3.6.1 Application process for a FOC scheme – please refer to appendix 1 for application process map. 
• Governance processes must be followed to prevent introduction of inequity among patients of 



equal clinical need being treated differently. FOC schemes must provide equal access for all 
patients within the agreed cohort and to treat the indication in the written agreement. 



• If offered via homecare, national and/or local governance arrangements must be followed. 
 



3.6.2 Patient Information: 
• Signed consent should be obtained and patients must be fully informed of the 



characteristics of the medicine and how the FOC scheme will operate including: 
1) Uncertainties regarding efficacy/safety data 
2)  How to take or use the medicine, how to obtain supply and how to report side 



effects 
3) Permission to share non-identifiable information with the company where 



necessary. 
4) Details of what will happen if the FOC scheme ends. 



• When the FOC scheme involves some element of patient data collection, the scheme must have 
a non-disclosure agreement or the explicit consent from patients to share relevant, non-
identifiable information. This protects patient data that would not be available if the patient had 
not entered a FOC scheme. Sharing of patient identifiable information is not acceptable. 



 
3.7 Responsibilities and accountabilities 
3.7.1  Applicants must ensure the following is adhered to before a FOC application is 



submitted to the ICB: 
• Ensure all formulary options have been exhausted. 
• Clearly specify the unmet health need of the patient cohort. 
• Ensure the FOC scheme has been approved by the following stakeholders: 



i) Local Trust consultant 
ii) Specialist/directorate pharmacist 
iii) Local trust chief pharmacist 
iv) Divisional/Trust finance team (for funding approval for any additional costs 



not covered by FOC scheme). 
v) Any other relevant stakeholders (where applicable). 



• Ensure FOC medicines are to be supplied through the appropriate channels in the 
pharmacy department. This process should be facilitated by pharmacy 
procurement (and local Quality Assurance if unlicensed) once the FOC scheme is 
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approved. Under no circumstances should FOC medicines be supplied directly to 
patients, wards, clinics, or medical staff. 
 



 
3.7.2 Pharmaceutical companies are expected to adhere to the NHSE guidance. 



• Companies should clearly specify the unmet health needs addressed through introducing a 
FOC scheme, together with its duration and details of the relevant patient cohort. 



• Pharmaceutical companies should not request any patient identifiable information (e.g., 
initials or date of birth). 



• A formal written agreement must be in place between the Company and Trust before 
commencement of any scheme. The agreement should include a funding statement. 



 
For further information on roles/responsibilities see Section 3.6 of NHS England guidance available 
below. 
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Appendix 1 : FOC Application Process Map 



 



 
 



 



  



 



 
 



Agreement reached/FOC approved 
  



Written agreement between provider and company 
approved and signed. This should be taken to the individual 
Trust DTMC/provider equivalent for noting 



Pharmaceutical Company proposes a FOC scheme. 



Lead/specialist pharmacist/clinical team at Trust to review according to 
NHSE policy recommendations 



Lead/specialist pharmacist/ clinical team to complete Request for Approval Form in Appendix 2 and conduct 
engagement with providers. Once complete, submit to the High-cost drug working group for review. 



Cover sheet along with request form presented to Integrated Medicines 
Optimisation Steering group (IMOS) for decision. 



If approved at Integrated Medicines Optimisation Steering group, then taken to Integrated medicines 
optimisation committee (IMOC) for ratification. 
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Appendix 2 : Free of Charge/manufacturer discounted medicine (FOC) Supply – 
Request for Approval Form 



 
Please complete all sections as thoroughly as possible 



 



 
Provider requesting FOC Scheme  



Requesting Clinician (if applicable)  



Completed by  
Details for request  



 
Drug Information 



Drug Name- Approved (and 
generic/biosimilar if known) 



 



Current NICE status- Is guidance due, has 
an ACD or FAD been published ? 



 



If the medicine has a positive NICE FAD, does 
the indication, dose, frequency described in 
the FOC scheme fall outside of NICE criteria? 
(Yes or No) 



 



Preparation (Strength and Formulation)  



Drug company offering the scheme  
UK License status  



Clinical Indication  



Line in therapy and will this replace a 
different therapy? (If any) 



 



Regimen – including dose, route, duration 
and frequency and number of cycles. 
Include all anticancer drugs and supportive 
care medication used in combination with 
FOC drug 



 



Is the medicine available via EAMS? (Yes 
or No) 



 



Does the medicine have a PAS in place? 
(Yes or No) 
If yes, see national policy 
recommendations. 



 



 



 
Funding Arrangements and Provider Activity 



 
Details of the Scheme being offered 



 



Estimated numbers of anticipated patients 
per financial year 



 



Funding arrangements agreed with 
pharmaceutical company for existing 
patients if drug gains NICE approval 
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Funding arrangements agreed with 
pharmaceutical company for existing 
patients if drug gains NICE approval but the 
patient does not fit the funding criteria 



 



Funding arrangements agreed with 
pharmaceutical company for existing 
patients if the drug does not gain marketing 
authorisation / NICE approval 



 



Funding arrangements agreed with 
pharmaceutical company for existing 
patients if NICE HTA is terminated 



 



Minimum dataset required by the 
company to administer the FOC 
scheme 



 



How long does the FOC last for?  



Provider activity – please detail number of 
attendances (outpatient, inpatient, follow- 
ups) required for the use of the drug 



 



Clinical and Practical Considerations 
Is there an unmet clinical need?  
Is this a ‘me too’ type treatment? ( i.e. 
another option with similar indications, 
efficacy, cost and safety to its competitors) 



 



What administrative requirements are 
needed in order to obtain the medicine 



 



Will FOC scheme be available to all 
patients in Kent and Medway 



 



Contractual Considerations 
Is the offer legally binding? (e.g. assurance 
should be provided that the pharmaceutical 
company is able to meet their contractual 
obligations as the medicine provider, MOU 
should express clearly where financial 
responsibility lies) 



 



What is the arrangement for patient 
consent? (Patients be made aware of, and 
agree to, the scenario that the medicine 
may not be available after the FOC period) 



 



Additional information 
Any other information/supporting evidence 
(level of evidence, phase of trial, protocol 
etc.) 
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Background and Risks 
 



• Oral morphine sulfate liquid has been directly linked to the cause of death in 13 ‘prevention of future death 
reports’ issued by coroners since 2013, the majority of which related to its use in treating chronic pain. 
 



• There are a variety of reasons given for this including people ‘swigging’ from the bottle rather than 
measuring the dose, people being supplied large quantities over a long period of time, illicit use, self-harm, 
interactions between the morphine and other prescribed and illicit medication, and a lack of documentation 
of who collected the supply.[1] 



 
• Morphine Sulfate oral solution is available as two strengths, 10mg/5ml and 100mg/5ml, one of which is ten 



times the concentration of the other. Safety incidents have occurred nationally due to confusion regarding 
the different strength liquids and issues with large quantities being prescribed and supplied.[1] 



 
• The prescribable volumes of the 10mg/5ml strength are 100ml, 300ml and 500ml. This can provide a total 



dose of 200mg, 600mg and 1000mg which allows for a substantial risk of harm, misuse or 
misappropriation [1] If you are suspicious of any prescription requests, please inform your controlled drugs 
accountable officer.[4] 



 
 



Morphine Sulfate 10mg/5ml Oral Solution 
Schedule 5 (CD Inv)  



Appropriate Use Guidance 



 



 



 



 



 



 



 



 



 



 



 



 



 
 
 
 
 
 
 



Before initiating a patient on liquid morphine consider the following:  
 
1. Whether the patient may benefit from the use of an immediate release (IR) tablet or an IR orodispersible 
tablet instead to help ensure precise dosing.  For example if: the patient has poor eye sight or dexterity and 
may struggle to accurately measure the dose, there is a risk they may swig from the bottle, or other risks 
associated with using the liquid.   
 
 
 
 
 



2. If reducing and tapering doses avoid using liquid opioid preparations where possible. Liquid opioid 
preparations are rapidly absorbed and metabolised which can lead to tolerance and addiction[3] Consider 
whether immediate release tablets may be more appropriate. 
 
 



3. Any mental health co-morbidities: morphine sulfate oral solution may be a riskier analgesic option for 
patients with a history of mental illness, self-harm or personality disorder.[4] 
 
 



4. If a patient is or may be opioid naïve patient — especially if they are already taking other central nervous 
system (CNS) depressant medicines.[5] 



 
 
 



Note: Orodispersible IR tablets are available in lower strengths of 1mg, 2.5mg, 5mg and 10mg. The 
lowest strength of the standard IR tablet is 10mg (although tablets are scored.) 
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Prescribing Liquid Morphine Sulfate  
• Prescriptions for 300mL bottles may also make it easier for patients to escalate their dose themselves – a 



300ml bottle of 10mg/5ml liquid contains the same amount of morphine as ~60 x Zomorph 10mg 
capsules. 



 



• The Department of Health have issued strong recommendations that the maximum quantity of Schedule 
2, 3 or 4 Controlled Drugs prescribed should NOT exceed that needed for 30 days. This is not a legal 
restriction but prescribers should be able to justify the quantity requested (on a clinical basis) if > 30 
days’ supply is prescribed.[6] 



 



• Where liquid morphine sulfate is prescribed patients must be counselled effectively on the risks of using 
the liquid including measuring the dose accurately and not swigging from the bottle, only taking the 
prescribed quantity etc. 



 
Prescribing Liquid Morphine Sulfate in Primary Care 
• Where possible and practical, morphine sulfate oral solution should not be placed on repeat.  



 



• Should a patient’s morphine sulfate liquid prescription be placed on repeat, prescribing teams and 
clinicians should exercise due diligence to ensure that patients are: 



• not requesting this earlier than would be expected or reasonable 
• not at risk of escalating their dose themselves 
•  not misusing or misappropriating 



 



• Teams should be aware that if their repeat prescription process allows patients to request their 
medication up to one week earlier than the date the supply is anticipated to last until, over the course of 
a year, if repeatedly requested early, this could amount to up to 12 weeks extra medication.  



 
When a prescription request is received for morphine liquid: 



1. Check the date the patient’s prescription for this was last issued 
2. Calculate the length of supply of the last prescription based on the dose and daily volume the patient 



could have taken if they were to take it at the maximum prescribed frequency each day.  
3. Based on this date and the duration of supply, is the patient requesting this too early?  If the patient 



is requesting early is there a valid reason for this? Consider the possibility that the patient may be 
taking more than their prescribed dose.  



4. Consider post-dating prescriptions if necessary, please see appendix one for details of the process for 
electronic prescriptions. 



5. If the patient is repeatedly requesting their morphine sulfate liquid too early they should be 
contacted and a review of their pain management arranged. 



 
The following table provides approximate durations of supply if patients were to use the maximum dose and 
frequency for the following commonly prescribed PRN doses and volumes.  
 



Volume 
prescribed (mls) 



of 10mg/5ml 



Number of days supply for the following standard PRN doses 
1.25mg-2.5mg QDS PRN 2.5-5mg QDS PRN 5-10mg QDS PRN 



100ml 20 days  10 days 5 days 
300ml 60 days 30 days 15 days 
500ml 100 days 50 days 25 days 
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Appendix 1: Post-dating electronic prescriptions in primary care 
 
Step 1:  Left click on "Issue (button)" in "Add a Drug" 
 
 
 
 
 
 
 
 
 
 
 
 
 
Step 2: Left click in "Issue" 
 
 
 
 
 
 
 
 
 
 
 
 
Step 3:  Left click to select the number of days to postdate 
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Step 4:  Alternatively use the calendar symbol to pick the appropriate date 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Step 5: Left click on "Close (pane)" 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Step 6: User left click on "Approve and Complete (button)" in "Issue" 
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Morphine Sulfate Appropriate Use Guidance 
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Position Statement on Prescribing Liquid Morphine Sulfate in Kent & 
Medway 



Summary: 



Please consider whether using the liquid formulation of Morphine sulfate is the most appropriate 
formulation for your patient. Patients that may be at risk of harm from using the liquid morphine sulfate 
include but are not limited to patients: 



• With poor eyesight or dexterity that may struggle to accurately measure the dose 
• At risk of swigging from the bottle  
• At risk of escalating their dose themselves  
• At risk of misusing or misappropriating  
• Any other risks associated with using the liquid  
• That are on reducing dose regimes and are tapering their opioid dose down. 



For patients at risk when using the liquid, Kent and Medway ICB support the initiation of, or conversion to 
either immediate release tablets or immediate release (Actimorph) orodispersible morphine sulfate tablets.   



Kent and Medway ICB fully support and encourage any decision to refuse to prescribe opioids if drug-seeking 
behaviour is suspected from your patient in any setting. 



Where immediate release tablets and orodispersible tablets are initiated in primary care Kent and Medway 
guidance to support the safe and effective, initiation and review of opioids should be followed. This guidance 
is available on your local formulary website. 



 



Recommendations: 



This recommendation aims to: 
• Improve outcomes for acute pain through more effective prescribing 
• Reduce the incidence of opioid use related harm associated with the prescribing of liquid 



morphine sulfate  
 



Resources for clinicians that support this position statement  
• Kent and Medway Guidance to support the safe and effective, initiation and review of opioids. 
• Opioid tapering resource pack 
• Morphine sulfate appropriate use guidance 
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Key issues: 



 
• Oral morphine sulfate liquid has been directly linked to the cause of death in 13 ‘prevention of future 



death reports’ issued by coroners since 2013, the majority of which related to its use in treating 
chronic pain. 
 



• There are a variety of reasons given for this including people ‘swigging’ from the bottle rather than 
measuring the dose, people being supplied large quantities over a long period of time, illicit use, self-
harm, interactions between the morphine and other prescribed and illicit medication, and a lack of 
documentation of who collected the supply.[1] 



 
• Orodispersible IR tablets are available in lower strengths of 1mg, 2.5mg, 5mg and 10mg. The lowest 



strength of the standard IR tablet is 10mg (although tablets are scored.) 
 



• Where liquid morphine sulfate is prescribed patients must be counselled effectively on the risks of 
using the liquid including measuring the dose accurately and not swigging from the bottle, only taking 
the prescribed quantity etc. 



 
 



This position statement is intended for use alongside clinical and professional judgment 
 



 



  



References: 
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Guideline on the Use of Melatonin for the Management of Sleep Disorders in 



Children, Adolescents, and Adults 
 
Key Points  
Initiation 
Melatonin is not recommended for initiation in primary care. It should only be considered for 
initiation by specialists, where other sleep hygiene methods alone have been unsuccessful. 



• The prescribing of melatonin in CHILDREN / ADOLESCENTS in Kent and Medway is 
ONLY supported for children / adolescents with sensory deficits, learning disabilities, an 
autistic spectrum condition, or living with Attention Deficit Hyperactivity Disorder (ADHD); 
and where it has been initiated by a specialist. 



• Prescribing in ADULTS is ONLY supported for the short-term treatment (up to 13 
weeks maximum) of primary insomnia in patients who are aged 55 or over. Primary i.e. 
insomnia not attributable to an underlying cause. 



• Melatonin is NOT routinely funded for the management of jet lag within Kent & Medway 
and in patients with insomnia with Alzheimer’s disease.[PRGC PR 2021-01] 



• Non-pharmaceutical treatments (e.g. sleep hygiene, CBT) need to be continued if 
melatonin is started. 



 
Review and Discontinuation 
• Review all adults aged 55 years and over on modified-release melatonin after three 



weeks of treatment and only continue for a further ten weeks if a response is seen. 
Review and deprescribe melatonin in adults after a total of 13 weeks treatment. 



• Review children on melatonin after three months and deprescribe melatonin if there is no 
clinically relevant treatment effect seen, if appropriate. 



• All suitable patients should undergo a two-week drug holiday to assess their need for 
ongoing treatment. This should take place three months after the commencement of 
treatment and six monthly thereafter. If sleep improvements are maintained without 
melatonin, therapy should be stopped.  



• If there is a consistent correlation of sleep deterioration during a drug holiday, patients 
should be advised to continue melatonin without a break unless they are suspected to be 
a poor metaboliser of melatonin (in which case regular washout with ongoing drug 
holidays when the benefit wanes, is recommended). 



• For patients where caution should be exercised with drug-holidays and deprescribing, 
refer to the patient’s specialist for advice on managing this, including where melatonin is 
prescribed under a formal shared care arrangement. 



 
Product Choice 
Preferred cost-effective product:  
• Melatonin 2mg modified-release (MR) tablets (generic version of Circadin®).  



Must be prescribed generically as 2mg MR tablets (licensed product, off-label use).  
o For patients with swallowing difficulties melatonin MR 2mg tablets can be halved or 



divided into four to maintain the prolonged release effect to some extent. 
o For an immediate release effect and for patients with swallowing difficulties, take 



crushed and mixed with 15-30ml water, orange juice or milk or soft food for example 
jam or yoghurt (off-label). 



• A cost-effective licensed preparation should be selected where possible.  
• Review patients prescribed unlicensed melatonin specials and discuss with them 



whether a change to a licensed alternative is suitable for them.  
• Patients prescribed unlicensed or ‘off-label’ melatonin should be given sufficient 



information regarding this. 





https://nelcsu.nhs.uk/wp-content/uploads/2021/07/PR2021-01-Melatonin-for-jet-lag.pdf








 
 



2 
Approved by: IMOC 
Approval Date: October 2023 
Review Date: October 2025 
Version 1.0 
 



Contents 
 



Aim 2 
Background 2 
Non-pharmacological Treatment 2 
Sleep Hygiene 3 
Melatonin in Children and Adolescents 3 
Melatonin in Adults 3 
Review, Drug Holiday, and Discontinuation 4 
Product Choice 4 
Contraindications and Cautions 5 
Adverse Effects 5 
Drug Interactions 6 
Support Contact Details 6 
References 6 



 
 
Aim 
This guideline has been designed to support clinicians within primary and secondary care 
with the management of melatonin prescribing for adults and children with sleep disorders 
within NHS Kent and Medway.  
This guideline will also provide recommendations on the cost-effective prescribing of 
melatonin by considering product formulations and brand, groups of patients for whom 
melatonin is indicated, and information around review and discontinuation. Information on 
drug holidays will also be included. NB: The use of other hypnotics (e.g. benzodiazepines) 
will not be covered within this guideline.  
 
Background 
Melatonin is a naturally-occurring hormone produced in the brain by the pineal gland. It is 
normally produced in a circadian manner in response to falling light levels, with production 
starting in the evening and peaking around 2-4am. Its primary function is to induce the 
physiological changes which prepare the body for sleep, including a hypnotic effect and a fall 
in body temperature. 
 
Since melatonin production is affected by light exposure detected by the retina; it is thought 
that this rhythm is disturbed in children with brain damage, neurodevelopmental disorders 
such as autism or visual disturbance. 
  
Synthetic melatonin is used to promote sleep in a variety of conditions and is considered to 
have a favourable side-effect profile. 
 
Non-pharmacological Treatment 
The interventions stated below should be initiated by the clinician before considering any 
form of medication to treat the sleep difficulties. A sleep diary (Appendix 1) is recommended 
before commencing a trial of melatonin in children and adults. This should be completed for 
at least 2 weeks prior to starting melatonin to determine the baseline sleep pattern and to 
assess if sleep hygiene measures are being adhered to. Sleep hygiene measures and a 
sleep diary should continue throughout treatment with melatonin.   
  
Patient response to treatment and the ongoing effectiveness of melatonin should be 
monitored using sleep diaries and assessment of sleep hygiene measures. Melatonin should 
only be continued where there is clear evidence of ongoing effectiveness. Prescribing of 
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melatonin should be reviewed regularly and treatment breaks are recommended to assess 
ongoing need. 
 
Sleep hygiene 
Advice on sleep hygiene should be offered to those with insomnia. For further information 
refer to:  



• Sleep problems - Every Mind Matters - NHS (www.nhs.uk) 
• Sleep hygiene tips - Headspace 
• Healthy Sleep Tips for Children: https://www.nhs.uk/live-well/sleep-and-



tiredness/healthy-sleep-tips-forchildren/  
• Self referral form | With You Kent eReferral | IAPT Portal 
 
Melatonin in Children and Adolescents  
Treatment with melatonin should only be initiated by a specialist clinician, which may 
include Paediatric Consultant, Child Psychiatrist or Non-Medical Prescriber with a specialist 
interest in paediatric sleep disorders, in-line with this prescribing guidance.  
 
Whenever possible the patient (and their parents / guardian) should be involved in the 
decision making about initiating treatment and should be given information about melatonin 
in order to make an informed choice. Printable leaflets including information about good 
sleep hygiene can be found at  
https://www.nhs.uk/live-well/sleep-and-tiredness/healthy-sleep-tips-for-children/ 
 
The prescribing of melatonin in children/adolescents in Kent and Medway is only supported 
for children/adolescents with sensory deficits, learning disabilities, an Autism Spectrum 
Disorder (ASD) or those living with ADHD.  
 
Melatonin prescribing in children is specialist initiation only – the dose should be stabilised 
and response to melatonin assessed before prescribing can be continued in primary care. 
Continued prescribing and monitoring of melatonin will usually be the responsibility of the 
GP. It will be expected that the specialist initiating melatonin will be responsible for providing 
advice for deprescribing.   
 
Dosage  
Consult the latest edition of the British National Formulary for Children: 
https://bnfc.nice.org.uk/ 
Initially 2 mg once daily, increased to 4mg once daily after 5 days if required. The dose 
should be taken before bedtime. 
If treatment at 4mg daily remains ineffective at controlling sleep, advice of a specialist 
clinician should be sought as daily doses of 6mg and above are rarely required.  
Patients and carers should be advised on initiation that treatment with melatonin and the 
need for continued use, will be reassessed every 6 months via a treatment holiday (see 
section on review below).  
Renal impairment: The effect of any stage of renal impairment on melatonin 
pharmacokinetics has not been studied. Caution should be used when melatonin is 
administered to such patients.  
Hepatic impairment: There is no experience of the use of melatonin in patients with liver 
impairment. Published data demonstrates markedly elevated endogenous melatonin levels 





https://www.nhs.uk/every-mind-matters/mental-health-issues/sleep/
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during daytime hours due to decreased clearance in patients with hepatic impairment. 
Therefore, melatonin is not recommended for use in patients with hepatic impairment. 
 
 
Melatonin in Adults  
Treatment with melatonin should only be initiated by a specialist clinician, which may 
include Consultant Psychiatrists, Secondary Care Geriatricians or Non-Medical Prescribers 
with a specialist interest in sleep disorders, in-line with this prescribing guidance.  
For people over 55 years of age with persistent insomnia, treatment with prolonged-release 
melatonin may be considered. In terms of duration of treatment, the recommended initial 
duration of treatment is three weeks. If there is a response to treatment, it should be 
continued for a further ten weeks only, in accordance with the licensed indication (13 weeks 
total treatment length). 
 
Dose: 2 mg once daily for up to 13 weeks, dose to be taken 1–2 hours before bedtime. 
 
Review, Drug Holiday, and Discontinuation  
There is no routine ongoing monitoring required specifically for melatonin in primary care 
other than monitoring for possible adverse effects and continued need. 
 
A melatonin drug holiday should be attempted every 6 months as some children/ 
adolescents will have settled into a regular sleep pattern and may not need to continue at 
the same dose or may even be able to maintain sleep with no melatonin.   
  
This could be considered during school holidays or over an extended weekend. However, 
timing of a treatment holiday should be in discussion with the patient / guardian and consider 
individual circumstances where the impact of potential sleep disruption can be minimised.  
  
If sleep patterns are maintained during the treatment holiday, stopping melatonin 
permanently should be considered. Or alternatively, if treatment with melatonin is still 
required, dosing can be reduced by 2mg. If the difficulties recur the original dose should be 
reinstated, but a further trial reduction / treatment holiday should be attempted 6 months 
later, and every 6 months thereafter.  
  
Some clinical experience from the National Child and Adolescent Learning Disability 
Psychiatry Network suggests that the efficacy of melatonin may be lost if prescribed for 
longer than two years continuously. It suggests that if melatonin is withdrawn prior to this, 
sensitivity may be re-established, and melatonin successfully re-introduced at a lower dose if 
still required.  
  
Reinforcement of good sleep hygiene should be discussed at each 6-monthly review and 
should be continued by the child / adolescent in conjunction with melatonin prescribing.  
  
Individual patients may require additional monitoring based on co-morbidities or interacting 
medicines.  It is likely these patients would remain within secondary care / community 
services and any primary care monitoring will be agreed on a case-by-case basis. 
 
Children transitioning to adults 
Melatonin is not currently recommended across Kent and Medway for adult patients under 
55 years old. Young people who are transitioning to adult services or reach 18 years should 
be reviewed in conjunction with advice from the specialist services where applicable.  
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If sleep concerns remain, treatment should follow standard guidance for adults with sleep 
problems.  
 
The expectation is for children’s services to be responsible for reviewing and deprescribing 
melatonin prior to the child turning 18 years old.  
 
NHS Kent and Medway do not support the prescribing of melatonin in adults under 55 years 
old.  
 
Product choice 
Preferred cost-effective product:  
o Melatonin 2mg MR tablets (generic version of Circadin®). Must be prescribed generically 



as 2mg MR tablets (licensed product, off-label use).  
For patients with swallowing difficulties: 
o Melatonin MR 2mg tablets can be halved or divided into four to maintain the prolonged 



release effect to some extent. 
o For an immediate release effect and for patients with swallowing difficulties, melatonin 



2mg MR tablets can be crushed and mixed with water, orange juice, milk, or soft food 
e.g. jam or yoghurt (off-label) and given immediately, or added to 15-30ml water for 
administration via enteral feeding tubes. 



(Licensed product, off-label use/administration) 
 
Note – the MR properties will be lost once crushed and the product will be equivalent to 
immediate-release (IR). The tablets are not film-coated. 
 
 
Restricted use: 
Alternatives (ONLY if preferred cost-effective product is not tolerated/suitable e.g. 
feeding tubes, and indication-specific licensed products needed): 
o Adaflex® 1mg, 2mg, 3mg, 4mg, and 5mg standard release tablets. ONLY use if 



preferred product is not tolerated/suitable, and ONLY in children aged 6-17 years with 
ADHD. The tablet can be crushed and mixed with water directly before the 
administration. Must be prescribed by brand name (licensed product, licensed use).  
 



o Slenyto® 1mg MR and 5mg MR tablets. ONLY use if preferred product is not 
tolerated/suitable, and ONLY in children aged 2-18 years with Autism Spectrum Disorder 
(ASD) and/or Smith-Magenis Syndrome (SMS). Must be prescribed by brand name 
(licensed product, licensed use). 
 



o Ceyesto 3mg standard release tablets. ONLY use if preferred product is not 
tolerated/suitable, and ONLY in children aged 6-17 years with ADHD and insomnia, 
where sleep hygiene measures have been insufficient. Must be prescribed by brand 
name (licensed product, licensed use). 
 



o Melatonin 1mg/ml oral solution (Colonis Pharma Ltd) – use is restricted only to patients 
for whom tablets (including crushed tablets) are not tolerated/suitable e.g. feeding tubes, 
due to higher cost and safety concerns with formulation containing excipients potentially 
harmful to children (e.g. propylene glycol, sorbitol). Melatonin 1 mg/ ml oral solution is 
not recommended for use in children younger than 6 years of age. But can be 
considered as an alternative for administration via fine bore feeding tubes or a very 
limited number of children who will not tolerate the crushed melatonin 2mg MR tablets 











 
 



6 
Approved by: IMOC 
Approval Date: October 2023 
Review Date: October 2025 
Version 1.0 
 



e.g. those with significant feeding difficulties who do not have a feeding tube (licensed 
product/administration, off-label use). Note: Safety concerns are dose dependent. 



 
Patients prescribed unlicensed or ‘off-label’ melatonin should be given sufficient information 
informing them of this. 
 
Contraindications and Cautions 
For latest information on contraindications and cautions please consult the latest edition of 
the British National Formulary (BNF or BNFc) https://bnf.nice.org.uk/ or Summary of Product 
Characteristics (SPC) for individual melatonin products: http://www.medicines.org.uk/emc/ 
 
Adverse effects 
For latest information on adverse effects please consult the latest edition of the British 
National Formulary (BNF or BNFc) https://bnf.nice.org.uk/ or Summary of Product 
Characteristics (SPC) for individual melatonin products: http://www.medicines.org.uk/emc/ 
 
Drug Interactions 
For latest information on drug interactions please consult the latest edition of the British 
National Formulary (BNF or BNFc) https://bnf.nice.org.uk/ or Summary of Product 
Characteristics (SPC) for individual melatonin products: http://www.medicines.org.uk/emc/ 
 
Support contact details 
NELFT 
Bolu Abifarin, Lead Pharmacist Neurodevelopmental and Disabilities Services 
Trust mobile: 07590806042 
Email: bolu.abifarin@nelft.nhs.uk   
 
KCHFT 
Dr Gayatri Omkar 
Consultant Community Paediatrician 
gayatriomkar@nhs.net  
01293 600300 
 
MCH 
Dr Nimze Gadong, Consultant Community Paediatrician 
Telephone: 01634 333366 
Email: Nimze.gadong@nhs.net  
 
KMPT 
 
CAMHS 
Dr Beryl B Navti, Clinical Lead| CAMHS Pharmacy, NELFT 
Tel: 0300 555 1200 ext: 55788 
Mobile: 07811264808 
Email: Beryl.Navti@nelft.nhs.uk  
 
 
 
 
 
 





https://bnf.nice.org.uk/
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Full history (to include smoking status, history of constipation and any red flags) 
Frequency/volume chart (assess type of fluid and  caffeine Intake) 
Measurement of post-void residual (referral to continence team for assessment) 
Urinalysis (if the patient is symptomatic) 
If patient has UTI symptoms and dipstick test shows leucocytes and/or nitrates 
send MSU 
Physical examination 



• 
• 
• 
• 
• 
 
• 



Initial assessment 



All patients should have conservative treatment prior to commencement of 
medication or referral to secondary care. This may include referral to local 
continence service or women’s health physio. 
Should include patient education, lifestyle advice, and review of bladder diary, 
bladder training and pelvic floor exercises (for women). 
Post-Menopausal Women: Intravaginal oestrogens are recommended for women 
with vaginal atrophy or OAB symptoms e.g. Ovestin 0.1% cream or Vagifem 
Pelvic floor exercise (For Women): For at least 3 months 
Bladder Training: Minimum of 6 weeks (NICE 2019) 



• 
 



 
• 
 
• 
 
• 
• 



Conservative management – non-pharmacological treatments remain the mainstay for 
patients with OAB 



 
 
 
 



 
 
 



OAB is urgency with or without urge incontinence, usually with frequency and 
nocturia 
UUI is involuntary leakage of urine associated with urgency 
Mixed urinary incontinence is involuntary leakage of urine associated with both 
urgency and physical stress (exertion, sneezing or coughing). 
SUI is the complaint of involuntary leakage on effort or exertion or on sneezing or 
coughing. 



• 
 
• 
• 
 
• 



At the initial clinical assessment, categorise the urinary incontinence as stress urinary 
incontinence (SUI), urgency urinary incontinence (UUI)/overactive bladder (OAB), or mixed UI. 
Start initial treatment on this basis: 
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Pharmacological options 



 
• Solifenacin is the first line pharmacological option, as low acquisition cost and effective. 
• Solifenacin is not suitable for patients with: 



o Myasthenia Gravis 
o Significant bladder outflow obstruction or urinary retention 
o Severe ulcerative colitis or toxic megacolon 
o GI obstruction, intestinal atony, paralytic ileus or pyloric stenosis 



• If patient has severe renal impairment (CrCl <30ml/min), moderate hepatic impairment 
(Child-Pugh score of 7-9) or treated with a potent inhibitor of CYP 3A4, the dose should 
not exceed 5mg od. 



• If Solifenacin is contra-indicated alternative first line agents include: 
o Oxybutinin (avoid in frail/elderly patients- high risk of side effects) 
o Trospium (more suitable in frail/elderly patients as does not cross the blood brain 



barrier) 
 



• When prescribing consider the anti-cholinergic burden for each patient. There is 
evidence to suggest that antimuscarinics and a high anticholinergic load, increase the 
risk of dementia and mortality. 



 
• With any pharmacological treatment consider a drug holiday to assess benefit, after 6 



months. 



 



  
 
 
 



Review at 3 months if 
no improvement, 
proceed to drug 
treatment algorithm 



Modify high or low fluid intake and advice on type of 
fluid 
Advise on drugs (if appropriate avoid diuretics), co- 
morbidity 
Smoking cessation, weight loss (aim for BMI less than 
30), exercise 
Constipation advice, healthy eating 
Consider intervention related to cognitive impairment 



• 
 
• 
 
• 
 
• 
• 



Lifestyle advice 
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NICE1 Recommends: 
Alternative 1st line if 
anti-muscarinic 
contraindicated: 
Mirabegron as below 



No improvement 



Drug treatment algorithm for overactive bladder (OAB) and mixed urinary 
incontinence (UI) in women 



 



Do NOT start drug treatment unless initial assessment has been 
completed and conservative management proves unsuccessful after 



adequate duration 
 



 



First line medication therapy1 



 



 



 



 
Review at 8 weeks: If ineffective or intolerable 



adverse effects 
 
 



NICE NG1231 recommends 2nd line drug as one with the low acquisition cost 
Mirabegron MR 50mg daily 



 
(If patients has renal or hepatic 



impairment, use reduced dose of 
25mg od.) 



 
[NICE TA290] Beta-3 agonist. For people in 
whom antimuscarinic drugs are 
contraindicated, ineffective or have 
unacceptable side effects. 



 



NB: Mirabegron is contraindicated in patients with severe uncontrolled hypertension 
(systolic≥ 180mmHg and/or diastolic ≥110mmHg) 



 
 
 



If ineffective or Intolerable 
adverse effects 



AFTER TRIAL OF 2 MEDICINES: 
Refer to secondary care – 



urology / uro-gynaecology. 
(Botulinum toxin A may be used 



as per local policy2). 
 



 



References (Refer to The British National Formulary or The Summary of Product Characteristics for more information). 
1. NICE Guidance NG123, 2nd April 2019: Urinary incontinence: The management of urinary incontinence in women available via 



http://www.nice.org.uk/guidance/ng123 



 
Review treatment after 6 months of prescribing with a view to stopping - if patient is symptom free, consider trial without drug 
treatment. Patients requiring long-term drug treatment - review annually in primary care (every 6 months for patients over 75yrs old). 



Patient safety 
Start on low doses; take account of 
total anticholinergic load (other drugs 
with antimuscarinic side effects) and 
co-existing conditions (e.g. poor 
bladder emptying). 
Minimise use of anti-cholinergic 
medication in patients with dementia 
https://www.england.nhs.uk/wp- 
content/uploads/2014/09/dementia- 
revealed-toolkit.pdf 
NICE NG123 recommendations1: Do not 
offer oxybutynin (immediate release) 
to older women who may be at higher 
risk of a sudden deterioration in their 
physical or mental health. [2013, 
amended 2019] 
 
Patient education 
Educate patient to manage patient 
expectation of drug treatment 
outcome. 
• Discuss likelihood of success (only 



modest benefit) 
• Discuss associated adverse effects 
• Inform that side effects (e.g. dry 



mouth) means drug is working and 
may improve with time. 



• Inform that full benefit may take 
at least 4-6 weeks. 



Solifenacin 5mg OD 
 Review 8 weeks after OAB drug treatment. 
 Review sooner if adverse effects are intolerable. 
 If improvement is optimal, continue treatment. 
 If there is no or suboptimal improvement change the dose 



Solifenacin 10mg OD 
 





http://www.nice.org.uk/guidance/ng123


http://www.nice.org.uk/guidance/ng123


https://www.england.nhs.uk/wp-content/uploads/2014/09/dementia-revealed-toolkit.pdf
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Nitrofurantoin safety  
Monitoring guidance for prescribers 



 



Key Points from the Alert[1] 



Healthcare professionals prescribing nitrofurantoin should be alert to the risks of pulmonary and hepatic 
adverse drug reactions and advise patients to be vigilant for the signs and symptoms in need of further 
investigation. 



MHRA Advice for healthcare professionals:[1] 



• advise patients and caregivers to be vigilant for new or worsening respiratory symptoms while taking 
nitrofurantoin and promptly investigate any symptoms that may indicate a pulmonary adverse 
reaction. 



• pulmonary reactions may occur with short- or long-term use of nitrofurantoin, and increased vigilance 
for acute pulmonary reactions is required in the first week of treatment 



• patients receiving long-term therapy, for example for recurrent urinary tract infections, should be 
closely monitored for new or worsening respiratory symptoms, especially if elderly 



• immediately discontinue nitrofurantoin if new or worsening symptoms of pulmonary damage occur 
• be vigilant for symptoms and signs of liver dysfunction in patients taking nitrofurantoin for any 



duration, but particularly with long-term use, and monitor patients periodically for signs of hepatitis 
and for changes in biochemical tests that would indicate hepatitis or liver injury 



• use caution when prescribing nitrofurantoin in patients with pulmonary disease or hepatic 
dysfunction, which may mask the signs and symptoms of adverse reactions 



• advise patients to read carefully the advice in the Patient Information Leaflet about symptoms of 
possible pulmonary and hepatic reactions and to seek medical advice if they experience these 
symptoms 



• report suspected adverse drug reactions (ADRs) to the Yellow Card scheme, website here 
 



 
Recommended monitoring for patients who are prescribed nitrofurantoin 



Before starting long term Nitrofurantoin consider:[2][3][4] 



• Baseline LFTs 
• Baseline U&Es & eGFR - Contraindicated if eGFR is less than 30mL/minute/1.73m2. 
• If eGFR less than 45 mL/min/1.73m2, normally avoid unless used with caution as a short course only (3 



to 7 days). Indications include uncomplicated lower urinary tract infection caused by suspected or 
proven multi-drug resistant bacteria where benefit outweighs risk. 



• Where possible chest examination & oxygen saturations to be performed prior to initiating long term 
nitrofurantoin by the clinician initiating this treatment, or the clinician requesting this be prescribed by 
another prescriber, for example within an outpatient setting. 



• G6PD deficiency (contraindicated if deficiency) and porphyria (contraindicated) 
• On initiation patients should be provided with the nitrofurantoin safety leaflet and informed of the 



need to report any side effects/symptoms straight away. 
 



Longer term review[4] 



• Patients should be reviewed within 6 months of starting nitrofurantoin. To reduce the risk of 
antimicrobial resistance, at each review: 



• women should be reminded about self-care 





https://yellowcard.mhra.gov.uk/
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• consideration should be given to either stopping, continuing or changing antibiotic 
prophylaxis  



• The decision on when to stop, continue or change antibiotic prophylaxis depends on 
the circumstances of an individual person. 



• Liver function tests (LFTs) should be checked at baseline and every 3-6 months 
• Renal function should be checked at baseline and every 3-6 months 
• Close monitoring of pulmonary conditions is advised, especially in elderly people[1] 



Treatment should be stopped immediately:[4] 



1) if pulmonary toxicity is suspected or detected 
2) at the first sign of hepatotoxicity 
3) at the first sign of neurological involvement.  
4) Haematological toxicity[2] 



Review treatment if renal function drops below 45 ml/minute. 
 



 



Background information - Pulmonary toxicity[4] 



• The potential for acute pulmonary damage with nitrofurantoin is well-documented in the SPC 
which states that acute, subacute and chronic pulmonary adverse reactions have been observed in 
patients treated with nitrofurantoin.[2] 



• If symptoms of pulmonary damage occur, nitrofurantoin should be discontinued immediately. 
• Acute pulmonary reactions usually occur within the first week of treatment and are reversible on 



cessation of therapy.[4] Symptoms of acute pulmonary reactions usually include fever, chills, cough, 
chest pain, dyspnoea, pulmonary infiltrates/ consolidation/ pneumonitis on chest x-ray (usually 
bilateral) or pleural effusion on chest X-ray, fine late inspiratory crackles on auscultation, restricted 
vital capacity on spirometry (indicates severe disease), peripheral eosinophilia on blood tests. 



• In sub-acute pulmonary reactions, fever and eosinophilia occur less often than in the acute form. 
• Chronic pulmonary reactions (including pulmonary fibrosis and interstitial lung disease) can develop 



insidiously with minor symptoms, more commonly in elderly patients. The severity of chronic 
pulmonary reactions and their degree of resolution appear to be related to the duration of therapy 
after the first clinical signs appear. It is important to recognise symptoms as early as possible as 
lung injury may be permanent due to fibrosis, even after cessation of therapy. 
 



Patients receiving long-term nitrofurantoin should be made aware of the symptoms of pulmonary 
toxicity and the importance of reporting these to their GP if they occur. 



 
 



Background information - Hepatic toxicity[4] 



• Hepatic reactions including cholestatic jaundice and chronic active hepatitis occur rarely, but 
fatalities have been reported. 



• Cholestatic jaundice is generally associated with short-term therapy (usually up to 2 weeks). 
Chronic active hepatitis, occasionally leading to hepatic necrosis is generally associated with long-
term therapy (usually after 6 months). The onset may be insidious. 



• Treatment should be stopped at the first sign of hepatotoxicity. 
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Patients receiving long-term nitrofurantoin should have liver function checked at baseline[2] and every 3-
6 months. 



 



Background information - Renal impairment[4] 



• Nitrofurantoin is contraindicated in patients suffering from renal impairment with an eGFR < 45 
ml/minute, although it may be used with caution as short-course therapy only for the treatment of 
uncomplicated lower urinary tract infection in individual cases with an eGFR between 30-44 ml/min 
to treat resistant pathogens, when the benefits are expected to outweigh the risks. 
 



Patients receiving long-term nitrofurantoin should have renal function checked at baseline[2] and every 
3-6 months. 



 
 



Neurological toxicity[4] 



• Peripheral neuropathy (including optical neuritis) with symptoms of sensory as well as motor 
involvement, which may become severe or irreversible have been reported 



• Treatment should be stopped at the first sign of neurological involvement 



 



Recurrent urinary tract infections[6] 



Kent and Medway local antibiotic prescribing guidance and NICE guidance recommend: 



• First advise about behavioural and personal hygiene measures, and self-care (with D-mannose or 
cranberry products) to reduce the risk of UTI. 



• For postmenopausal women, if no improvement, consider vaginal oestrogen (review within 12 
months). 



• For non-pregnant women, if no improvement, consider single-dose antibiotic prophylaxis for 
exposure to a trigger (review within 6 months). 



• For non-pregnant women (if no improvement or no identifiable trigger) or with specialist advice for 
pregnant women, men, children or young people, consider a trial of daily antibiotic prophylaxis 
(review within 6 months). 



• Trimethoprim or nitrofurantoin are the first choice antibiotics for prophylaxis for people 16 years 
and over, with amoxicillin and cefalexin as second choice options. 



• Nitrofurantoin 50 – 100mg daily at night is an option for long-term low dose prophylaxis of 
recurrent UTIs in patients with eGFR ≥45 ml/minute. 



• A review within 6-months is recommended as this reflects the duration of most trials of 
prophylactic antibiotics and information on long-term follow-up is lacking. 
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DRUG  SAFETY  UPDATE – PATIENT INFORMATION 



Nitrofurantoin 
 



Nitrofurantoin is an effective antibiotic used to prevent and treat infections of the bladder, 
kidney, and other parts of the urinary tract, but it has been linked to side effects affecting 



the lungs and liver[1] 
 



If you are taking nitrofurantoin, seek medical advice immediately if you experience any of 
the following symptoms as these may be symptoms of a side effect affecting the 
lungs[1] 
 



• trouble breathing 
• shortness of breath  
• a lingering cough,  
• coughing up blood or mucus 
• pain or discomfort when breathing 
 
Talk to your doctor or another healthcare professional if you develop any of the following 
as these may be symptoms of a side effect affecting the liver[1] 
 



• yellowing of the skin or eyes,  
• upper right abdominal pain,  
• dark urine and pale or grey-coloured stools,  
• itching or joint pain and swelling. 
 
You should also seek advice for any of the following: 
 



• Fever (body temperature 38°C or higher 
• pain, tingling or loss of feeling in the feet 
• loss of balance or weakness 
• a cut or ulcer on your foot that isn't getting better 
• your eye sight gets worse  
• eye pain (particularly on moving the eye) 
• not being able to see colours as well as before 



 



Be alert to the potential adverse drug reactions and vigilant for the signs 
and symptoms that may need further investigation. 



 



If you are using Nitrofurantoin in the long term: 
 



Your treatment will be reviewed by your GP at least every 6 months. This is to ensure 
that the treatment is working for you and that it is still appropriate for you to continue. 
 



In order to check that your medicine is not causing any problems your GP will ask you to 
attend blood tests when you start treatment and then every 3-6 months to check how well 
your kidneys and liver are working. 
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Kent and Medway ICB Position Statement –  
Gastro-intestinal (GI) Anti-spasmodics – Dicycloverine and 
Propantheline prescribing not supported  



Cost of a 28 day supply of dicycloverine tablets varies between £178.30 (10mg TDS) to £226.60 (20mg 
TDS) depending on dose (and £356.61 if 10mg tablets are used TDS for a 20mg dose) and for 
propantheline 15mg tablets £15.55 (15mg TDS) to £41.48 (total daily dose of 120mg). 
Whereas a 28 day supply of mebeverine is £5.51, alverine (60-120mg TDS) £2.74-5.48, hyoscine 
butylbromide (10mg TDS to 20mg QDS) £5.75 - £15.32, peppermint oil caps (1-2 capsules TDS) £7.04 
- £14.08. 1 
 



• NICE CG61 and CG147 do not specify a particular anti-spasmodic in IBS or diverticular 
disease.2,3 
 



• The NICE CKS-IBS states:  
“Antispasmodic drugs may be used as required for abdominal pain or spasm in irritable 
bowel syndrome (IBS). Drug options include: Direct-acting smooth muscle relaxants such 
as mebeverine hydrochloride (immediate-release or modified-release), alverine citrate, and 
peppermint oil. These drugs are less likely to cause adverse effects compared with 
antimuscarinics such as hyoscine butylbromide and dicycloverine.”4 



 



• The BNF entry for dicycloverine cites STOPP criteria under cautions:  
“Elderly In adults: 
Prescription potentially inappropriate (STOPP criteria): 



Kent and Medway ICB does not support the prescribing of dicycloverine (or 
propantheline for GI smooth muscle spasm). 
 
Dicycloverine and propantheline are NON-FORMULARY and not 
recommended for prescribing. Dicycloverine is poorly selective and both 
drugs are more likely to cause antimuscarinic effects. There are lower cost 
alternatives with relatively fewer adverse effects. There is also insufficient 
evidence to demonstrate a significant difference in effectiveness between the 
anti-spasmodics. Consider alternative safer, more cost-effective options.  
 
Recommendations: 
• Review existing dicycloverine and propantheline prescribing. Consider 



STOPP criteria listed in BNF dicycloverine monograph, anticholinergic 
burden and manufacturer’s SmPC cautions and contraindications. 



 
• Comprehensive trials of the other formulary antispasmodics should be 



attempted and if necessary, refer to a specialist to exclude underlying 
disease and advise on anti-spasmodic choice. 



 
• Formulary status of GI Anti-spasmodics: 



1st line – mebeverine, alverine 
2nd line – hyoscine butylbromide, peppermint oil capsules. 
Dicycloverine and propantheline are ‘not recommended’ and NON 
FORMULARY” in Kent and Medway ICB. 
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o to treat extrapyramidal side-effects of antipsychotic medications (risk of 
antimuscarinic toxicity) 



o with delirium or dementia (risk of exacerbation of cognitive impairment), narrow-angle 
glaucoma (risk of acute exacerbation of glaucoma), or chronic prostatism (risk of 
urinary retention) 



o if two or more antimuscarinic drugs prescribed concomitantly (risk of increased 
antimuscarinic toxicity)” 5 



in addition to other cautions and contraindications. 
 



• The anticholinergic burden score, assessed using Medichec, is 2 for dicycloverine 
(dicyclomine), 2 for propantheline and 1 for hyoscine butylbromide. 
 The BNF states that of the antimuscarinic antispasmodics, hyoscine butylbromide is less 
likely to cross the blood brain barrier and therefore will have a lower risk for central nervous 
system side-effects. 
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1. NHS BSA. Drug Tariff. Accessed on line 25/8/23. 
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3. NICE CG147.  Diverticular disease: diagnosis and management.  Overview | Diverticular disease: diagnosis and 
management | Guidance | NICE. Accessed 5.6.23 
4. NICE CKS. Irritable Bowel Syndrome.  Irritable bowel syndrome | Health topics A to Z | CKS | NICE . Accessed 
5.6.23. 
5. BNF.  Dicycloverine hydrochloride | Drugs | BNF | NICE Accessed on line on 5.6.23.  
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NICE Publications
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NICE clinical guidelines









Stroke rehabilitation in adults published in October 2023

This guideline covers rehabilitation after stroke for over 16s. It aims to ensure people are assessed for common problems and conditions linked to stroke, and get the care and therapy they need. It includes recommendations on the organisation and delivery of rehabilitation in hospital and the community.

Updated NICE Clinical Guidelines







Thyroid disease: assessment and management Updated October 2023

This guideline covers investigating all suspected thyroid disease and managing primary thyroid disease (related to the thyroid rather than the pituitary gland). It does not cover managing thyroid cancer or thyroid disease in pregnancy. It aims to improve quality of life by making recommendations on diagnosis, treatment, long-term care and support.

NICE has also produced a guideline on thyroid cancer.

In October 2023, NICE updated recommendations on investigating suspected thyroid dysfunction to highlight the potential for biotin in dietary supplements to affect the results of thyroid function tests.



Jaundice in newborn babies under 28 days Updated October 2023

This guideline covers diagnosing and treating jaundice, which is caused by increased levels of bilirubin in the blood, in newborn babies (neonates). It aims to help detect or prevent very high levels of bilirubin, which can be harmful if not treated.

In October 2023, NICE updated recommendations on looking for jaundice to highlight that skin pigmentation changes may be harder to see in darker skin and managing prolonged jaundice to advise that urine culture should only be considered if there is clinical suspicion of urinary tract infection. For more information, see the October 2023 surveillance report.



Pneumonia in adults: diagnosis and management Updated October 2023

This guideline was developed before the COVID-19 pandemic. It covers diagnosing and managing pneumonia in adults who do not have COVID-19. It aims to improve accurate assessment and diagnosis of pneumonia to help guide antibiotic prescribing and ensure that people receive the right treatment.

In October 2023, NICE replaced the recommendation on lower respiratory tract infection with a link to NICE's guideline on suspected acute respiratory infection in over 16s (ARI). NICE updated the recommendations on severity assessment outside hospital in line with the ARI guideline.

For recommendations on managing suspected or confirmed pneumonia in adults with COVID-19, see NICE's guideline on managing COVID-19.

For recommendations on antibiotic treatment, see NICE's guidelines on pneumonia (community-acquired): antimicrobial prescribing and pneumonia (hospital-acquired): antimicrobial prescribing.





Familial breast cancer: classification, care and managing breast cancer and related risks in people with a family history of breast cancer Updated November 2023

This guideline covers care for people with a family history of breast, ovarian or another related (prostate or pancreatic) cancer. It aims to improve the long-term health of these families by describing strategies to reduce the risk of and promote early detection of breast cancer (including genetic testing and mammography). It also includes advice on treatments (tamoxifen, raloxifene) and surgery (mastectomy).

NICE has also produced a guideline on some of the tests and treatments for early and locally advanced breast cancer.

In November 2023, NICE removed the off-label warning for anastrozole in recommendations on chemoprevention for women at moderate or high risk of breast cancer, in line with the MHRA licence variation.



Suspected acute respiratory infection in over 16s: assessment at first presentation and initial management Updated November 2023

This guideline covers assessment of people aged 16 and over with symptoms and signs of acute respiratory infection (bacterial or viral) at first remote or in-person contact with NHS services. It also covers the initial management of any infections. It aims to support healthcare practitioners in making sure that people’s treatment follows the best care pathway. It forms part of a suite of work on virtual wards being undertaken by NICE.

This guideline should be read alongside NICE’s antimicrobial prescribing guidelines on:

· acute cough

· acute exacerbation of chronic obstructive pulmonary disease

· acute sinusitis

· acute sore throat.

In November 2023, NICE amended guidance to clarify that the threshold for treatment or referral for further assessment may be lower for people with an acute respiratory infection who are more likely to have a poor outcome.



Hypertension in adults: diagnosis and management Updated November 2023

This guideline covers identifying and treating primary hypertension (high blood pressure) in people aged 18 and over, including people with type 2 diabetes. It aims to reduce the risk of cardiovascular problems such as heart attacks and strokes by helping healthcare professionals to diagnose hypertension accurately and treat it effectively.

NICE has also produced a guideline on hypertension in pregnancy.

In November 2023, NICE updated guidance on measuring and managing postural hypotension. NICE also added tables to the section on monitoring treatment and blood pressure targets to summarise blood pressure targets in this guideline and guidelines on type 1 diabetes and chronic kidney disease. See update information for further details.



Transient loss of consciousness ('blackouts') in over 16s Updated November 2023

This guideline covers assessment, diagnosis and referral for people over 16 who have had a transient loss of consciousness (TLoC; also called a blackout). It aims to improve care for people with TLoC by specifying the most effective assessments and recommending when to refer to a specialist.

In November 2023, NICE amended guidance on assessment and referral for suspected postural hypotension. See update information for further details.



COVID-19 rapid guideline: managing COVID-19 Updated November 2023

This guideline covers the management of COVID-19 for babies, children, young people and adults in all care settings.

NICE are continually monitoring the evidence and updating the guideline as new information emerges.

On 30 November 2023 NICE:

· replaced two recommendations on managing acute cough with a link to the NICE guideline on cough (acute): antimicrobial prescribing

· removed the recommendation to consider benzodiazepine for managing anxiety or agitation

· removed the recommendations on medicines for end of life care.

For more details see the update information.



Acne vulgaris: management Updated December 2023

This guideline covers management of acne vulgaris in primary and specialist care. It includes advice on topical and oral treatments (including antibiotics and retinoids), treatment using physical modalities, and the impact of acne vulgaris on mental health and wellbeing.

In December 2023, NICE clarified recommendations on oral isotretinoin treatment in line with the 2023 MHRA advice on the introduction of new safety measures. See the update information for more details.
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Attention Deficit Hyperactive Disorder (ADHD) medication availability and supply disruption update: 15th December 
2023  


The situation is fluid - revised guidance will be provided accordingly. Correct at time of publication – for the latest information visit SPS Medicines Supply Tool 
 
On 27th September a safety critical and complex National Patient Safety Alert was issued warning of anticipated shortages over the coming months for the 
following ADHD medicines:  
 


Methylphenidate 
 


Lisdexamfetamine Guanfacine 
 


o Equasym XL® 10mg, 20mg and 30mg capsules  
o Xaggitin XL® 18mg and 36mg prolonged-


release tablets 
o Concerta XL® 54mg prolonged-release tablets  
o Xenidate XL® 27mg prolonged-release tablets 


o Elvanse® 20mg, 30mg, 40mg, 50mg, 
60mg and 70mg capsules 


o Elvanse® Adult 30mg, Adult 50mg, Adult 
70mg capsules 


Various re supply dates please see info below 
 


 


o Intuniv® 1mg, 2mg, 3mg and 4mg prolonged-
release tablets 


 


 
There is also a current shortage of certain atomoxetine capsules and oral solution https://www.sps.nhs.uk/shortages/shortage-of-atomoxetine-capsules-and-oral-
solution/. 
 
The main aim of this document is to provide information and clinical recommendations about how to manage the current and anticipated shortages. 
To check stock availability: A Medicines Supply Tool is provided by DHSC & CMU: https://www.sps.nhs.uk/home/tools/medicines-supply-tool/ with a 
designated ‘Prescribing available medicines to treat ADHD‘ page which lists current availability of medicines used to treat ADHD.  
 
Further information has been published on the Specialist Pharmacy Service website to support the ongoing management of supply disruption of medicines 
used to treat Attention Deficit Hyperactivity Disorder (ADHD). This information is in a series of articles which are available below: 
 
Continuing management of the ADHD medicines shortage 
Supporting system response to the ADHD medicine shortage 
Considerations when prescribing guanfacine 
Considerations when prescribing modified-release methylphenidate 
Prescribing available medicines to treat ADHD 
 
 
 
 
 
 



https://www.sps.nhs.uk/home/tools/medicines-supply-tool/

https://www.bing.com/ck/a?!&&p=44373ddceddd4588JmltdHM9MTY5NjIwNDgwMCZpZ3VpZD0yYzJmM2RkMy1hZTNjLTZmYWItMGYwZS0yZWE0YWY1ZTZlMGEmaW5zaWQ9NTIwMg&ptn=3&hsh=3&fclid=2c2f3dd3-ae3c-6fab-0f0e-2ea4af5e6e0a&psq=NPSA+ADHD&u=a1aHR0cHM6Ly93d3cuY2FzLm1ocmEuZ292LnVrL1ZpZXdhbmRBY2tub3dsZWRnbWVudC9WaWV3QWxlcnQuYXNweD9BbGVydElEPTEwMzIzOA&ntb=1

https://www.sps.nhs.uk/shortages/shortage-of-atomoxetine-capsules-and-oral-solution/

https://www.sps.nhs.uk/shortages/shortage-of-atomoxetine-capsules-and-oral-solution/

https://www.sps.nhs.uk/home/tools/medicines-supply-tool/

https://www.sps.nhs.uk/articles/prescribing-available-medicines-to-treat-adhd/

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fcontinuing-management-of-the-adhd-medicines-shortage%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=Jjm2fq4PDIW1ejZuyhlhaVIlIS66Swg121glGSjqFlM%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fsupporting-system-response-to-the-adhd-medicine-shortage%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=mMIHC5jZy1a4okWcKjEJUnZiAk5ErH8HwLaf%2FlurPnM%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fconsiderations-when-prescribing-guanfacine%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=UXp6IpmkwacK0oK9l9K1gz%2BmyTM71YpExlww6Z4ztEE%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fconsiderations-when-prescribing-modified-release-methylphenidate%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=9nX5Z%2F3tzy7dyMrMVA5AKrFN7DoCe89wDPNSV9BUWRY%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fprescribing-available-medicines-to-treat-adhd%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=nYnYbQraNuy9L6CQnRslOM1E6M2j0VBnjo3Cm%2FEQdy0%3D&reserved=0
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Methylphenidate Modified-Release bioequivalent alternatives. 
NB: Modified-release methylphenidate preparations MUST be prescribed by brand due to differences in bioavailability 


Medicines affected   Anticipated re-supply date  Bioequivalent Alternatives  


Xenidate XL 18mg tablets (Viatris UK Healthcare Ltd)  22nd December 2023  Delmosart 18mg modified-release tablets  
Concerta XL 18mg tablets  
Matoride XL 18mg tablets  


Xenidate XL 27mg tablets (Viatris UK Healthcare Ltd)  22nd December 2023  Delmosart 27mg modified-release tablets  
Xaggitin XL 27mg tablets    
Concerta XL 27mg tablets   


Xaggitin XL 18mg tablets (Ethypharm UK Ltd) . 1st February 2024  Delmosart 18mg modified-release tablets  
Affenid XL 18mg tablets  
Matoride XL 18mg tablets 
Concerta XL 18mg tablets    


Xaggitin XL 36mg tablets (Ethypharm UK Ltd) . 1st February 2024  Delmosart 36mg modified-release tablets  
Xenidate XL 36mg tablets  
Affenid XL 36mg tablets  
Matoride XL 36mg tablets   


Affenid XL 27mg tablets (Zentiva Pharma UK Ltd) Back in stock  Delmosart 27mg modified-release tablets  
Xaggitin XL 27mg tablets   
Concerta XL 27mg tablets   


Equasym XL 10mg capsules (Takeda UK Ltd) w/c 5th February 2024 Refer to ‘Clinical Advice’ section below   


Equasym XL 20mg capsules (Takeda UK Ltd) w/c 18th December 2023  


Equasym XL 30mg capsules (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance Refer to ‘Clinical Advice’ section below   


NB: Concerta XL 36mg and 54mg tablets Back in stock as of 28/11/23 via wholesalers including Alliance as per info given from Janssen 
NB: Matoride XL is not available in 27mg strength 


 
Most patients will be able to switch between their currently prescribed 12-HOUR duration brand/branded generic to another 12-HOUR duration brand/branded 
generic without concern. Switches can take place in primary care.  


However, due to the relatively wide confidence limits allowed, it is possible that a minority of patients could experience a change in symptom control or tolerability 
following a switch.  


For patients who have switched between 12-hour formulations before and previously experienced a change in symptom control or tolerability, and are prescribed 
Concerta XL for this reason, refer to the specialist.  


The specialist may consider the following: if there were problems with: 


Anticipated re-supply dates (correct on date of distribution) 
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➢ symptom control - consider if this change in symptom control might be acceptable for a short period of time, until the shortage of the brand they take 
resolves, or whether an alternative medication would be more appropriate. 


➢ tolerability – establish what the tolerability issues were and consider whether it would be appropriate to temporarily prescribe a lower dose of their 
currently unavailable brand (assuming that strength is available) or to switch to a lower dose of the previously less-well tolerated brand. Decisions 
should be made on an individual case-by-case basis and if lower doses are used, this should take into account the potential for a reduction in efficacy. 


 


 


Lisdexamfetamine 


Medicines affected   Anticipated re-supply date as per 


Takeda/SPS 


Alternatives 


Elvanse 20mg capsules (Takeda UK Ltd) w/c 15th January 2024 Refer to ‘Clinical Advice’ section below  


 


NB: Information from Takeda RE: Elvanse Adult vs Elvanse: 


The physical attributes of Elvanse® (lisdexamfetamine 


dimesylate) and Elvanse Adult® (lisdexamfetamine 


dimesylate) are exactly the same, the only difference 


between the two medications is the indication population 


(licensing) where Elvanse is only indicated for paediatric 


patients (6 years and older), whereas Elvanse Adult is 


indicated for adults. Elvanse Adult and Elvanse can be used 


interchangeably off label – this would be at the prescribers 


clinical discretion 


Elvanse 30mg capsules (Takeda UK Ltd) w/c 1st January 2024 


Elvanse 40mg capsules (Takeda UK Ltd) Limited Stock, Available intermittently via 


Alliance 


Elvanse 50mg capsules (Takeda UK Ltd)  Limited Stock, Available intermittently via 


Alliance 


Elvanse 60mg capsules (Takeda UK Ltd) Limited Stock, Available intermittently via 


Alliance 


Elvanse 70mg capsules (Takeda UK Ltd)  w/c 1st January 2024 


Elvanse Adult 30mg capsules (Takeda UK Ltd)  w/c 15th January 2024 


Elvanse Adult 50mg capsules (Takeda UK Ltd) w/c 11th March 2024  


Elvanse Adult 70mg capsules (Takeda UK Ltd) w/c 8th January 2024 


Guanfacine 


Medicines affected   Anticipated re-supply date as per Takeda Alternatives 


Intuniv 1mg modified-release tablets (Takeda UK Ltd) Limited stock back in as of 15.12.23 Refer to ‘Clinical Advice’ section below  


Intuniv 2mg modified-release tablets (Takeda UK Ltd) Limited stock back in as of 15.12.23 


Intuniv 3mg modified-release tablets (Takeda UK Ltd) w/c 18th December 2023 


Intuniv 4mg modified-release tablets (Takeda UK Ltd)  w/c 18th December 2023 
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Clinical Advice 
(with thanks to MCH, KCHFT, NELFT, Medway Hospital, Psicon and Psychiatry UK for input) 


• The shortages are likely to extend to strengths that are not listed in the National Patient safety Alert, do not newly initiate any ADHD medication listed above – this 


includes ongoing prescribing for those patients who have had a private assessment. 


• Maintain 28 day prescribing - Prescribers should avoid increasing quantities for existing patients on ADHD medication as this will add further pressures to the current 


stock disruption situation. 


• The stock availability is currently variable across pharmacies – it is vital you establish how much supply the patient has remaining and consider the risk before 


referring to specialist services.  


• Methylphenidate modified release preparations can be switched to an alternative in primary care (see table under ‘Anticipated Supply dates’). 


• Community pharmacies will use different wholesalers, therefore contact the local pharmacies to understand the stock availability as recommended in the NatPSA 


alert. 


• Community pharmacies will ONLY be able to dispense what is written on the prescription, therefore new prescriptions will be needed for changes to the 


drug/dose/strength.  


• The table below will support you to manage patients impacted by the shortage accordingly, the specialist teams are aware of the situation and will support where 


needed – see contact details at the end of this document. 


• NICE guidelines recommend having regular treatment breaks from ADHD medications. It is not unusual to stop taking medication over the weekend or during school 


holidays. 


• Clonidine is not licenced for ADHD and is NOT included in Kent and Medway Shared care guidance.  


 


 


 


 


Atomoxetine 


Medicines affected   Anticipated re-supply date  Alternatives   


Atomoxetine 25mg capsules  Back in stock 
Refer to ‘Clinical Advice’ section below  


Atomoxetine (Strattera) 4mg/ml oral solution (Eli Lilly) 21st December 2023 


NB:  Atomoxetine 10, 18, 40, 60, 80 and 100mg capsules are back in stock as of 06/11/23 


Atomoxetine 25mg capsules are back in stock as of 6/12/23, Glenmark brand available via Phoenix Healthcare Distribution Ltd, Lexon UK Ltd, Alliance 


Healthcare Distribution, Bestway Pharmacy, Trident Pharmaceuticals, Sigma Pharmaceuticals. NB:  Several manufacturers have discontinued.  
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Methylphenidate Modified-release 
preparations 


 


Lisdexamfetamine Guanfacine Atomoxetine 
 


• We recommend that a risk-based approach to referral to specialist team is taken to manage demand. 


• Consider whether there is pre-existing evidence that stopping ADHD medication was associated with a rapid relapse of high-risk behaviour (e.g. serious self-
harm, severe aggression leading to injuries or the Police being called, school exclusion etc). These individuals should, if possible, be prioritised for referral for 
alternate medication. 


• In general, it would be hoped that should medication be stopped that no significant adverse events will occur, however should significant issues arise 
contacting the specialist teams directly for support may be required. 


Can be switched in primary care    


In the first instance, we would suggest 
offering reassurance to patients on 
stimulant medication of the following: 
o The simplest initial intervention would 


be to consider ONLY using their current 
supply of medication on days they most 
need 


o Reducing the dose (where formulation 
allows this) may be helpful to allow 
current supply to last longer 


o We recognise that this is a worrying 
situation, but a temporary pause in 
medication is not physically harmful 
despite it being impactful in other ways 


o Switch to a bioequivalent alternative  


o Refer to specialist if further 


information needed. 


In the first instance, we would suggest 
offering reassurance to patients on 
stimulant medication of the following: 
o The simplest initial intervention 


would be to consider ONLY using 
their current supply of medication 
on days they most need 


o Reducing the dose (where 
formulation allows this) may be 
helpful to allow current supply to 
last longer 


o We recognise that this is a 


worrying situation, but a 


temporary pause in medication is 


not physically harmful despite it 


being impactful in other ways 


Refer to specialist for further advice 


Patients on guanfacine should NOT 
stop this suddenly (due to possibility 
of rebound hypertension) and will 
need to be reviewed by their 
specialist ADHD team if patient 
unable to get supply of medication. 
(If it is not possible to reduce slowly, 
monitor BP and HR on stopping. The 
hypotensive effect of guanfacine 
may take about 2 – 4 days to resolve. 
This is usually asymptomatic and 
clinically insignificant. Monitor BP 
and HR at day 2, and again at day 4. 
If blood pressure is raised at day 4, 
measure again at weekly intervals 
until normal.  
If there are signs of clinically 
significant rebound hypertension, 
seek advice from specialist. 
Acknowledging South London and 
Maudsley) 


Patients on Atomoxetine could 
reduce their dose or take it on 
alternate days in the short term.  
Refer to specialist for further 
advice 
 
 


 


 


 


 


EMIS search: The searches for EMIS are in two folders. There are a total of 9 searches.  
A. Out of Stock ADHD Medication Reports  


• This folder contains 1 search which identifies all current Out of Stock (OoS) ADHD Medications 


 


Clinical System searches 
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ADHD Medication 


inc Out of Stock for Emis.xml 


B. All Current ADHD Medication Prescribing  
• This folder contains 8 extra/optional searches on all ADHD medications incl. those not indicated as OoS.  


ADHD Searches inc 


Out of Stock Medicines v2.docx
 


(Refer to above document for 


additional information 


behind the search criteria) 


 


Cancelling a prescription 
 


Given that the shortages are predicted to last until December, it is important that you cancel any EPS prescriptions, including electronic repeat dispensing. The 


attached guide takes you through the steps needed to cancel a prescription. 


EMIS Rx 


Cancellations.docx
 


 


NHS Kent and Medway contacts 
 


A non-clinical helpline is available for patients who would like more information on the supply disruption (01634 335095 option 3 then option 3, ADHD 
Medicine Shortages). 


Adult services contact details: Providers will accept an email and will not require another referral form.  


It is important that GPs contact the providers (details below) in the first instance. 


Psychiatry UK ADHD clinic 033 0124 1980 Mon - Fri 8am to 8pm  


Dedicated email for Primary Care GPs is p-uk.sharedcare@nhs.net Please note this is not for patient use. 


Psicon ADHD Clinic kmccg.psicon.adults@nhs.net  


01227 379099 (Then Option 1 NHS, Option 1 ADHD & Prescriptions) 


 


Children’s ADHD contact details  


Providers will accept an email for advice and review and will not require another referral form – please mark ‘In response to medicines shortage’ . 


Medway NHS Foundation Trust (MFT)  


medwayft.swalecchadmin@nhs.net 


Medway Community Healthcare   


medch.childrenscommunity@nhs.net 



mailto:p-uk.sharedcare@nhs.net

mailto:kmccg.psicon.adults@nhs.net

mailto:medwayft.swalecchadmin@nhs.net

mailto:medch.childrenscommunity@nhs.net
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Kent Community Health NHS Foundation Trust  


kcht.CommunityPaediatrics@nhs.net 


0300 013 2139 


This is a number set up just for ADHD medication enquiries during the shortage. For Health care professionals only.   


North East London NHS Foundation Trust 


NELFT Neurodevelopmental and Learning Disabilities Service (NLDS) 


nlds.gp@nelft.nhs.uk 



mailto:kcht.CommunityPaediatrics@nhs.net

mailto:nlds.gp@nelft.nhs.uk
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		SHORTAGE:

Dukoral cholera vaccine (inactivated, oral) effervescent powder and suspension for oral suspension



		Anticipated re-supply date: 29.12.23

Actions for prescribers:

Primary care prescribers should:

· consider prescribing rifampicin 100mg/5ml oral suspension, where appropriate.

Alternatives

Vaxchora effervescent powder and powder for oral suspension remains available and is able to fully support with an uplift in demand.



Considerations and background

Supporting Information

There will be limited supplies of Dukoral cholera vaccine until late December 2023.



Vaxchora cholera vaccine remains available and is able to fully support with an uplift in demand.



Vaxchora is a live vaccine, so this will need to be taken into consideration. According to the SmPC, the vaccine is contraindicated in individuals with congenital immune deficiency or receiving immunosuppressive drugs or treatments. Please refer to the SmPC for further information.







		[bookmark: _Hlk150775241]SHORTAGE:

Rasagiline 1mg tablets



		Anticipated re-supply date: 15.12.23



Actions

Primary and secondary care:

· Where practices in primary care identify patients on rasagiline, it is helpful to determine what supply they have left so arrangements can be made to put a management plan in place as soon as possible to minimise the risk of a break in treatment.

· Clinicians in secondary care should review patients admitted on rasagiline; where the hospital has no stock and the patient did not bring in their own supply, alternative management options should be considered, communicating any changes to primary care.

· Supplies of unlicensed rasagiline 1mg tablets can be sourced. Specialist teams should be consulted if this option is to be considered as it may not be viable for patients who have run out already or are low in supply due to the likely delay in obtaining these products. Contact should be made with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see supporting information below).

· Patients on rasagiline who did not tolerate or respond to selegiline may be considered for a switch to safinamide (possibly off-label use in some cases) or an alternative agent based on specialist advice.

· Where possible, reserve any remaining stock for patients taking rasagiline as monotherapy or those who cannot tolerate or did not respond to selegiline.

Where clinicians are confident to safely switch patients to an alternative therapy, they should:

· consider prescribing selegiline (Eldepryl) 5mg and 10mg tablets if not already trialled, where appropriate (see supporting information below for important safety considerations);

· counsel patients on the change to treatment and dosing, including reassurance that selegiline is a similar agent to rasagiline (see supporting information below), and advise them to report worsening of disease control, non-motor symptoms, mood, and/or side effects;

· signpost patients to Parkinson’s UK helpline for further support/information, if required;

· inform the patient’s specialist teams that treatment has been switched to selegiline; and

· liaise with the patient’s specialist team for advice on management options if there is concern whether a washout period is required, or if the above option is not appropriate, or if patients experience a deterioration in disease control or troublesome side effects after switching.

Specialist teams should:

· ensure no new patients are initiated on rasagiline 1mg tablets if supplies are unavailable; and

· support primary care clinicians seeking advice on managing the switch to alternative treatment, including provision of an individualised management plan, where required.

Alternatives

Licensed products

The following products remain available:

· selegiline (Eldepryl) 5mg and 10mg tablets

· safinamide (Xadago) 50mg and 100mg tablets

Unlicensed products

The following specialist importers have confirmed they can source unlicensed rasagiline 1mg tablets (please note there may be other companies that can also source supplies):

· Alium Medical

· Genetech Pharmaceuticals

· Mawdsley’s Unlicensed

· Target Healthcare

Considerations and background

Supply summary

· Rasagiline 1mg tablets are in limited supply until mid-December 2023.

· Unlicensed supplies of rasagiline 1mg tablets may be sourced, lead times vary.

· Selegiline (Eldepryl) 5mg and 10mg tablets remain available and can support increased demand.

· Safinamide (Xadago) 50mg and 100mg tablets remain available and can support increased demand.

Clinical information

Switching MAO-B inhibitors

Although the SmPC’s for rasagiline and safinamide recommend a washout period to avoid serotonin syndrome and hypertensive crisis, in practice, neurologists may decide to switch patients without a washout to avoid worsening of fluctuations and prolonged off periods. It has been noted that the suspension of MAO-B inhibitors even for a few days can lead to a drastic deterioration in terms of worsening of motor and non-motor symptoms.

The very limited published evidence on switching between agents suggests it can be carried out safely. An individualised approach as to the need for a washout period should be based on current disease control, comorbidities, and concomitant drugs, with advice sought from the specialist team if necessary.

Rasagiline

Rasagiline is a selective irreversible MAO-B inhibitor.

Indication

Treatment of idiopathic Parkinson’s disease as monotherapy or as adjunct therapy (with levodopa) in patients with end of dose fluctuations.

Dose

1mg once daily.

Practice points

In practice, it is the preferred first line MAO-B inhibitor for most patients due to better tolerability profile than selegiline.

Switching advice in SmPC

At least 14 days must elapse between discontinuation of rasagiline and initiation of treatment with other MAO inhibitors.

Selegiline

Selegiline is a selective irreversible MAO-B inhibitor.

Indication

Treatment of Parkinson’s disease, or symptomatic parkinsonism. It may be used alone in early Parkinson’s disease for symptomatic relief to delay the need for levodopa, or as an adjunct to levodopa.

Dose

10mg daily, either as a single dose in the morning or in two divided doses of 5mg, taken at breakfast and lunch.

Practice points

Selegiline has a different metabolic pathway to rasagiline and variation between respective SmPC’s in what is classified as a caution and a contraindication. For example, alcohol is a caution for rasagiline but contraindication for selegiline.

Switching advice in SmPC

There is no recommendation, but caution that concomitant administration of selegiline and MAO inhibitors may cause central nervous and cardiovascular system disorders.

Safinamide

Safinamide is a selective reversible MAO-B inhibitor.

Indication

Treatment of adult patients with idiopathic Parkinson’s disease as add-on therapy to a stable dose of levodopa alone or in combination with other Parkinson’s disease medicinal products in mid-to late-stage fluctuating patients.

Dose

50mg per day. This may be increased to 100mg/day.

Practice points

In practice, safinamide ia a last line oral treatment option and only to be initiated on the advice of a specialist, in line with local guidance.

Switching advice in SmPC

At least 7 days must elapse between discontinuation of safinamide and initiation of treatment with other MAO inhibitors.

Medicine Supply Notification Number

MSN/2023/107

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Griseofulvin 125mg and 500mg tablets



		Anticipated re-supply date

Griseofulvin 125mg tablets (Essential Generics Ltd)

26 January 2024

Griseofulvin 500mg tablets (Essential Generics Ltd)

5 April 2024

Actions

Prescribers should:

not initiate new patients on griseofulvin tablets; and

review patients currently being treated with griseofulvin tablets and consider alternative therapies (see Alternatives and Supporting Information).

Alternatives

Alternative oral antifungals remain available.

The following specialist importers have confirmed they can source unlicensed griseofulvin 125mg and 500mg tablets (please note there may be other companies that can also source supplies):

· Alium Medical

· Target Healthcare

Considerations and background

Supporting Information

Clinical Information

The use of an alternative oral antifungal will depend on the infection that is being treated.

The following describes where terbinafine or itraconazole may be used:

https://bnf.nice.org.uk/treatment-summaries/antifungals-systemic-use/

If culture and sensitivities indicate that the fungi is only sensitive to griseofulvin, then microbiology input would be required if unlicensed griseofulvin is unavailable.

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Co-trimoxazole 40mg/200mg/5ml oral suspension sugar free



		Anticipated re-supply date: 02.02.24

Actions

All clinicians/prescribers should:

consider prescribing co-trimoxazole 80mg/400mg/5ml oral suspension, which is able to support the market during this time, ensuring that the patient is not intolerant to any of the excipients, and is counselled on the appropriate dose and volume required (see Supporting Information below);

consider prescribing unlicensed products only where licensed alternatives are not appropriate. Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see Supporting Information below);

if the above options are not considered appropriate, advice should be sought from specialists on management options.

Alternatives

Co-trimoxazole 80mg/400mg/5ml oral suspension is licensed for use in children aged >12 to <18 years and adults

Unlicensed imports

The following specialist importers have confirmed they can source unlicensed co-trimoxazole 40mg/200mg/5ml oral suspension sugar free (please note there may be other companies that can also source supplies):

· Alium

· Genetech

· Mawdsleys

· Orifarm

· Smartway

· Target

Considerations and background

Summary

Co-trimoxazole 40mg/200mg/5ml oral suspension sugar free is out of stock until early February 2024.

Co-trimoxazole 80mg/400mg/5ml oral suspension remains available and can support increased demand

Where this is not suitable, unlicensed supplies of co-trimoxazole 40mg/200mg/5ml oral suspension sugar free may be sourced, lead times vary

Supporting information

Clinical Information

Co-trimoxazole 40mg/200mg/5ml oral suspension sugar free is licensed for use in children aged 12 years and under (infants [>6 weeks to <2 years old] and children [>2 to <12 years old]).

Co-trimoxazole 80mg/400mg/5ml oral suspension is licensed for use in in children aged >12 to <18 years and adults.

Co-trimoxazole 80mg/400mg/5ml oral suspension contains different excipients (see below) to co-trimoxazole 40mg/200mg/5ml oral suspension sugar free and may not be as palatable for some children. Patients with rare hereditary problems of fructose intolerance, glucose-galactose malabsorption or sucrose-isomaltase insufficiency should not take this medicine. However, in other patients, it may be considered for off-label use, once it is confirmed that the patient is not intolerant to any of the excipients, and patient/carer is counselled on the appropriate dose and volume required.

NOTE: 5ml of co-trimoxazole 40mg/200mg suspension = 2.5ml of co-trimoxazole 80mg/400mg suspension.

Excipients specific to each presentation

Co-trimoxazole 40mg/200mg/5ml oral suspension sugar free:

· Sorbitol solution 70% (non crystallising) (E420 ii)

· Sodium Carmellose

· Sodium Benzoate (E211)

· Flavour, Banana 81.605P

Co-trimoxazole 80mg/400mg/5ml oral suspension:

· Syrup or sucrose

· Sodium carboxymethylcellulose (E467)

· Ammonium glycyrrhizinate

· Star Anise Oil

Medicine Supply Notification Number

MSN/2023/103

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)







		SHORTAGE:

Tresiba (insulin degludec) FlexTouch 100units/ml solution for injection 3ml pre-filled pens



		Anticipated re-supply date :  31.12.2023

Actions

Prescribers should:

· not initiate new patients on Tresiba FlexTouch 100units/ml pens during this time

· consider prescribing Tresiba Penfill cartridges, which are able to support the market during this time, taking into account the patient’s manual dexterity and ability to use the new device correctly

· when prescribing Tresiba Penfill cartridges, ensure that the patient is prescribed a Novo Nordisk insulin delivery system and appropriate needles (see supporting information)

· seek advice from specialist diabetes team on use of an alternative insulin, if the above option is not considered suitable

· ensure that all patients initiated on a new device are counselled on the change in device, and provided with training on their use, including signposting to training videos (see Supporting Information), as well as potential need for closer monitoring of blood glucose levels

Pharmacists and dispensing doctors should:

· ensure that all patients presenting with a new prescription for Tresiba Penfill cartridges have access to an appropriate device and needles, and can use the device correctly (see supporting information)

· ensure that all patients are counselled on the change in device and the potential need for closer monitoring of blood glucose levels during this time

Alternatives

Tresiba Penfill (Insulin degludec) 100units/ml solution for injection 3ml cartridges remain available and can support the increased demand.

Considerations and background

Supply overview

Tresiba FlexTouch (Insulin degludec) 100units/ml pens will be out of stock from August 2023 until December 2024.

Clinical Information

Insulin degludec is a once-daily ultra-long-acting basal insulin licensed for the treatment of diabetes mellitus in adults, adolescents and children from the age of 1 year.

In NICE guidance on use of long-acting insulin for type 1 diabetes in adults, insulin degludec (100 units/ml) is suggested as an alternative basal insulin therapy to twice-daily insulin detemir if there is a particular concern about nocturnal hypoglycaemia or if people need help from a carer or healthcare professional to administer injections. Once-daily insulin glargine (100 units/ml) is another recommendation if insulin detemir is not tolerated or the person has a strong preference for once‑daily basal injections.

Counselling points for clinicians, dispensing doctors and pharmacists

Tresiba Penfill cartridges can be used with the NovoPen 6 and NovoPen Echo Plus.

It should be noted that Tresiba FlexTouch U100 pens are calibrated to adjust the dose in 1 unit increments and:

· NovoPen 6 dials in 1 unit increments

· NovoPen Echo Plus dials in ½ unit increments

Ensure that patients have access to a suitable device and that the patient is thoroughly counselled on how to use this device.

Further information for patients can be found inside the NovoPen 6 and Echo Plus packaging

Medicine Supply Notification Number

MSN/2023/053



 



		SHORTAGE: Supply returning

Permethrin 5% cream



		No resupply date given

Actions

Where scabies has been diagnosed and where individuals have been confirmed as contactsb, clinicians should follow the below actions:

· Existing stock of permethrin 5% cream should be prioritised for use in confirmed cases and their immediate contacts.

· In secondary care, where there are insufficient stocks, the organisation should request mutual aid, facilitated by their Regional Pharmacy Procurement Specialist.

· If licensed permethrin 5% cream is unavailable, prescribe unlicensed permethrin 5 % cream.
Where permethrin 5% cream is unavailable, consider prescribing unlicensed special-order benzyl benzoate 25% emulsion if locally available.

· If both alternatives are unavailable, consider prescribing unlicensed ivermectin 3mg tablets.

· For all unlicensed alternatives, prescribers should work with local pharmacy teams to ensure orders are placed with special-order manufacturers within appropriate time frames as lead times may vary.

· Infection prevention and control measures to prevent further scabies spread should be applied rigorously.

For further details on alternatives see the Treatment for scabies section below. Patients and close contacts should receive counselling on how to apply the product, the frequency and duration of treatment.

bContacts are defined as anyone who has close physical contact with the case without appropriate PPE, for example, providing personal care with skin-to-skin contact, sharing a room or other similar household setting, and sexual partners, within the 8 weeks prior to diagnosis.

Alternatives

Unlicensed permethrin 5% cream

The following specialist importers have confirmed they can source unlicensed permethrin 5% cream (please note there may be other companies that can also source supplies):

· Orifarm

Unlicensed ivermectin 3mg tablets

The following specialist importers have confirmed they can source unlicensed ivermectin 3mg tablets (please note there may be other companies that can also source supplies):

· Alium

· Mawdsleys

· Orifarm

· Target Healthcare

Unlicensed benzyl benzoate emulsion

The following special-order manufacturers have confirmed they can manufacture unlicensed benzyl benzoate emulsion (please note there may be other companies that can also source supplies):

· Eaststone

· Target Healthcare

Considerations and background

Supply overview

Permethrin 5% w/w cream is expected to be in limited supply until further notice due to an increase in demand.

Malathion liquid, an alternative to permethrin for treatment of scabies, is unavailable until January 2024.

Crotamiton 10% Cream (Eurax), which is licensed for the treatment of scabies, remains available but can only meet its current demand for other conditions.

Ivermectin 3mg tablets are also licensed for treatment of scabies but are not currently marketed in the UK. Unlicensed supplies of ivermectin 3mg tablets may be sourced, lead times vary.

Supporting information

If the cases seen are suspected of being part of an outbreak in a setting associated with vulnerable people, clinicians should refer to UKHSA guidance on the management of scabies cases and outbreaks in long-term care facilities and other closed settings including the appropriate infection prevention and control measures with advice on coordinated cleaning of clothing and bedding.







		SHORTAGE:

Indometacin (Indocid) 100mg suppositories



		Anticipated re-supply date : 08.01.2024

Alternatives

Parallel imports

Limited supplies of indometacin 100mg suppositories are available from Lexon UK (please note there may be other companies that can also source supplies).

Unlicensed imports

Unlicensed imports of indometacin 100mg suppositories can be sourced from Target Healthcare, lead times may vary (please note there may be other companies that can also source supplies).

Licensed alternatives

Diclofenac suppositories of various strengths remain available.

NSAIDs for oral and parenteral use remain available.

Considerations and background

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)







		SHORTAGE:

Alteplase (Actilyse Cathflo®) 2mg powder for solution for injection vials



		Anticipated re-supply date :  04.03.24 

Actions

NHS provider trust pharmacy procurement teams should work with appropriate clinical leads and their local Medication Safety Officer (MSO) to:

· consider switching to an alternative treatment option most appropriate to meet patient requirements following a local risk assessment, considering unlicensed products only where licensed alternatives are not appropriate;

· be aware that nursing staff will require education and training on the administration of an alternative agent or dilution of Syner-KINASE® 100,000IU vials;

· put measures in place to reduce the risk of a dose error when diluting the product, for example, ensure clear advice on dilution is available in all clinical areas using Syner-KINASE® and consider additional warning labels on the 100,000IU product regarding the potential need to dilute; and

· consult a specialist pharmacist or nurse for advice when required.

Alternatives

See clinical information

Considerations and background

Summary

· Alteplase (Actilyse Cathflo®) 2mg powder for solution for injection vials are out of stock with resupply expected in early 2024.

· Other alteplase (Actilyse®) formulations remain available, however, they cannot support the increase in demand. A National Patient Safety Alert has been issued for the shortage of alteplase and tenecetplase; the actions within this alert should be followed.

· TauroLock™- U25.000 devices remain available and can support an increase in demand.

· Urokinase (Syner-KINASE®) 10,000IU and 25,000IU vials are currently out of stock.

· Urokinase (Syner-KINASE®) 100,000IU vials remain available, however, are currently experiencing supply constraints due to the recent increase in demand.

· Where the above alternatives are not suitable, unlicensed imports can be sourced, lead times vary.

Clinical Information

· Actilyse Cathflo® is the only recommended presentation of alteplase licensed for use as thrombolytic treatment of occluded central venous access devices including those used for haemodialysis.

· TauroLock™- U25.000, classified as a medical device, is ONLY recommended for instillation in central venous access systems as a dwell-lock solution to prevent infection and catheter occlusion. It comprises two separate components, urokinase (25,000IU) freeze dried powder in a vial and an ampoule of TaurolockTM, which contains an antimicrobial (cyclo)-taurolidine and citrate, as a solvent.

In 2021, Syner-MED, the manufacturer of urokinase (Syner-KINASE®) 100,000IU injection issued a Dear HCP Letter regarding dilution of their high strength product to desired concentration (as a substitute for Syner-KINASE® 25,000IU). Restrictions on supply of Syner-KINASE® 100,000IU injection have currently been implemented to ensure equitable supply across Trusts. Syner-Med will liaise with all affected customers on a case-by case basis.

Unlicensed imports

The following specialist importers have confirmed they can source unlicensed alteplase 2mg injection. Lead times vary (please note, there may be other companies that can also source supplies):

· Alium Medical

· BAP Pharma

· Clinigen

· Durbin PLC

· Genetech Pharmaceuticals

· Mawdsley’s Unlicensed

· Orifarm UK

· Smartway

· Target Healthcare

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society

· Prescribing unlicensed medicines, General Medical Council (GMC)

Medicines Supply Notification Number

MSN/2022/045







		SHORTAGE:

Azithromycin (Azyter) 15mg/g eye drops (0.25g unit dose, preservative free)



		Anticipated re-supply date : 13.01.24

Actions

Pharmacy, in consultation with clinicians/prescribers, should:

· reserve existing stock of azithromycin (Azyter®)15mg/g eye drops for the treatment of trachomatous conjunctivitis

· where alternative antibiotics are unsuitable, suppliers of unlicenced imports of azithromycin 15mg/g eye drops (0.25g unit dose, preservative free have been identified and orders can be placed through them. Note: consider lead times for delivery; (see Supporting Information) and

·  if the above options are not suitable, refer to genito-urinary medicine specialists for advice on alternative treatments (see Supporting Information)

· for the treatment of purulent bacterial conjunctivitis or blepharitis, prescribers should consider an alternative antibiotic in line with local guidelines, ensuring patient is not intolerant to any excipients in the product prescribed

Alternatives

· Alternative topical and oral antibiotics remain available

· The following specialist importers have confirmed they can source unlicensed azithromycin (Azyter) 15mg/g eye drops 0.25g unit dose preservative free (please note there may be other companies that can also source supplies):

· Mawdsleys

· Smartway

Considerations and background

Summary

· Azithromycin (Azyter) 15mg/g eye drops are out of stock from mid-October to mid-November 2023

· Alternative topical and oral antibiotics remain available

· Where alternative antibiotics are unsuitable, unlicenced imports of azithromycin 15mg/g eye drops (0.25g unit dose, preservative free) can been sourced

Supporting Information

Azithromycin eye drops are licensed for the treatment of purulent bacterial conjunctivitis and trachomatous conjunctivitis caused by Chlamydia trachomatis in children (aged from birth to 17 years) and adults. One drop is administered in the conjunctival fornix twice a day for three days. It is also used off-label for the second line treatment of blepharitis.

Treatment regimens for trachomatous conjunctivitis may comprise a combination of azithromycin eye drops and an oral antibiotic. Second line treatment option involves use of another oral antibiotic regimen, either as monotherapy, or in combination with the drops. The management of sexually transmitted eye infections should be carried out in conjunction with genito-urinary medicine specialists

For purulent bacterial conjunctivitis and blepharitis, treatment guidelines recommend a number of alternative topical and/or systemic antibiotics.

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Benperidol (Anquil®) 250microgram tablets



		Anticipated re-supply date: 02.08.24

Actions

Healthcare professionals in primary, secondary or specialist healthcare services should:

· defer initiating new patients on benperidol until the supply issue is resolved; and

· work together to identify and refer patients to the relevant specialist mental health services for an individualised review of management options (see clinical information).

Alternatives

See clinical information

Considerations and background

Summary

· Benperidol (Anquil®) 250 microgram tablets will be out of stock from the end of March 2022 with a resupply date to be confirmed.

· Management options during this shortage should be determined on a case-by-case basis, in consultation with the appropriate mental health specialist.

Clinical Information

Benperidol is an antipsychotic in the butyrophenone class licensed for the control of deviant anti-social sexual behaviour. The usual dose range is 250 micrograms to 1.5 mg per day in divided doses.

Patients on this treatment should be reviewed by a relevant mental health specialist with a view to understanding why treatment was first initiated and if benperidol remains the most appropriate treatment. The review should consider the risks of stopping treatment, and whether other management options should be considered. If discontinuation of treatment is not suitable, management options should be determined on a case-by-case basis, based on history, response, tolerability, and any associated symptoms co-morbidities.

Withdrawal of antipsychotic drugs after long-term therapy should normally/usually be gradual and closely monitored to avoid the risk of acute withdrawal syndromes or rapid relapse.

Links to further information

Benperidol (Anquil®) 250microgram tablets SmPC

Medicines Supply Notification Number:

MSN/2022/026







		SHORTAGE:

Levobupivacaine 50mg/10ml and 25mg/10ml solution for injection ampoules



		Medicines affected

Anticipated re-supply date

Levobupivacaine 25mg/10ml solution for injection ampoules

29 December 2023

Levobupivacaine 50mg/10ml solution for injection ampoules

29 December 2023

Actions

NHS provider Trust pharmacy procurement teams and clinical teams should:

· regularly review current usage requirements and local wholesaler depot stock holdings to determine if sufficient stock is available to meet demand, and continue to order in line with current demand as over ordering will be challenged.

· review and update local clinical protocols and policies to include bupivacaine in place of levobupivacaine, where appropriate

· order additional bupivacaine from established contracted suppliers, if required.

· liaise with anaesthetist on selection of alternative agent if bupivacaine is not considered an appropriate option.

Alternatives

Sterile overwrapped vials remain available from Fresenius Kabi but cannot support an uplift in demand.

Bupivacaine 50mg/10ml  vials remain available and can support a full uplift in demand.

Considerations and background

Supporting Information

Clinical information

Levobupivacaine is an isomer of bupivacaine. It has similar anaesthetic and analgesic properties to bupivacaine but is claimed to have an improved side effect profile.

Levobupivacaine is licensed in adults for the following indications.

Surgical anaesthesia

· Major e.g. epidural (including for caesarean section), intrathecal, peripheral nerve block.

· Minor e.g. local infiltration, peribulbar block in ophthalmologic surgery

Pain management

· Continuous epidural infusion, single or multiple bolus epidural for the management of pain especially post-operative pain or labour analgesia.

Paediatric use

It is also licensed in the paediatric population for use as analgesia (ilioinguinal / iliohypogastric block).

Bupivacaine

Bupivacaine is licensed for the production of local anaesthesia by peripheral nerve block(s) and central neural block (caudal or epidural), and for the relief of labour pain. In the paediatric population, it is licensed for surgical anaesthesia in adults and adolescents, and for acute pain management in adults, infants and children above 1 year of age.

Medicines Supply Notification

MSN/2023/102







		SHORTAGE:

Adrenaline 150microgram (Emerade) solution for injection pre-filled disposable devices



		Anticipated re-supply date: 16.12.23

Actions

· The advice remains to conserve supplies of adrenaline auto-injectors for patients who truly need them.

· All healthcare professionals providing services where anaphylaxis treatment may be required should have the competency to draw up and administer adrenaline from ampoules with a normal syringe and needle.

· When renewing the adrenaline in your anaphylaxis kits, alert staff to stock ampoules (ensuring you also include dosing charts, needles and syringes) and not adrenaline auto-injectors.

Alternatives

· There are currently sufficient supplies of EpiPen and Jext to meet normal UK demand for adrenaline 150microgram auto-injectors

· Emerade 300microgram and 500microgram auto-injectors have returned to the market

Considerations and background

The Green Book and Resus Council guidance provides additional advice to healthcare professionals on the use of adrenaline in response to anaphylaxis.





		SHORTAGE:

Fluoxetine (Olena) 20mg dispersible tablets



		Anticipated re-supply date:  31.05.24



Actions

Where patients have insufficient supply of fluoxetine 20mg dispersible tablets to last until the re-supply date, prescribers should:

· not initiate any new patients on fluoxetine 20mg dispersible tablets

· review patients to determine if they are able to swallow solid dosage forms and consider prescribing an equivalent dose of fluoxetine using the capsules, where available strengths allow this

· where patients are not able to swallow solid dosage forms, consider prescribing an equivalent dose of fluoxetine using the capsules, where available strengths allow this, the contents of which can be emptied out and dispersed in water (off-label use) and ensure they are counselled on how to do this (see Supporting Information); or

· where the above options are not considered appropriate, and a liquid formulation is required, consider an alternative selective serotonin reuptake inhibitor (SSRI) liquid preparation (see alternatives), taking into account the indication for use, previous treatments tried, current fluoxetine dose, and also the need to seek specialist advice on more complex patients being treated for depression or patients with bulimia nervosa.

Alternatives

The following alternatives are available:

· Fluoxetine capsules, including the 10mg and 20mg strengths.

· Citalopram 40mg/mL oral drops and escitalopram (Cipralex) 20mg/mL oral drops

Considerations and background

Summary

· Fluoxetine 20mg/5mL oral solution is back in stock.

· Fluoxetine (Olena) 20mg dispersible tablets are out of stock until further notice.

Clinical Information

Fluoxetine indications

Fluoxetine is a SSRI licensed in adults for the treatment of major depressive episodes, obsessive- compulsive disorder, and bulimia nervosa as a complement of psychotherapy for the reduction of binge eating and purging activity. It is also licensed in children and adolescents aged 8 years and above for the treatment of a moderate to severe major depressive episode.

Off-label administration of fluoxetine capsules

NEWT guidelines suggest that the contents of the capsules can be dispersed in 120mL of water and will dissolve in approximately 5 minutes.

Alternative SSRIs for depression

As fluoxetine is not a usual first line agent, patients may have been on other SSRIs previously and advice may need to be sought from specialists on alternative treatment options. Unlike other SSRIs, fluoxetine has a very long half-life and a washout period is required when switching to another SSRI.  If the decision is made to switch, it is recommended that the alternative SSRI is started at a low dose 4 to 7 days after stopping fluoxetine.  Please see the SPS article How do you switch between tricyclic, SSRI and related antidepressants? for further information.

Bulimia nervosa

Fluoxetine is the only SSRI licensed for bulimia nervosa. It has been the most studied of the SSRIs for this condition. Specialists will need to be consulted on alternative treatment options.

Medicines Supply Notification Number

MSN/2023/007









		SHORTAGE:

Menopur (menotropin) 75IU ,150IU ,600IU and 1200IU solution for injection vials



		Anticipated re-supply date: 7th June 2024

Actions

NHS provider Trust pharmacy procurement teams, clinical teams, and any outsourced partners (outpatient clinics and Homecare) to work together to:

· review local stock holding of Menopur (menotropin) 75IU, 150IU, 600IU and 1200IU solution for injections and ensure remaining supplies are preserved for use in established patients to complete their full treatment cycle

· ensure new patients are not initiated on treatment unless sufficient supply of Menopur is available to fulfil the entire treatment course; and

· consider initiating new patients and/or switching existing patients to an available alternative gonadotropin in consultation with a specialist, where there is insufficient supply during this period (see Supporting Information).

Alternatives

Alternative gonadotropins

Follitropin alfa

Licensed indications:

In adult women – Infertility in women with proven hypopituitarism or who have not responded to clomifene and for superovulation treatment for assisted conception (such as in vitro fertilisation).

In adult men – Hypogonadotrophic hypogonadism:  for the stimulation of spermatogenesis in men who have congenital or acquired hypogonadotrophic hypogonadism with concomitant human Chorionic Gonadotropin (hCG) therapy.

The following presentations are available and able to provide a full uplift in demand.

Bemfola

Marketed by Gedeon Richter and available as 75 units/0.125ml,150 units/0.25ml, 225 units/0.375ml, 300 units/0.5ml and 450 units/0.75ml solution for injection pre-filled pens.

Gonal-F

Marketed by Merck Serono Ltd and available as 75 unit powder and solvent for solution for injection vials, 300 units/0.5ml, 450 units/0.75ml and 900 units/1.5ml solution for injection pre-filled pens.

Ovaleap

Marketed by Theramex HQ UK Ltd and available as 300 units/0.5m, 450 units/0.75ml and 900 units/1.5ml solution for injection cartridges.

Follitropin alfa with lutropin alfa

Licensed indications:

In adult women – Infertility in women with proven hypopituitarism or who have not responded to clomifene and for superovulation treatment for assisted conception (such as in vitro fertilisation).

The following presentations are available and able to provide a full uplift in demand.

Pergovis

Marketed by Merck Serono Ltd and available as 150unit/75unit powder and solvent for solution for injection vials, 300units/150units/0.48ml, 450units/225units/0.72ml and 900units/450units/1.44ml solution for injection pre-filled pens.

Follitropin delta

Licensed indications:

In adult women – superovulation treatment for assisted conception (such as in vitro fertilisation).

The following presentations are available however, have limited ability to support any additional uplift beyond normal demand.

Rekovelle

Marketed by Ferring and available as 12micrograms/0.36ml, 36micrograms/1.08ml and 72micrograms/2.16 ml solution for injection pre-filled pens.

Lutropin alfa

Licensed indications:

In adult women – in association with a follicle stimulating hormone (FSH) preparation is indicated for the stimulation of follicular development in adult women with severe luteinising hormone (LH) and FSH deficiency.

The following presentations are available however, have limited ability to support any additional uplift beyond normal demand.

Luveris

Marketed by Merck Serono Ltd and available as 75unit powder and solvent for solution for injection vials.

Menotropin

Licensed indications:

In adult women – Infertility in women with proven hypopituitarism or who have not responded to clomifene and Superovulation treatment for assisted conception (such as in vitro fertilisation).

In adult men – Hypogonadotropic hypogonadism: for the stimulation of spermatogenesis in men who have congenital or acquired hypogonadotropic hypogonadism with concomitant human Chorionic Gonadotropin (hCG) therapy.

The following presentations are available however, have limited ability to support any additional uplift beyond normal demand until the end of April 2023.

Meriofert

Marketed by Pharmasure LTD and available as 75 unit and 150 unit powder and solvent for solution for injection vials.

Urofollitropin

Licensed indications:

In adult women – Infertility in women with proven hypopituitarism or who have not responded to clomifene and superovulation treatment for assisted conception (such as in vitro fertilisation).

The following presentations are available however, have limited ability to support any additional uplift beyond normal demand.

Fostimon

Marketed by Pharmasure LTD and available as 75unit powder and solvent for solution for injection vials.

Considerations and background

Supply Overview

Supply of Menopur (menotropin) 75IU and 150IU, solution for injection is very limited. Ongoing availability of supplies beyond March 23 is yet to be confirmed.

Menopur (menotropin) 600IU and 1200IU solution for injections are currently unavailable.  Resupply date is to be confirmed.

Clinical Information

Menopur (menotropin) 75IU, 150IU, 600IU and 1200IU solution for injection vials are licensed for treatment of female and male infertility in the following groups of patients:

· Anovulation, including polycystic ovarian disease (PCOD) in women who have been unresponsive to treatment with clomiphene citrate:

· Women undergoing controlled ovarian hyperstimulation: MENOPUR can induce the development of multiple follicles for assisted reproductive technologies (ART) (e.g. in vitro fertilisation/embryo transfer (IVF/ET), gamete intra-fallopian transfer (GIFT) and intracytoplasmic sperm injection (ICSI)

· Hypogonadotropic hypogonadism in men: MENOPUR may be given in combination with human chorionic gonadotrophin (e.g. Choragon) for the stimulation of spermatogenesis. Patients with primary testicular failure are usually unresponsive.

NICE clinical guideline (CG156) Fertility problems: assessment and treatment can be found here.

Medicine Supply Notification Number

MSN/2023/024







		SHORTAGE:

Emerade 300micrograms/0.3ml (1 in 1,000) and 500micrograms/0.5ml (1 in 1,000) solution for injection auto-injector pens



		Anticipated re-supply date: 16.12.23



Actions

A National Patient Safety Alert was issued on the 9th May 2023 by the MHRA for the Recall of Emerade 500 micrograms and 300 micrograms auto-injectors, due to the potential for device failure. Please refer to National Patient Safety Alert for information and advice on alternatives.





		SHORTAGE:

GLP-1 receptor agonists (semaglutide, dulaglutide, liraglutide, exenatide)



		Anticipated re-supply date: 28.06.24

Actions

A National Patient Safety Alert was issued on the 18 July 2023 for the shortage of GLP1 RA medicines.

Please refer to the National Patient Safety Alert for information and advice on alternatives.





		SHORTAGE:

Buserelin injection and nasal spray formulations



		Medicines affected

Anticipated re-supply date

Suprecur 150micrograms/dose nasal spray (Neon Healthcare Ltd)

6 December 2024

Suprecur 5.5mg/5.5ml solution for injection vials (Neon Healthcare Ltd)

2 February 2024

Suprefact 5.5mg/5.5ml solution for injection vials (Neon Healthcare Ltd)

2 February 2024

Actions

For Suprefact and Suprecur vials, NHS Provider Trust pharmacy procurement teams should work with clinical teams to:

· not initiate new patients on treatment;

· request mutual aid for current patients, facilitated by Regional Pharmacy Procurement Specialists (RPPS), and

· if mutual aid is not possible, review current patients on treatment, including indication for use; and consider switching to an alternative GnRH analogue in consultation with a specialist, ensuring that the patient is not intolerant to any of the excipients (see supporting information).

For Suprecur nasal spray, NHS Provider Trust pharmacy procurement teams should work with clinical teams to:

· not initiate new patients on treatment, this includes initiation with Suprefact vials (off label use for Suprecur indications).

· request mutual aid for current patients, facilitated by RPPS and where this is not possible consider prescribing an alternative licensed GnRH analogue (see supporting information below).

If none of the above options are considered appropriate, advice should be sought from specialists on management options.

When considering parenteral therapy, establish that this route of administration is acceptable to the patient, that they are able to self-administer the injection, and are not intolerant to any of the excipients. In addition:

· Ensure the patient receives appropriate training on the administration of a subcutaneous injection and is counselled on the appropriate dose and volume to administer if self-administering.

· Signpost to online training videos if needed.

· Provide the patient with the appropriate ancillaries and a sharps bin for safe disposal of needles.

Alternatives

Alternative parenteral GnRH analogues:

· Goserelin (Zoladex) 3.6mg implant licensed for prostate cancer, endometriosis and pituitary desensitisation

· Goserelin (Zoladex) 10.8mg implant licensed for prostate cancer

· Leuprorelin (PROSTAP 3 DCS) 11.25 mg powder and solvent for prolonged-release suspension for injection in pre-filled syringe licensed for prostate cancer and endometriosis

· Leuprorelin (PROSTAP SR DCS) 3.75 mg powder and solvent for prolonged-release suspension for injection in pre-filled syringe licensed for prostate cancer and endometriosis and preservation of ovarian function

· Leuprorelin (Staladex) 11.25 mg implant licensed for prostate cancer

· Triptorelin (Decapeptyl SR) 3mg powder and solvent for suspension for injection licensed for prostate cancer and endometriosis

· Triptorelin (Decapeptyl SR) 11.25mg powder and solvent for suspension for injection licensed for prostate cancer and endometriosis

· Triptorelin (Decapeptyl SR) 22.5mg powder and solvent for suspension for injection licensed for prostate cancer

Considerations and background

Clinical Information:

Both Suprefact and Suprecur injection are identical buserelin products but differ in licensed indications. In practice, assisted conception units use these two brands of buserelin injection interchangeably, guided by stock availability.

Suprefact 5.5mg/5.5ml solution for injection:

Licensed use :

Treatment of advanced hormone dependent prostatic carcinoma; administered by subcutaneous injection at eight-hourly intervals for seven days before transferring to intranasal buserelin.

Off-label use:

Triggering follicular maturation (where a single dose of buserelin 2mg is given via subcutaneous injection) and for pituitary desensitisation before induction of ovulation by gonadotrophins for in vitro fertilisation.
Although buserelin is usually the preferred choice, specialists have the option of using other GnRH analogues (triptorelin, leuprorelin) off label.

Suprecur 5.5mg/5.5ml solution for injection:

Licensed use:

Pituitary desensitisation in preparation for ovulation induction regimens using gonadotrophins.

Suprecur 150microgram/dose nasal spray:

Licensed for the treatment of endometriosis in cases that do not require surgery as primary therapy and for pituitary desensitisation in preparation for ovulation induction regimens using gonadotrophins.

Self-administration of injection

In cases where it may be appropriate to train patients to self-administer the subcutaneous injection, it is recommended that initial doses should be administered under close medical supervision due to the possibility of hypersensitivity reactions. Patients should cease injections and seek medical attention should any adverse event occur, particularly an allergic reaction.





		SHORTAGE:

Carbomer ‘980’ 0.2% eye drops





		Anticipated re-supply date: 12.01.24

Medicines affected

Anticipated re-supply date

Viscotears 2mg/g liquid gel (Bausch & Lomb UK Ltd)

12 January 2024

Artelac Nighttime 0.2% eye gel (Bausch & Lomb UK Ltd)

12 January 2024

GelTears 0.2% gel (Bausch & Lomb UK Ltd)

12 January 2024

Alternatives

Alternative carbomer ‘980’ eye drops and eye gels remain available – See BNF link below

Note: with regards to alternatives, see recent MHRA press release and Field Safety Notice issued on 22 November 2023 links below.

Where carbomer eye drops are not available or suitable, consider using an alternative eye drop suitable for dry eyes.





		SHORTAGE:

Etoposide 50mg and 100mg capsules



		Anticipated re-supply date: 28.02.24

Actions

NHS provider Trust pharmacy procurement and oncology teams should work together to review local stock holdings and where there is insufficient stock until the resupply date:

· Review patient scheduling and assess if patients prescribed etoposide 50mg and 100mg capsules can be switched to intravenous etoposide treatment. The dose of intravenous etoposide will require protocol adjustment, due to the difference in bioavailability (see supporting information).

· Consider the use of etoposide injection given orally (off-label) if intravenous treatment is not appropriate. Liaise with hospital Pharmacy Services to prepare ready to administer doses (see supporting information) and ensure patient/carer is counselled and provided with information to ensure safe administration and correct disposal of used syringes.

· Consider prescribing unlicensed products only where licensed alternatives are not appropriate. Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see guidance on ordering below).

Alternatives

Etoposide 20mg/ml concentrate for solution for infusion vials remain available and can support increased demand.

Oral administration of etoposide injection (unlicensed) may be considered, if appropriate.

Unlicensed supplies of etoposide 50mg and 100mg capsules may be sourced, lead times vary. The following specialist importers have confirmed they can source unlicensed etoposide 100mg and 50mg capsules (please note there may be other companies that can also source supplies):

· Alium Medical

· Durbin

· Mawdsleys

· Q Med Pharma

· Tanner Pharma

· Smartway

Considerations and background

Supporting Information

The SmPC highlights that the dose of etoposide capsules is based on the recommended intravenous dose, taking into account the dose-dependent bioavailability of etoposide capsules.

Some centres administer the injection orally in patients unable to swallow the capsules (unlicensed use). These are prepared by the Pharmacy Department in ready-filled syringes or glass vials/bottles containing the dose to be given. Patients/carers will be provided with information on safe oral administration of the injection and provided with a sharps bin to dispose of the oral syringe and cap after taking the dose.

A document produced by the SW Strategic Clinical Network in 2016 recommends that etoposide injection taken orally should be administered at a dose of 70% of the usual oral capsule dose. However, as oral absorption of etoposide is variable, dosing must be discussed and agreed with the specialist.

Medicines Supply Notification

MSN/2023/106

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Dicycloverine 10mg/5ml oral solution



		Anticipated re-supply date:  05.01.24

Actions

Where patients have insufficient supplies to last until the re-supply date, prescribers should:

review patients to determine if this is still the most suitable therapy;

review if patients are able to swallow solid dosage forms and consider prescribing dicycloverine 10mg tablets if appropriate; and

consider prescribing a liquid formation of an alternative antispasmodic for patients unable to swallow solid dosage forms (see supporting information below).

In patients unable to swallow solid dosage forms for whom dicycloverine liquid is determined to be the most appropriate therapy:

consider prescribing dicycloverine 10mg tablets and counsel patients on crushing and mixing with water for administration (off-label); and

if the above option is not considered appropriate, consider prescribing unlicensed dicycloverine 10mg/5ml oral solution. Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see supporting information below).

Secondary Care only:

where there is insufficient stock, and where clinical judgement determines that a patient should remain on dicycloverine 10mg/5ml oral solution, liaise with pharmacy services to request mutual aid, facilitated by their Regional Pharmacy Procurement Specialist.

Alternatives

Licensed products

Dicycloverine 10mg tablets remain available and can support increased demand.

Mebeverine 50mg/5ml sugar free oral suspension.

Peppermint water BP 1973.

Unlicensed products

Unlicensed dicycloverine 10mg/5ml oral solution is available from the following suppliers (other suppliers may be available) lead times vary;

· Alium Medical

Considerations and background

Supporting Information

Clinical Information

Dicycloverine is an anticholinergic antispasmodic, licensed for the treatment of functional conditions involving smooth muscle spasm of the gastrointestinal tract. The liquid is licensed for use in patients from age 6 months and above. There are no other oral anticholinergic antispasmodics available in a liquid formulation. NEWT guidelines suggest dicycloverine tablets may be crushed and mixed with water for administration (off-label manipulation).

Other antispasmodics available as a liquid include:

· Mebeverine 50mg/5ml sugar free oral suspension (licensed for use from age 10 years and above but BNFC includes off-label use from 3 years and above)

· Peppermint water BP 1973 (licensed for use from age 12 years and above, but off-label use in paediatric practice from age 3 months and above, consult local formulary)

Medicines Supply Notification Number

MSN/2023/109

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Acetylcholine chloride (Miphtel) 20mg powder and solvent for solution for intraocular irrigation



		No return date given

Actions

NHS provider Trust pharmacy procurement teams should work with appropriate clinical leads and their local Medication Safety Officer (MSO) to:

identify where acetylcholine chloride (Miphtel) 20mg powder and solvent for solution for intraocular irrigation is used in your organisation;

consider prescribing unlicensed acetylcholine chloride (Miochol E) 20mg powder and solvent for solution, if suitable. Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see supporting information below);

agree a plan for communicating this supply issue to relevant teams within the organisation; and

if the above options are not considered appropriate, advice should be sought from specialists on management options.

Alternatives

The following specialist importers have confirmed they can source unlicensed acetylcholine chloride (Miochol E) 20mg powder and solvent for solution for intraocular irrigation (please note there may be other companies that can also source supplies):

· Orifarm

· Smartway Pharma

Considerations and background

Summary

Acetylcholine chloride (Miphtel) 20mg powder and solvent for solution for intraocular irrigation is out of stock with a re-supply date to be confirmed.

Clinical Information

Both Miphtel and the unlicensed Miochol-E contain 20mg acetylcholine powder, and should be reconstituted with the solvent provided to make a 1% solution. The solution is used for intraocular irrigation in the anterior chamber of the eye during surgery. It is used to obtain rapid and complete miosis after delivery of the lens in cataract surgery as well as in penetrating keratoplasty, iridectomy and other anterior segment surgery where rapid complete miosis is required.

Medicines Supply Notification Number

MSN/2023/110

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)











		SHORTAGE:

Lanreotide 60mg/0.5ml, 90mg/0.5ml and 120mg/0.5ml solution for injection pre-filled syringes



		Anticipated re-supply date: 05.01.24

Actions

NHS provider Trust pharmacy procurement teams, working with the appropriate clinical specialists and their local pharmacy homecare lead should:

· not initiate new patients on any strength of Advanz Pharma’s lanreotide solution for injection pre-filled syringes until the shortage resolves;

· prescribe Somatuline Autogel (lanreotide) solution for injection pre-filled syringes for new patient initiations;

· be aware that patients on Advanz Pharma’s lanreotide 60mg and 90mg pre-filled syringes may receive  Somatuline Autogel   90mg pre-filled syringes as a substitution during this period to ensure continuity of treatment (see supporting information below); and

· be aware that all patients established on Advanz Pharma’s sponsored homecare scheme for all strengths of lanreotide solution for injection pre-filled syringes may have their delivery schedule reduced to 4 weekly to ensure supplies remain available for all patients.

Homecare providers should:

· ensure that every affected patient is notified of any changes to their delivery cycle and volume of supplies during this period;

· ensure that patients receiving substitution with Somatuline Autogel pre-filled syringes are informed directly of the switch and offered nursing support; and

· work with the prescriber and the Trust homecare-lead to ensure nurse led training is provided or, if available, administration support is offered where requested.

Alternatives

Ipsen’s lanreotide (Somatuline Autogel) 60mg/0.5ml, 90mg/0.5ml and 120mg/0.5ml solution for injection pre-filled syringes remain available and can support increased demand.

Considerations and background

Supporting Information

Summary

Advanz Pharma’s lanreotide 60mg/0.5ml and 90mg/0.5ml solution for injection pre-filled syringes are out of stock until early January 2024.

Advanz Pharma’s lanreotide 120mg/0.5ml solution for injection pre-filled syringes are in limited supply until early January 2024.

Clinical Information

Sciensus and HealthNet currently provide generic lanreotide 60mg/0.5ml, 90mg/0.5ml and 120mg/0.5ml solution for injection pre-filled syringes via Advanz Pharma’s manufacturer sponsored homecare scheme.

HealthNet currently have sufficient supplies to maintain established patients on Advanz Pharma lanreotide syringes without any changes to existing supply cycles.

Sciensus is impacted by the current issue and issued a Dear Healthcare Professional Letter to its customers on 17 November 2023 outlining the management plans implemented to ensure continuity of supplies to patients during this period. This includes:

· The annotation of all affected prescriptions to allow for the substitution with lanreotide (Somatuline Autogel) 90mg/0.5ml for injection pre-filled syringes

· Clarifying that all delivery fees and nurse support fees irrespective of the brand of lanreotide dispensed would be funded by Advanz Pharma

· Clarifying that where there is substitution of Ipsen Somatuline Autogel pre-filled syringes, the Ispen price will be charged to the NHS.

Medicines Supply Notification

MSN/2023/111





		SHORTAGE:

Fluticasone 400microgram/unit nasal drops



		Anticipated re-supply date: 02.02.24

Actions

Where patients have insufficient supply of fluticasone 400microgram/unit dose nasal drops prescribers should:

check with pharmacy for availability of generic fluticasone propionate 400 micrograms (1mg/ml) nasal drops suspension (Aspire Pharma), where this is unavailable;

consider prescribing an alternative steroid nasal drop or spray for the treatment of nasal polyps, ensuring the patient is counselled on use and is not intolerant to any of the excipients; or

consider prescribing other steroid formulations off-label for oral ulceration and inflammation, in line with local guidance;

consider prescribing unlicensed products only where above mentioned options are not available/appropriate. Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see supporting information below).

Alternatives

Flixonase Nasal Drops are being discontinued, with stock to be exhausted by the end of December 2023. Generic fluticasone 400microgram/unit dose nasal drops (Aspire Pharma) are in limited supply until the resupply date.

Betamethasone 0.1% nose drops remain available and can support increased demand.

For oral ulceration and inflammation, other steroid formulations have been used off-label (soluble tabs, multi dose inhaler, nebules, ointment, nasal spray).

Mometasone 50micrograms/dose nasal spray remains available but cannot support an uplift in demand.

Unlicensed imports

The following specialist importers have confirmed they can source unlicensed fluticasone propionate 400microgram nasal drops (please note there may be other companies that can also source supplies):

· Mawdsleys

Considerations and background

Supporting information

Clinical information

Fluticasone nasal drops are licensed for the regular treatment of nasal polyps and associated symptoms of nasal obstruction.

Betamethasone 0.1% nose drops which are indicated in non-infected inflammatory conditions of the nose remain available and can support an uplift in demand.

Mometasone 50micrograms/dose nasal spray is indicated for the treatment of the symptoms of seasonal allergic or perennial rhinitis in adults and children 3 years of age and older, and for the treatment of nasal polyps in adults. It remains available but would be unable to support an uplift in demand at present.

They are also used off-label for oral ulceration and inflammation, other steroid formulations have been used off-label (soluble tabs, multi dose inhaler, nebules, ointment, nasal spray).

Medicine Supply Notification Number

MSN/2023/108





		SHORTAGE:

Glucagon 1mg powder for injection kit (Glucagen)



		Anticipated re-supply date: 30.09.24

Actions

Secondary care

Pharmacy staff in secondary care should:

· ensure any short dated GlucaGen stock kept back in pharmacy is used up before it expires

Clinicians considering the use of glucagon in secondary care settings should:

· Call the NPIS (0344 892 0111) to discuss treatment options if treating severe hypotension in a poisoned patient e.g. toxicity related to beta-blockers, calcium channel blockers or tricyclic antidepressants, please; further detail is also available on TOXBASE.

· Use Ogluo (glucagon) pre-filled auto-injector pen to treat severe hypoglycaemic episodes when GlucaGen is not available.

Ambulances

Ambulance clinicians should:

· conserve GlucaGen for use when IV glucose 10% has failed or there is no IV access

· only use a GlucaGen kit ONCE in patients who are unconscious and unresponsive to IV glucose 10%

· follow the JRCALC guidelines for the treatment of severe hypoglycaemic episodes

Alternatives

GlucaGen is available in limited quantities via Alliance, trusts are limited to 50 packs per month. Further supplies may be available on request.

Ogluo 0.5mg and 1mg pre-filled auto-injector pens remain available via Alliance.

The following specialist importers have confirmed they can source some supplies of GlucaGen:

· Mawdsleys

· Target Healthcare

Other importers may also be able to source stock within Europe.

Considerations and background

Summary

All stock must be conserved as much as possible.

There are two glucagon preparations available — GlucaGen (1mg powder for injection kit) and Ogluo (0.5mg and 1mg pre-filled auto-injector pens).

There will be intermittent supply of GlucaGen 1mg powder for injection kit until 2024.

Ogluo 0.5mg and 1mg pre-filled auto-injector pens can be used for the treatment of severe hypoglycaemic episodes. However, they are not suitable for treatment of beta blocker or other drug overdoses.

Clinical Information

Hypoglycaemia

Glucagon is indicated for treatment of severe hypoglycaemic reactions, which may occur in the management of insulin treated children and adults with diabetes mellitus. It is available in two formulations:

· GlucaGen (powder for reconstitution) — licensed to be given subcutaneously and intramuscularly. It is also licensed to be used diagnostically for testing gastric motility.

· Ogluo (pre-filled auto-injector pen containing solution) — only licensed to be given subcutaneously.

Beta-blocker and other Drug Overdoses

Intravenous glucagon (unlicensed) is a treatment option for severe cardiovascular instability in beta- blocker overdose, and some other drug overdoses including calcium channel blockers and tricyclic antidepressants. GlucaGen vials are normally reconstituted and given as an initial bolus which may be followed by an IV infusion; Ogluo is not licensed nor suitable for the management of beta-blocker or other drug overdoses. This is a pre-filled device, and the solution cannot be removed to be added to an IV infusion, in the same way as GlucaGen normally is.

Whilst there are supply problems with glucagon, clinicians treating severe hypotension in a poisoned patient e.g. with toxicity related to beta-blockers, calcium channel blockers or tricyclic antidepressants, should call the NPIS (0344 892 0111) to discuss treatment options; further detail is also available on TOXBASE.

Patient Counselling

Ogluo instruction videos for patients can be found on the manufacturer’s website: Ogluo | Tetris Pharma

Medicine Supply Notification Number

MSN/2023/051 UPDATED









		SHORTAGE:

Guanfacine (Intuniv) modified-release tablets



		Medicines affected

Anticipated re-supply date

Intuniv 1mg modified-release tablets (Takeda UK Ltd)

22 December 2023

Intuniv 2mg modified-release tablets (Takeda UK Ltd)

22 December 2023

Intuniv 3mg modified-release tablets (Takeda UK Ltd)

19 January 2024

Intuniv 4mg modified-release tablets (Takeda UK Ltd)

8 December 2023

Actions

A National Patient Safety Alert was issued on the 27 September 2023 for the shortage of methylphenidate prolonged-release capsules and tablets, lisdexamfetamine capsules, and guanfacine prolonged-release tablets.

Please refer to the National Patient Safety Alert for information and advice.

Alternatives

The following specialist importers have confirmed they can source unlicensed guanfacine prolonged-release tablets, lead times may vary (please note there may be other companies that can also source supplies):

· Smartway

· Genetech

· Target

· Alium

Considerations and background

DHSC will continue to provide updates on stock availability on the Medicine Supply Tool and designated ‘Prescribing available medicines to treat ADHD‘ page on the Specialist Pharmacy Service (SPS) website.

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Methylphenidate prolonged-release tablets



		Medicines affected

Medicine

Anticipated re-supply date

Xenidate XL 18mg tablets (Viatris UK Healthcare Ltd)

22 December 2023

Xenidate XL 27mg tablets (Viatris UK Healthcare Ltd)

22 December 2023

Xaggitin XL 18mg tablets (Ethypharm UK Ltd)

1 February 2024

Xaggitin XL 36mg tablets (Ethypharm UK Ltd)

1 February 2024

Affenid XL 27mg tablets (Zentiva Pharma UK Ltd)

15 December 2023

Actions

Where patients have insufficient supplies to last until the re-supply date, clinicians should:

· consider prescribing alternative bioequivalent brands (see clinical information) that are available, ensuring that the patient is not intolerant to any of the excipients;

· counsel patients to reassure them that Delmosart, Xaggitin XL and Xenidate XL tablets have a similar release profile to Concerta XL (see clinical information); and

· reassure patients that any changes to their prescription will be short-term and for the duration of the supply issue only, and they have the option to switch back to their original brand once the supply issue is resolved or continue the brand they have been switched to.

Alternatives

DHSC will continue to provide updates on stock availability on the Medicine Supply Tool and designated ‘Prescribing available medicines to treat ADHD‘ page on the Specialist Pharmacy Service (SPS) website.

Considerations and background

Clinical Information

Methylphenidate is a central nervous stimulant available in the UK in various licensed immediate, modified-release, oral, and solid dosage forms. It is a schedule 2 controlled drug, licensed for the treatment of attention deficit hyperactivity disorder (ADHD) in children aged over 6 years and adolescents and is the usual first line treatment for this condition for both children and adults.

All the modified-release methylphenidate preparations include an immediate-release component as well as an extended-release component. This allows for rapid onset of action while avoiding the need to take further doses during the day to maintain effect.

The biphasic release profiles of these products, however, are not all equivalent and contain different proportions of the immediate-release and modified-release component. The BNF states that different versions of modified-release preparations may not have the same clinical effect. To avoid confusion between these different formulations of methylphenidate, prescribers should specify the brand to be dispensed.

Of the modified-release preparations, Delmosart, Xaggitin XL and Xenidate XL tablets have been approved based on bioequivalence data compared to Concerta XL tablets. Thus, these generic brands have been granted replicate marketing authorisation to Concerta XL on the basis that they have satisfied the criteria for equivalent release profile for the reference Concerta XL product.









		SHORTAGE:

Benzoyl peroxide 3% / Clindamycin 1% (Duac Once Daily) gel



		Anticipated re-supply date: 05.01.24

Alternatives

The following products for use in people with mild to moderate acne remain available:

· Adapalene 0.1% / benzoyl peroxide 2.5% (Epiduo) gel

· Adapalene 0.3% / benzoyl peroxide 2.5% (Epiduo) gel

· Benzoyl peroxide 5% gel

· Benzoyl peroxide 5% / Clindamycin 1% gel

Links

· Management of acne vulgaris in primary care

· BNF - Benzoyl peroxide with clindamycin

· SmPC - Epiduo

· SmPC - Benzoyl peroxide gel







		SHORTAGE:

Midazolam (Epistatus) 2.5mg/0.25ml and 10mg/1ml oromucosal solution pre-filled oral syringes



		Medicines affected

Anticipated re-supply date

Midazolam 2.5mg/0.25ml oromucosal solution pre-filled oral syringes

1 March 2024

Midazolam 10mg/1ml oromucosal solution pre-filled oral syringes

26 January 2024

Actions

Until the shortage resolves, prescribers should:

· not initiate new patients on Epistatus 2.5mg/0.25ml or 10mg/1ml oromucosal solution pre-filled oral syringes and

· consider prescribing midazolam (Buccolam or the generic) 2.5mg/0.5ml or Buccolam 10mg/2ml oromucosal solution pre-filled oral syringes where appropriate, ensuring that the parent/carer is advised on the change in volume being administered, counselled on how to administer the dose, and shown the patient information leaflet (see Supporting Information below)

Alternatives

· Buccolam 2.5mg/0.5ml oromucosal solution pre-filled oral syringes

· Buccolam 10mg/2ml oromucosal solution pre-filled oral syringes

· Midazolam (generic) 2.5mg/0.5ml oromucosal solution pre-filled oral syringes

Considerations and background

Supporting Information

Clinical information

Epistatus is indicated for the treatment of prolonged, acute, convulsive seizures. The 2.5mg/0.25ml strength is licensed for use in infants between 3-6 months of age in the hospital setting and the 10mg/1ml for use in children and adolescents from age 10 years to < 18 years.

Buccolam/generic midazolam oromucosal solution pre-filled oral syringes 2.5mg/0.5ml and 10mg/2ml are licensed for the same indication and age groups as Epistatus but are formulated in twice the volume of Epistatus and also differ in administration technique. It is good practice to prescribe midazolam oromucosal solution by brand name and express strength in both milligrams and millilitres

Please note an MHRA medicine recall was issued for Epistatus 2.5mg oromuscosal solution, pre-filled syringes on 30th August 2023.

Medicine Supply Notification Number

MSN/2023/086

Links

· SmPCs: Midazolam oromucosal solution

· BNFc: Repeated or cluster seizures, prolonged seizures, and status epilepticus

· BNF Midazolam

· Patient Information Leaflet: Buccolam

· SmPCs and PILs: generic midazolam oromucosal solution





		SHORTAGE:

Lisdexamfetamine (Elvanse) capsules



		Medicines affected

Anticipated re-supply date

Elvanse 20mg capsules (Takeda UK Ltd)

19 January 2024

Elvanse 30mg capsules (Takeda UK Ltd)

5 January 2024

Elvanse Adult 30mg capsules (Takeda UK Ltd)

19 January 2024

Elvanse 40mg capsules (Takeda UK Ltd)

11 December 2023

Elvanse Adult 50mg capsules (Takeda UK Ltd)

15 March 2024

Elvanse 70mg capsules (Takeda UK Ltd)

31 January 2024

Elvanse Adult 70mg capsules (Takeda UK Ltd)

12 January 2024

 Show less 

Actions

A National Patient Safety Alert was issued on the 27 September 2023 for the shortage of methylphenidate prolonged-release capsules and tablets, lisdexamfetamine capsules, and guanfacine prolonged-release tablets.

Please refer to the National Patient Safety Alert for information and advice.

Alternatives

The following specialist importers have confirmed they can source unlicensed imports of lisdexamfetamine (Vyvanse) capsules (please note there may be other companies that can also source supplies and lead times vary):

· Alium

· Target

Considerations and background

Supply overview

DHSC will continue to provide updates on stock availability on the Medicine Supply Tool and designated ‘Prescribing available medicines to treat ADHD‘ page on the Specialist Pharmacy Service (SPS) website.

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)

Links

· SmPC Lisdexamfetamine









		SHORTAGE:

Methylphenidate (Equasym XL) modified release capsules



		Medicines affected

Anticipated re-supply date

Equasym XL 10mg capsules (Takeda UK Ltd)

5 February 2024

Equasym XL 30mg capsules (Takeda UK Ltd)

15 February 2024

Actions

A National Patient Safety Alert was issued on the 27 September 2023 for the shortage of methylphenidate prolonged-release capsules and tablets, lisdexamfetamine capsules, and guanfacine prolonged-release tablets.

Please refer to the National Patient Safety Alert for information and advice.

Alternatives

Limited parallel imports of methylphenidate (Equasym XL) modified release capsules remain available but cannot support an uplift in demand.

Considerations and background

Supply Overview

Equasym XL 10mg capsules are out stock

Equasym XL 30mg capsules are limited supply and will be out of stock from January 2024.

Equasym XL 20mg capsules remain available.

DHSC will continue to provide updates on stock availability on the Medicine Supply Tool and designated ‘Prescribing available medicines to treat ADHD‘ page on the Specialist Pharmacy Service (SPS) website.

Links

· SmPC Equasym XL capsules





		SHORTAGE:

Levomepromazine 25mg and 50mg tablets



		Medicines affected

Medicine

Anticipated re-supply date

Levomepromazine 25mg tablets (Morningside Healthcare Ltd)

29 December 2023

Levomepromazine 50mg tablets (Morningside Healthcare Ltd)

5 January 2024

Actions

Where supply of generic levomepromazine 25mg tablets are unavailable, clinicians should:

· consider prescribing the branded levomepromazine (Nozinan) 25mg tablets.

Where supply of generic levomepromazine 50mg tablets are unavailable, clinicians should:

· consider prescribing the branded levomepromazine (Nozinan) 25mg tablets;

· counsel patients on the requirement to take two tablets to make a 50mg dose for those patients who are usually prescribed levomepromazine 50mg tablets;

· if the above is not appropriate, consider prescribing Levomepromazine (Levorol) 5mg/ml oral solution, taking into consideration any cautions and contraindications (see Supporting Information).

Alternatives

· Levomepromazine (Nozinan) 25mg tablets remain available from Neuraxpharm UK Limited and are able to fully support demand. Stock is available via Phoenix and Alliance Healthcare.

· Levomepromazine (Levorol) 5mg/ml oral solution remains available from Galvany Pharma Limited and are able to support with covering demand. Hospitals can order from either Alloga UK or Alliance Healthcare. Retail/community pharmacies can order from Alliance Healthcare.

Considerations and background

Supporting Information

Clinical Information

Levomepromazine oral solution is contraindicated in children and adolescents under 16 years old.

The oral solution has cautions linked to its excipients and therefore prescribers would need to ensure patients do not have liver or renal impairment before prescribing this medicine:

· Benzyl alcohol – this medicine contains 0.03 mg of benzyl alcohol in each 1 ml of oral solution. It may cause allergic reactions. High volumes should be used with caution and only if necessary, especially in patients with liver or kidney impairment because of the risk of accumulation and toxicity (metabolic acidosis).

· Propylene glycol – this medicine contains 150.95 mg of propylene glycol in each 1 ml of oral solution. Medical monitoring is required in patients with impaired renal or hepatic functions because various adverse events attributed to propylene glycol have been reported such as renal dysfunction (acute tubular necrosis), acute renal failure and liver dysfunction. While propylene glycol has not been shown to cause reproductive or developmental toxicity in animals or humans, it may reach the foetus and was found in milk. As a consequence, administration of propylene glycol to pregnant or lactating patients should be considered on a case by case basis.

Links

· BNF Levomepromazine

· SmPC Nozinan 25 mg tablets

· SmPC Levorol 5 mg/ml oral solution





		SHORTAGE:

Propantheline bromide 15mg tablets



		Anticipated re-supply date: 08.04.24

Actions

Where patients have insufficient supplies to last until the re-supply date, clinicians should:

· review patients to determine if this is still the most suitable therapy

· consider prescribing an alternative oral antimuscarinic agent in line with local formularies/guidelines, and current availability (see supporting information below); and

· consider prescribing unlicensed products only where licensed alternatives are not appropriate. Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see supporting information below)

Alternatives

Propantheline 15mg tablets are out of stock until early April 2024.

Alternative oral antimuscarinic agents remain available.

Where these are not suitable, unlicensed supplies of propantheline 15mg tablets may be sourced, lead times vary.

Unlicensed imports

The following specialist importers have confirmed they can source unlicensed propantheline 15mg tablets (please note there may be other companies that can also source supplies):

· Alium Medical

· Mawdsley’s Unlicensed

· Target Healthcare

Considerations and background

Supporting Information

Clinical Information

Propantheline is an oral antimuscarinic licensed for adjunctive use in adults with hyperhidrosis, adult enuresis, and gastrointestinal disorders characterised by smooth muscle spasm.

Alternative antimuscarinic treatment options;

Indication

Adult enuresis:

· oxybutynin

· tolterodine

· darifenacin

Gastro-intestinal smooth muscle spasm:

· dicycloverine hydrochloride

· hyoscine butylbromide

Hyperhidrosis:

· oxybutynin (off-label),

· glycopyrronium bromide (off-label)

Medicine Supply Notification Number

MSN/2023/113







		SHORTAGE:

Diazepam 2mg/5ml oral solution sugar free



		Anticipated re-supply date: 05.02.24

Actions

Where patients have insufficient supplies to last until the re-supply date, clinicians should:

· review patients to determine if this is still the most appropriate therapy;

· reserve remaining supplies of diazepam 2mg/5ml oral solution sugar free for paediatric patients where possible;

· consider prescribing diazepam tablets for patients able to swallow solid dosage forms, halving the tablets if needed to make up the dose;

· consider crushing and dispersing tablets in water in patients unable to swallow tablets (off-label manipulation); and

· where the above options are not deemed appropriate, consider prescribing unlicensed diazepam 2mg/5ml oral suspension (sugar free) from a Specials manufacturer (see supporting information below). Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary.

Alternatives

Diazepam 2mg/5ml oral solution sugar free is out of stock until February 2024.

Diazepam 2mg/5ml oral suspension is not currently marketed in the UK.

Diazepam tablets remain available.

Unlicensed diazepam 2mg/5ml oral suspension (sugar free) ‘Specials’ can be sourced.

 Unlicensed imports

The following Specials manufacturers have confirmed they can manufacturer diazepam 2mg/5ml oral suspension sugar free (please note, there may be other companies):

· IPS Pharma

· Lexon

· Nova Laboratories

· PCCA Specials

· Rokshaw Laboratories

· Target Healthcare

Considerations and background

Supporting Information

Most diazepam tablets are described as having a break line, but halving to administer a part dose would be an off-label manipulation, unless the SmPC explicitly states the tablet can be divided into equal doses.

According to the Drug Administration via Enteral Feeding Tubes resource, diazepam tablets can be crushed and dispersed in water (off-label manipulation).

Medicine Supply Notification Number

MSN/2023/112

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)

Links

· BNF Diazepam

· SmPC Diazepam 2mg/5ml oral solution sugar free









		SHORTAGE:

Mannitol 50g/500ml (10%), 75g/500ml (15%) infusion viaflo bags and mannitol 50g/500ml (10%) polyfuser infusion bottles



		Anticipated re-supply date: 29.12.23

Actions

NHS provider trust pharmacy procurement teams and their local Medication Safety Officer should work with the appropriate clinical leads to ensure clinical areas using mannitol are consulted (this is likely to include involvement from anaesthetists, neurology, operating theatres, intensivists, critical care units and emergency medicine departments and ophthalmology) to;

· identify and agree if there are any indications that should be prioritised for mannitol use;

· ensure remaining licensed supplies are preserved for use in these priority indications and clinical areas as agreed locally until further stock becomes available;

· review and update local guidelines to reflect any agreed changes at Trust level including use of alternatives such as hypertonic saline, where required; and

· ensure all impacted clinical areas are made aware of this issue and any changes.

Additionally, where there is insufficient supply to meet required demand during this period and supplies of mannitol are essential, NHS provider trust pharmacy procurement teams should:

· urgently place order for unlicensed imports; and

· where appropriate work with their RPPS in urgent cases to facilitate mutual aid between NHS provider trusts.

Alternatives

Mannitol 50g/250ml (20%) polyfuser infusion bottles remain available but cannot support an uplift in demand.

Mannitol 50g/500ml (10%) polyfuser infusion bottles are also out of stock and have been discontinued.

The following specialist importers have confirmed they can source unlicensed mannitol 50g/500ml (10%) infusion (please note there may be other companies that can also source supplies):

· Genetech Pharmaceuticals

· Qmed Pharma

The following specialist importers have confirmed they can source unlicensed mannitol 75g/500ml (15%) infusion (please note there may be other companies that can also source supplies):

· BAP Pharma

Considerations and background

Supporting Information

Clinical Information

There is very limited use of mannitol as an osmotic diuretic agent across licensed indications including the promotion of diuresis in the prevention and/or treatment of the oliguric phase of acute renal failure, the reduction of elevated intraocular pressure and the promotion of elimination of renally excreted toxic substances in poisoning. When used for the reduction of intracranial pressure, there is a view that hypertonic saline solutions may be as effective as mannitol.

Hypertonic saline solutions (2.7%, 5% and 30% sodium chloride) remain available.

Medicines Supply Notification

MSN/2023/114

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)

Links

· BNF Mannitol

· SmPC Mannitol





		Shortage of Urokinase injection



		Medicines affected

Medicine

Anticipated re-supply date

Syner-KINASE 10,000unit powder for solution for injection vials (Syner-Med (Pharmaceutical Products) Ltd)

31 March 2024

Syner-KINASE 25,000unit powder for solution for injection vials (Syner-Med (Pharmaceutical Products) Ltd)

31 March 2024

Actions

· Following local risk assessment consider switching to an alternative treatment option most appropriate to meet patient requirements (see below)

· Nursing staff will require education and training on the administration of an alternative agent or dilution of Syner-KINASE 100,000IU

· If Syner-KINASE 100,000IU injection is used, put measures in place to reduce the risk of a dose error when diluting the product, for example, ensure clear advice on dilution is available in all clinical areas using Syner-KINASE and consider additional warning labels on the 100,000IU product regarding the potential need to dilute

· Consult a specialist pharmacist or nurse for advice when required.

Alternatives

TauroLock™-U25.000

TauroLock™-U25.000 lock solution containing urokinase 25,000IU

Actilyse Cathflo (alteplase) 2mg powder for solution for injection and infusion

Actilyse Cathflo [alteplase] 2mg is currently out of stock.

Syner-KINASE (urokinase) 100,000IU injection

The manufacturer has issued a Dear HCP Letter regarding dilution of their high strength product to desired concentration (as substitute for Syner-KINASE 25,000IU).

Considerations and background

SPS advice

Please refer to the SPS owned page Clinical management of Urokinase injection shortage for further advice on this issue.

Links to further information

Please refer to the SmPC’s for further information:

Syner-KINASE (urokinase) 100,000IU injection





		Shortage of Atomoxetine capsules and oral solution



		Medicines affected

Medicine

Anticipated re-supply date

Atomoxetine 25mg capsules

6 December 2023

Strattera 4mg/1ml oral solution (Eli Lilly and Company Ltd)

15 December 2023

Actions

Primary and secondary care:

Clinicians/prescribers in primary and secondary care should:

· proactively identify any patients on atomoxetine presentations;

· contact patients to establish how much supply they have left; and

· liaise with the patient’s specialist team for advice on management options.

Specialist teams

Specialist teams should:

· ensure no new patients are initiated on atomoxetine presentations until the shortage is resolved

· support primary care clinicians seeking advice for patients currently taking atomoxetine presentations , including provision of individualised management plans, where required; and

· offer alternatives in line with NICE ADHD guidance NG87 where required.

Where the above options are not considered appropriate, supplies of unlicensed atomoxetine capsules may be sourced. Contact should be made with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see clinical information below).

Alternatives

Other strengths of atomoxetine capsules remain available but in insufficient quantities to meet increased demand.

Refer to the following link for further information on the availability of methylphenidate prolonged release tablets,

Unlicensed imports

The following specialist importers have confirmed they can source unlicensed atomoxetine capsules (please note there may be other companies that can also source supplies and lead times vary):

· Alium

· BAP Pharma

· Qmed Pharma

· Target

Considerations and background

Supply summary

Atomoxetine 10, 18, 25, 40, 60, 80 and 100mg capsules are currently in stock.

Atomoxetine (Strattera) 4mg/ml oral solution is currently out of stock.

Clinical information

Stimulants such as lisdexamfetamine or methylphenidate are recommended first-line treatments for attention deficit hyperactivity disorder (ADHD). Treatment with non-stimulants (e.g. atomoxetine or guanfacine) are an option in patients who are intolerant to both methylphenidate and lisdexamfetamine, or who have not responded to separate 6-week trials of both drugs (NICE ADHD guidance NG87). These treatments must be initiated by a specialist in the treatment of ADHD.

Atomoxetine selectively inhibits pre-synaptic noradrenaline reuptake and is licensed for the treatment of ADHD in children aged 6 years and older, in adolescents, and in adults. In the paediatric population up to 70 kg body weight, atomoxetine should be initiated at a total daily dose of approximately 0.5 mg/kg and dose titrated upwards after a minimum of 7 days. according to clinical response and tolerability. The recommended maintenance dose is approximately 1.2 mg/kg/day. For paediatric population over 70 kg, the initial dose is 40mg for minimum of 7 days followed by upwards dose titration. The recommended maintenance dose is 80mg. In adults, atomoxetine is initiated at 40 mg for a minimum of 7 days prior to upward dose titration and the recommended maintenance daily dose is 80 mg to 100 mg.

Guanfacine, a selective alpha2A-adrenergic receptor agonist, is licensed for the treatment of ADHD in children and adolescents aged 6-17 years for whom stimulants are not suitable, not tolerated or have been shown to be ineffective.
Use of atomoxetine and guanfacine in children aged 5 years as per NICE guidance is off label, as is the use of guanfacine in adults, which should not be initiated without advice from a tertiary ADHD service.

Patients on atomoxetine should be periodically reviewed in line with NICE guidance.

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)

Links

· Atomoxetine capsules SmPC

· BNF: Attention deficit hyperactivity disorder

· NICE guideline [NG87]: Attention deficit hyperactivity disorder: diagnosis and management







		Shortage of Exenatide (Byetta) 10microgram/0.04ml solution for injection



		Medicines affected

Medicine

Anticipated re-supply date

Exenatide 10micrograms/0.04ml solution for injection 2.4ml pre-filled disposable devices

15 January 2024

Actions

A National Patient Safety Alert was issued on the 18 July 2023 for the shortage of GLP1 RA medicines.

Please refer to the National Patient Safety Alert for information and advice on alternatives

Alternatives

DHSC will continue to provide updates on GLP-1 RA’s stock availability on the Medicine Supply Tool and designated ‘Prescribing available GLP-1 receptor agonists’ page on the SPS website.





		Shortage of Atenolol 5mg/10ml solution for injection ampoules



		Anticipated re-supply date

29 March 2024

Alternatives

Metoprolol 1mg/ml injection remains available and can support increased demand.





		Discontinuation of Pancrease HL gastro-resistant capsules



		Discontinuation

10 November 2023

Impact tier

2 · Medium impact

BNF chapters

01 - Gastro-Intestinal System

Actions

Clinicians/prescribers should review patients currently prescribed Pancrease HL capsules and prescribe an alternative high strength pancreatin preparation, titrating dose according to symptoms, and ensuring patient is not intolerant to any of the excipients (See Supporting Information below).

Alternatives

Table 1: High strength pancreatin preparations enzyme content

		Product

		Protease units

		Amylase units

		Lipase units



		Pancrease HL capsule

		1250

		22500

		25000



		Creon 25,000 capsule

		1000

		18000

		25000



		Nutrizyme 22 capsule*

		1100

		19800

		22000





*Nutrizyme 22 capsule will be out of stock from mid-December to late January 2024.

Considerations and background

Summary

· Pancrease HL gastro-resistant capsules are being discontinued with stock expected to be exhausted by mid-November 2023

· Alternative high strength pancreatin preparations remain available and will be able to support increased demand

Supporting Information

Pancrease HL gastro-resistant capsules is a high strength pancreatin preparation licensed for exocrine pancreatic enzyme deficiency as in cystic fibrosis, chronic pancreatitis, post pancreatectomy, post gastro-intestinal bypass surgery (eg Billroth II gastroenterostomy), and ductal obstruction from neoplasm (eg of the pancreas or common bile duct).

Alternative high strength preparations include Creon 25,000 and Nutrizyme 22. The preparations differ slightly in the levels of enzymes (see Table 1). Prescribers may need to re-titrate the dose according to symptoms of maldigestion and malabsorption, as well as ensure there is no intolerance to excipients. Of note, Nutrizym 22 contains castor oil which may cause cause stomach upset and diarrhoea.

Links

· SmPC - Pancrease HL Capsules

· SmPC – Creon 25,000 capsule

· SmPC – Nutrizyme 22 capsule

· BNF - Pancreatin

· BNF- Exocrine pancreatic insufficiency

· Cystic Fibrosis Trust - Pancreatic enzyme supplement and cystic fibrosis





		Shortage of Prilocaine 100mg/5ml solution for injection ampoules



		Medicines affected

Medicine

Anticipated re-supply date

Prilotekal 100mg/5ml solution for injection ampoules (B.Braun Medical Ltd)

14 December 2023

Actions

NHS provider trust pharmacy procurement teams should work with appropriate clinical leads and their local Medication Safety Officer (MSO) to:

· identify where prilocaine (Prilotekal) 100mg/5ml injection is used within your organisation;

· following local risk-assessment switch to an alternative treatment option most appropriate to meet patient requirements;

· agree a plan for communicating this supply issue to relevant teams within the organisation; and

· consult an anaesthetist for advice where required

NHS provider Trust pharmacy procurement teams should;

· only order sufficient stock to meet actual demand during the period of shortage

· where there is insufficient stock, liaise with pharmacy services to request mutual aid, facilitated by their Regional Pharmacy Procurement Specialist.

Updated ordering information provided by B Braun;

		New MPC

		Description

		Previous EAN

		New EAN

		Previous Mawdsleys PIP

		New Mawdsleys PIP

		Previous AAH Code

		New AHH Code



		3655760

		Prilotekal 20mg/ml – 5ml Ampoule (10 pack)

		5060540780010

		4030539223461

		6915433

		350033

		PRI0411C

		PRI0426J





Alternatives

Licensed alternatives

· Other anaesthetics i.e. lidocaine

Unlicensed alternatives

The following specialist importers have confirmed they can source unlicensed imports of prilocaine 100mg/5ml solution for injection (please note there may be other companies that can also source supplies and lead times vary):

· Smartway Pharma

Considerations and background

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)

Links

· SmPC - Prilotekal 20mg/ml solution for injection





		Shortage of Calcitonin (salmon) 50units/1ml solution for injection ampoules



		Medicines affected

Medicine

Anticipated re-supply date

Calcitonin (salmon) 50units/1ml solution for injection ampoules (Essential Pharma Ltd)

15 January 2024

Alternatives

Calcitonin (salmon) 100units/1ml solution for injection ampoules remain available and can support the uplift in demand if required.





		Shortage of Verteporfin 15mg powder for solution for infusion vials

Supply returning

		Medicines affected

Medicine

Anticipated re-supply date

Visudyne 15mg powder for solution for infusion vials (Neon Healthcare Ltd)

2 December 2024

Actions

A National Patient Safety Alert was issued on 28 September 2023 advising on accessing limited stock of verteporfin for the management of Central Serous Retinopathy, the alert can be found at the following link: CAS-ViewAlert (mhra.gov.uk)

On 11 December 2023, further verteporfin was made available for CSR. Trusts who can order stock will be informed of how to obtain supplies by their Regional Pharmacy Procurement Specialist and orders can be placed from 11 December 2023.

The Royal College of Ophthalmologists has developed clinical guidance to aid prioritisation of patients with Central Serous Retinopathy. This guidance can be found at the following link: Clinical-Prioritisation-Guidance-for-Limited-Stock-of-Verteporfin-Visudyne-for-Photodynamic-Therapy-PDT-for-Central-Serous-Chorioretinopathy-CSR.pdf (rcophth.ac.uk)

Ocular cancer centres can continue to order stock for patients requiring treatment with no change to current process.

 

Actions for pharmacy teams and prescribers

Ocular cancer centres

Pharmacy procurement teams at the four ocular cancer centres (Sheffield, Liverpool, Moorfields and Glasgow) should:

· Order via Alloga. For supply enquiries contact Neon Healthcare: 01992 926 330 or office@neonhealthcare.com and

· contact your Regional Pharmacy Procurement Specialist who may assist sharing stock via mutual aid from Trusts who do not treat ocular cancer.

Use outside ocular cancer

For verteporfin (Visudyne) used outside of the treatment of ocular cancer, please refer to the National Patient Safety Alert for advice and actions.

Regional Pharmacy Procurement Specialists have advised the Trusts that can order stock and any queries should be escalated to your Regional Pharmacy Procurement Specialist who can liaise with the national team as appropriate.

Some specialist importer companies can source verteporfin, lead times may vary.

Alternatives

The following specialist importers have confirmed they can source unlicensed verteporfin (Visudyne):

· Alium (lead time to be confirmed)

· Durbin (in stock)

· Mawdsley’s (lead time > 1-2 weeks)

· Orifarm (lead time > 4-6 weeks)

· Target (lead time > 1-2 weeks)

Considerations and background

Supply Summary

Verteporfin (Visudyne) is currently in limited supply with full resupply expected in December 2024.

Guidance on unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society

· Prescribing unlicensed medicines, General Medical Council (GMC)

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		Shortage of Norditropin (somatropin) Flexpro 10mg/1.5ml, 15mg/1.5ml and Norditropin (somatropin) NordiFlex 5mg/1.5ml, 10mg/1.5ml and 15mg/1.5ml solution



		Medicines affected

Medicine

Anticipated re-supply date

Norditropin NordiFlex 5mg/1.5ml solution for injection pre-filled pens (Novo Nordisk Ltd) 1 pre-filled disposable injection

5 January 2024

Norditropin NordiFlex 10mg/1.5ml solution for injection pre-filled pens (Novo Nordisk Ltd)

5 January 2024

Norditropin NordiFlex 15mg/1.5ml solution for injection pre-filled pens (Novo Nordisk Ltd)

5 January 2024

Actions

Actions for secondary care

Secondary care pharmacy teams should work with clinical specialists and their local pharmacy homecare lead to:

· ensure that new patients are not initiated on Norditropin Flexpro or Norditropin NordiFlex for the full duration of 2023;

· review all patients, including those under shared care arrangements, prescribed Norditropin Flexpro or Nordiflex and where clinically appropriate, issue a new prescription for the appropriate strength of Omnitrope SurePal (to be used with SurePal injection device

· ensure all new Omnitrope prescriptions are sent to your current Norditropin homecare service provider or outpatient dispensary. Please note that Sciensus and Alcura can provide the Omnitrope SurePal service and new registration forms are not required for existing patients;

· communicate with home care providers if nurse led injection training is required on the new Omnitrope SurePal prescription;

· review prescription duration and frequency and where clinically appropriate issue 6 month prescriptions, with up to 4 weekly delivery cycles; and

· ensure that contractual arrangements are discussed with the homecare provider.

Actions for homecare providers

Homecare providers should:

· ensure that once a new prescription for Omnitrope is received, the patient’s existing Norditropin Flexpro or Nordiflex prescription is immediately cancelled;

· call patients to inform them of the change to their prescription while arranging delivery and offer nursing support to counsel on the change in device; and

· work with the prescriber and the Trust homecare lead to ensure nurse led training or, if available, administration support is offered where requested.

Actions for outpatient dispensaries

Outpatient dispensaries should ensure that:

· once a new prescription for Omnitrope is received, the patient’s existing Norditropin Flexpro or Nordiflex prescription is cancelled;

· patients receive a patient education pack and are counselled about their change in prescription at the point of first dispensing; and

· patients are directed back to their specialist team if they flag a need for additional nurse-led training or ongoing nursing support.

Actions for GP surgeries:

GP surgeries who prescribe Norditropin should:

· proactively identify all patients on these products and refer them to their specialist prescribing centre for review and switching to Omnitrope

Alternatives

Omnitrope (somatropin) 5mg/1.5ml, 10mg/1.5ml and 15mg/1.5ml solution for injection cartridges remain available and will be able to support a full increase in demand during this time

If Omnitrope® is not an appropriate alternative, other products containing somatropin remain available however switching to these alternatives may involve switching formulation and dosing regimen so clinicians and providers should ensure the patients and their carer are counselled appropriately on the new formulation and dose.

Considerations and background

Supply Overview

· Norditropin (somatropin) Flexpro 5mg, 10mg and 15mg pens will be in limited supply until further notice.

· Norditropin (somatropin) NordiFlex 5mg, 10mg and 15mg pens will be out of stock for the remainder of 2023.

· Omnitrope (somatropin) 5mg/1.5ml, 10mg/1.5ml and 15mg/1.5ml solution for injection cartridges remain available and will be able to support a full increase in demand during this time

· Sciensus and Alcura have the capacity to offer virtual device training for all switched patients.

· Other alternative somatropin products remain available but may require a change in formulation and/or dosing regimen.

Clinical Information

Both Norditropin and Omnitrope contain somatropin, therefore no change in clinical monitoring requirements is anticipated following a switch. Omnitrope cartridges are administered with the SurePal injection device. There are three types of SurePal for use with the three strengths of cartridges (5 mg, 10 mg and 15 mg). Clinicians and providers should ensure that patients and their carers are counselled on use of the new device.

Medicines Supply Notification Number

MSN/2023/001U

Links

· SmPC Norditropin

· SmPC Omnitrope

· BNF Somatropin





		Shortage of Fludarabine phosphate 50mg/2ml concentrate for solution for injection and powder for solution for injection



		Medicines affected – No date given

Medicine

Anticipated re-supply date

Fludarabine phosphate 50mg/2ml solution for injection vials

–

Fludarabine phosphate 50mg powder for solution for injection vials

–

Actions

NHS provider Trust pharmacy procurement teams should work with the appropriate clinical leads to:

· ensure there is currently sufficient stock of fludarabine injection at Trusts, for patients scheduled for chimeric antigen receptor (CAR) T-Cell therapy and bone marrow transplants (BMT), over the next 4-6 weeks to prevent treatment delays or cancellations due to intermittent supplies of fludarabine;

· work with the Regional Pharmacy Procurement Specialists (RPPS), who will facilitate Trusts level allocations/access during this time for these indications;

· review pharmacy systems to ensure stockholding information is accurate to support the RPPS’s in the allocation process:

· minimise fludarabine wastage by scheduling patients to allow for vial sharing, where possible; and

· order fludarabine for indications other than the aforementioned in line with normal fortnightly demand.

Alternatives

Trusts are expected to use the concentrate for solution for injection and the  powder for solution for injection formulations interchangeably when required.

Where licensed alternatives are not appropriate or available, limited supplies of unlicensed fludarabine phosphate 50mg/2ml powder and concentrate for solution for injection may be sourced, lead times vary.

The following specialist importers have confirmed they can source unlicensed fludarabine phosphate 50mg/2ml powder and/or concentrate for solution for injection (please note there may be other companies that can also source supplies):

· BAP Pharma

· Clinigen Healthcare LTD*

· Genetech Pharmaceuticals Ltd

· Smartway*

*received MHRA letter of no objection

Considerations and background

Supporting information

Summary

· There will be intermittent supply issues with fludarabine phosphate 50mg/2ml concentrate for solution for injection and powder for solution for injection for the foreseeable future, with only one formulation expected to be available at a given time.

· Fludarabine phosphate 50mg/2ml concentrate for solution for injection will be out of stock from mid to late December until January 2024.

· Fludarabine phosphate 50mg/2ml powder for solution for injection will be unavailable until late December and again from late January until March 2023.

Medicines Supply Notification

MSN/2023/115

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)

Links

· BNF Fludarabine

· SmPC Fludarabine





		Shortage of Microgynon 30 ED tablets



		Anticipated re-supply date

24 January 2024

Actions

Clinicians should:

· Prescribe alternative brands of oral contraceptives that provide ethinylestradiol 30mcg and levonorgestrel 150mcg providing appropriate counselling to ensure the patient understands the difference between the ED regimen and the 21-day cycle regimen

· If the above option is unsuitable and it is considered necessary to prescribe an ED presentation, prescribe an alternative contraceptive which comes as ED packs ensuring that the patient is not intolerant to any of the excipients

Alternatives

Alternative ethinylestradiol 30mcg and levonorgestrel 150mcg preparations (21-day pack) available:

· Ambelina 150microgram/30microgram tablets

· Elevin 150microgram/30microgram tablets

· Levest 150/30 tablets

· Maexeni 150microgram/30microgram tablets

· Microgynon 30 tablets

· Rigevidon tablets

Alternative ED preparations: 

· Logynon ED

· Femodene ED

Considerations and background

Alternative ED preparations:

· Logynon ED involves taking ethinylestradiol 30mcg and levonorgestrel 150mcg on days 1-6 and days 12-21 but on days 7-11 the tablets contain ethinylestradiol 40mcg rather than 30mcg. Placebo tablets are provided for days 22-28

· Femodene ED contains 30mcg of ethinyloestradiol but the tablets contain gestodene instead of levonorgestrel. A switch to this oral contraceptive would seem more problematic as it may be associated with a slightly higher risk of VTE in the short-term at least and therefore should only be viewed as a 3rd line option in managing this shortage

 

Links

· SmPC: Ambelina 150microgram/30microgram tablets

· SmPC: Elevin 150microgram/30microgram tablets

· SmPC: Levest 150/30 tablets

· SmPC: Maexeni 150microgram/30microgram tablets

· SmPC: Microgynon 30 tablets

· SmPC: Rigevidon tablets

· SmPC: Logynon ED

· SmPC: Femodene ED

	



		Shortage of Imiquimod (Zyclara 3.75%) cream



		Medicines affected

Medicine

Anticipated re-supply date

Zyclara 3.75% cream 250mg sachets (Viatris UK Healthcare Ltd)

20 December 2023

Actions

NHS Provider Trust Pharmacy Procurement teams should:

· review local stock holding of  Zyclara 3.75% cream, including stock being held at ward locations

· estimate if they hold sufficient stock to meet the anticipated demand until the re-supply date; and

· where there are insufficient stocks, the organisation should request mutual aid, facilitated by their Regional Pharmacy Procurement Specialist

Where patients have insufficient supplies to last until the re-supply date, clinicians/prescribers should:

· defer initiating new patients on Zyclara 3.75% cream until the shortage has resolved

· where this is not appropriate, consider prescribing an alternative presentation or agent with reference to the licensed indication, ensuring that the patient is not intolerant to any of the excipients and is counselled on dosing and administration (see Clinical Information and Alternatives)

· consider prescribing unlicensed products only where licensed alternatives are not appropriate, working with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see information below); and

· if the above options are not considered appropriate, advice should be sought from specialists on management options

Alternatives

For actinic (solar) keratosis

Aldara 5% cream

Indication: Clinically typical, nonhyperkeratotic, nonhypertrophic actinic keratoses (AKs) on the face or scalp in immunocompetent adult patients when size or number of lesions limit the efficacy and/or acceptability of cryotherapy and other topical treatment options are contraindicated or less appropriate.

Bascellex 50 mg/g cream (Imiquimod)

Indication: The topical treatment of clinically typical, nonhyperkeratotic, nonhypertrophic actinic keratoses on the face or scalp in immunocompetent adult patients when size or number of lesions limit the efficacy and/or acceptability of cryotherapy and other topical treatment options are contraindicated or less appropriate.

Solaraze 3% gel (Diclofenac sodium gel)

Indication: Treatment of actinic keratosis

Efudix 5% cream (Fluorouracil)

Indication – topical treatment of:

· superficial pre-malignant and malignant skin lesions;

· keratoses including senile, actinic and arsenical forms;

· keratoacanthoma;

· Bowen’s disease;

· superficial basal-cell carcinoma.

· Fluorouracil produces a more marked inflammatory reaction than diclofenac sodium, but lesions resolve faster

Actikerall 5mg/g + 100mg/g Cutaneous Solution (Fluorouracil with salicylic acid)

Indication: Topical treatment of slightly palpable and/or moderately thick hyperkeratotic actinic keratosis (grade I/II) in immunocompetent adult patients.

Klisyri 10 mg/g ointment (Tirbanibulin)

Indication: Field treatment of non-hyperkeratotic, non-hypertrophic actinic keratosis (Olsen grade 1) of the face or scalp in adults.

This is a new product and is subject to additional monitoring

For superficial basal cell carcinomas

Efudix 5% Cream (Fluoruracil)

Indication – topical treatment of:

· superficial pre-malignant and malignant skin lesions;

· keratoses including senile, actinic and arsenical forms;

· keratoacanthoma;

· Bowen’s disease;

· superficial basal-cell carcinoma.

· Deep, penetrating, or nodular basal cell and squamous cell carcinomas do not usually respond to Efudix therapy. It should be used only as a palliative therapy in such cases where no other form of treatment is possible

For anogenital warts

Warticon Cream and Solution (Podophyllotoxin)

Indication: Topical treatment of condylomata acuminata affecting the penis or the external female genitalia.

Catephen 10% Ointment

Indication: Cutaneous treatment of external genital and perianal warts (condylomataacuminata) in immunocompetent patients from the age of 18 years

Note: Condyline 0.5% solution (podophyllotoxin) has been discontinued so would has been removed as an alternative option for anogenital warts indication.

Other therapies

Cryotherapy or other forms of physical ablative therapy (e.g., surgery, laser treatment) may also be considered for anogenital warts, particularly for patients with a small number of low-volume warts, irrespective of type.

Unlicensed Imports

Where the above licensed alternatives are not suitable, unlicensed supplies may be sourced, lead times vary.

Considerations and background

Supply Overview

Bascellex 50mg/g cream 250mg sachets and Aldara 5% cream are now back in stock.

Clinical Information

Zyclara 3.75% cream is licensed for the topical treatment of clinically typical, nonhyperkeratotic, nonhypertrophic, visible or palpable actinic keratosis of the full face or balding scalp in immunocompetent adults when other topical treatment options are contraindicated or less appropriate.

*In the USA, imiquimod (Zyclara) 3.75% cream is approved to treat external genital and perianal warts/condyloma acuminata in patients 12 years or older.

Medicine Supply Notification Number

MSN/2023/010

Links

· BNF treatment summary - Photodamage

· BNF treatment summary - Anogenital warts

· BASHH guidelines: anogenital warts

· British Association of Dermatologists’ guidelines: actinic keratosis

· British Association of Dermatologists guidelines: basal cell carcinoma

· SmPC Imiquimod preparations

· SmPC Solaraze 3% Gel

· SmPC Efudix 5% Cream

· SmPC Condyline 5 mg/ml Cutaneous Solution

· SmPC Warticon Cream and Solution

· SmPC Catephan 10% Ointment

· SmPC Klisyri 10 mg/g ointment

· SmPC Actikerall 5mg/g + 100mg/g Cutaneous Solution





		Shortage of Clarithromycin 125mg/5ml and 250mg/5ml oral suspension



		Medicines affected

Medicine

Anticipated re-supply date

Clarithromycin 125mg/5ml oral suspension

31 December 2023

Actions

Actions for pharmacists

Where a prescription for clarithromycin 125mg/5ml or 250mg/5ml oral suspension is presented and cannot be fulfilled community pharmacists and dispensing doctors should:

· supply an alternative clarithromycin preparation where available and according to the products specified in SSP053 or SSP054.

· ensure the patients age, weight (where appropriate), cautions and exclusion criteria are taken into account when considering using an SSP; and

· ensure patients/parents/carers are counselled regarding any switch in formulation including the appropriate dose and volume of the substitute product;

· ensure the patient’s prescriber and/or GP practice is notified when supplying a patient in accordance with any of these SSPs; and

· if the patient is deemed ineligible or does not consent to receive an alternative product via the SSP, they should be promptly referred back to the prescriber.

Actions for prescribers

Remaining clarithromycin oral suspensions should be reserved for patients prescribed doses lower than clarithromycin 250mg as these doses cannot be substituted with the 250mg tablets.

· Consider use of clarithromycin tablets in the first instance if suitable (see Supporting information below)

· If clarithromycin tablets are not suitable, and clarithromycin is the most appropriate antibiotic, consider prescribing clarithromycin oral suspension, working with local pharmacy teams to understand availability; and

· If the above options are unsuitable or unavailable, consider prescribing an alternative antibiotic taking into account any allergies and referring to local guidance.

Considerations and background

Summary

Clarithromycin 125mg/5ml in limited supply until late December 2023.

Supply issues affecting Clarithromycin 250mg/5ml oral suspension are now resolved.

A Serious Shortage Protocol (SSP) for clarithromycin 125mg/5ml was issued on 06/04/2023

Supporting information

Clarithromycin is a macrolide antibiotic used in the treatment of infections caused by aerobic and anaerobic gram-positive and gram-negative organisms, as well as certain atypical organisms that do not respond to beta-lactams. It is also a potential treatment option in penicillin-allergic patients.

Clarithromycin oral suspension is licensed for use in children aged 6 months to 12 years. Clarithromycin tablets are unlicensed in children under 12 years, so use of the tablets in this age group would be considered “off-label”.

Where children are unable to swallow solid oral dosage forms of antibiotics, SPS have provided advice on crushing or dispersing immediate release clarithromycin tablets (off label manipulation).

Consideration should be given to local and national guidance on antimicrobial prescribing

Medicine Supply Notification Number

MSN/2023/044

Links

· NHSBSA Serious Shortage Protocols

· SmPCs clarithomycin

· BNF interactions clarithromycin

· BNF side effects clarithromycin

· SPS - Using solid oral dosage form antibiotics in children





		Shortage of Valganciclovir (Valcyte) 250mg/5ml oral solution



		Medicines affected – no date given

Medicine

Anticipated re-supply date

Valcyte 50mg/ml oral solution (Neon Healthcare Ltd) 100 ml

–

Actions

NHS provider Trust pharmacy procurement teams and clinical teams should work together to review local stock holdings and where there is insufficient stock until the resupply date:

· consider prescribing valganciclovir 450mg tablets as a first line option to deliver full doses, where appropriate;

· contact Regional Pharmacy Procurement specialist in urgent cases as they may be able to facilitate mutual aid between hospitals; and

· consider prescribing unlicensed valganciclovir 250mg/5ml oral suspension available from Specials manufacturers or unlicensed imports of valganciclovir 250mg/5ml oral solution during this period (see Supporting Information).

Alternatives

Licensed alternatives

Valganciclovir 450mg tablets remain available and can support an uplift in demand.

Unlicensed alternatives

Unlicensed specials

The following Specials manufacturer can manufacturer valganciclovir 250mg/5ml oral suspension  (please note there may be other Specials manufacturers that can provide supplies):

· Nova Labs

Unlicensed Imports

The following specialist importers have confirmed they can source unlicensed valganciclovir 250mg/5ml oral solution, lead times may vary (please note there may be other companies that can also source supplies):

· Alium Medical

· Target Healthcare

Considerations and background

Supporting information

· Stock held in NHS provider hospitals may allow for mutual aid between hospitals; local procurement teams should contact Regional Pharmacy Procurement Specialists to discuss if this is possible.

Clinical Information

Valganciclovir is licensed for:

· Induction and maintenance treatment of cytomegalovirus (CMV) retinitis in adult patients with acquired immunodeficiency syndrome (AIDS).

· Prevention of CMV disease in CMV-negative adults and children (aged from birth to 18 years) who have received a solid organ transplant from a CMV-positive donor.

Valganciclovir is marketed as a 250mg/5ml sugar free oral solution and 450mg film-coated tablets. The off-label crushing and dispersal of the tablets in water is not recommended as valganciclovir is teratogenic.

Medicine Supply Notification Number

MSN/2023/092

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)

Links

· BNF Valganciclovir

· SmPC valganciclovir products





		Shortage of Minoxidil 2.5mg tablets



		Anticipated re-supply date

18 December 2023

Actions

When the 2.5mg tablet is not available, clinicians should consider prescribing minoxidil 5mg tablets (supplied by Roma Pharmaceutical Ltd.) that are scored and can be divided into equal doses, in accordance with the SmPC. A change in prescription will be required to use the 5mg tablets.

 

.

Alternatives

Licensed alternative

Limited supplies of minoxidil 2.5mg tablets from Pfizer ltd remain available.

Minoxidil 5mg tablets remain available from Roma Pharmaceutical Ltd and Pfizer Ltd (see considerations and background).

Considerations and background

Roma Pharmaceutical Ltd’s minoxidil 5 mg tablets are licenced to be divided into equal doses of 2.5mg, users should be counselled to discard the remaining half tablet. Pfizer Ltd’s minoxidil 5mg tablets are not licenced to be divided.

Links

· SmPC: Minoxidil 2.5mg tablets

· SmPC: Minoxidil 5mg tablets (Roma Pharmaceutical Ltd)

· SmPC: Minoxidil 5mg tablets (Pfizer Ltd)

· BNF: Treatment Summary





		Discontinuation of Hydrogen Peroxide 3%, 6% and 9% solution



		Medicines affected

Hydrogen peroxide 3% solution (Thornton & Ross Ltd)

Hydrogen peroxide 6% solution (Thornton & Ross Ltd)

Hydrogen peroxide 9% solution (Thornton & Ross Ltd)

Actions

The following specialist importers have confirmed they can source unlicensed hydrogen peroxide solution 3%  (please note there may be other companies that can also source supplies):

· Alium

Considerations and background

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		Shortage of Sevelamer oral powder sachets



		Medicines affected

Anticipated re-supply date

Sevelamer 800mg oral powder sachets sugar free

21 December 2023

Sevelamer 2.4g oral powder sachets sugar free

21 December 2023

Actions

Where patients have insufficient supplies to last until the re-supply date, clinicians/prescribers should:

· review patients to determine if this is still the most suitable phosphate binder;

· review if patients are able to swallow solid dosage forms and consider prescribing sevelamer 800mg tablets for patients able to swallow them; and

· consider whether an alternative phosphate-binding agent is appropriate for patients unable to swallow solid dosage forms, in consultation with specialists (see supporting information below).

In patients unable to swallow solid dosage forms and not suitable for a switch to an alternative phosphate-binder:

· consider prescribing sevelamer 800mg tablets and counsel patients on crushing and mixing with water for administration (off-label)

Where none of the above options are appropriate, consider prescribing unlicensed sevelamer oral powder sachets (see supporting information below).

Alternatives

Licensed presentations

· Sevelamer 800mg tablets are widely available

· Alternative phosphate-binding agents (see BNF treatment summary)

Unlicensed presentations

The following specialist importers have confirmed they can source unlicensed presentations  of sevelamer 800mg and 2.4g oral powder sachets sugar free (please note there may be other companies that can also source supplies):

· Orifarm (sevelamer 800mg oral powder sachets sugar free only)

· Target Healthcare

· Alium Medical

When prescribing a product that is not licensed in the UK due to a supply issue with the licensed alternative prescribers must indicate on the FP10 prescription that an unlicensed product is required. This can be done in one of the following two ways:

· Electronic prescriptions – if the required unlicensed product is shown on electronic prescribing systems, GPs should select:

· sevelamer 800mg oral powder sachets (imported)

· sevelamer 2.4g oral powder sachets (imported)

· Paper prescriptions – where the unlicensed product is not shown on electronic prescribing systems, GPs should use a paper prescription and annotate with the following wording: “special order”.

Considerations and background

Sevelamer, a non-calcium-based phosphate binder, is licensed for the control of hyperphosphataemia in:

· adult patients receiving haemodialysis or peritoneal dialysis

· adult patients with chronic kidney disease not on dialysis with serum phosphorus ≥1.78 mmol/L.

· paediatric patients (>6 years of age and a body surface area of >0.75 m2) with chronic kidney disease.

Prior to availability of the powder for oral suspension there is anecdotal evidence of off label crushing of sevelamer tablets. It was reported to be easy to prepare and not expected to have different characteristics to the powder for oral suspension.

There is limited data to support the administration of crushed sevelamer tablets. A study in 2021 investigated this method for administration via enteral feeding tubes and concluded that crushed sevelamer tablets did not increase the risk of tube blockage and did not affect phosphorus levels compared to the powder for oral suspension.

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)

Links

· SmPC Sevelamer (Renvela) 800mg powder for oral suspension

· SmPC Sevelamer (Renvela) 2.4g powder for oral suspension

· SmPC Sevelamer (Renvela) 800mg tablets

· BNF Treatment Summary - Phosphate imbalance





		All Serious Shortage Protocols (SPP’s) can be found:

https://www.nhsbsa.nhs.uk/pharmacies-gp-practices-and-appliance-contractors/serious-shortage-protocols-ssps

[bookmark: _Hlk109130658]Shortage update taken from SPS Medicines Supply Toolkit on 13th December 2023. Information provided by DHSC and NHSEI Medicines Supply Teams and published on Specialist Pharmacy Services Medicines Supply Tool. Not formally reviewed by NHS Kent and Medway Medicines Optimisation. Practices are encouraged to register for access to the SPS website https://www.sps.nhs.uk/    and access this tool directly in real time.
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